CuioCar |

1998
ILLUSTRATED
PARTS LIST

TOURALL, RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER

MANUAL NUMBER 101968303
EDITION CODE 1297B1203 A






USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 1998 Transportation vehicles.

The manual is divided into 16 sections. Sections 1 through 6 pertain to both gasoline and electric vehi-
cles, sections 7 through 12 pertain to gasoline vehicles only, and sections 13 through 16 pertain to elec-
tric vehicles only. Note that there are two or three ags on the outside edge of each page . The rst ag
contains the section number of which that page is a part. The other ag (or ags) contains either the letter
G or E, signifying that the page pertains to either the gasoline or electric vehicle only, or to both the gaso-
line and electric vehicles.

Use the Table of Contents to nd the sections and pages that contain the par ts and assemblies you seek.
The Table of Contents lists section titles and numbers, and under them, the individual page titles and
numbers to be found in that section. Unless a page title speci es a par ticular vehicle(s), the page applies
to all Transportation vehicles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative
positions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list
page, and gives the page title at the top, then the item numbers (corresponding to the numbers on the
illustration), part descriptions, and quantity of parts used. Some item numbers have more than one part
number because several models and/or con gur ations of a component are represented together on one
spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that

particular spread.
Club Car |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1997, CLUB CAR, INC.
All rights reserved.
This manual effective August 18, 1997







CONTENTS

MAINTENANCE AND SERVICE TOOLS SECTION
MAINTENANCE AND SERVICE TOOLS .....ovuiureimreimremeeesseessessssesssesesssessssesssssssssesssessssssssesssessssnees 1-3-1-5

BODY AND TRIM SECTION
FRONT BODY ..ooceiuiiemeieceteeesssessssesss e sss s 2-3
REAR BODY AND FENDER—TOURALL .......cruuuiiumieimmieeieieseesessssessseses s 25
FRONT SEAT BOTTOM AND ARMRESTS—TOURALL ........coiriiimiiiiiiiiineiesesisssisesssessssessssssesssesssseeesenes 2-7
SEAT BACKS, REAR SEAT BOTTOM AND SUPPORT STRUCTURE—TOURALL ........ccocvuiriiineiescneeeennnenas 2-9
REAR FOOTREST AND HANDRAILS—TOURALL .......cvvuiriieiireiceicesenesscesi s 2-11
CENTER BODY AND TRIM—RESORT VILLAGER .......coooiuiiuimiiieeiseeianeseeesesessees s 2-13
REAR BODY AND FENDER—RESORT VILLAGER .......cooiiuiriiiiieeiiceiesesscesesseseses s 2-15
SEATS AND SUPPORT STRUCTURES—RESORT VILLAGER .......coooouiiuriinnieeiiesiieeesenesseesessesesesseeneeenees 2-17
FIRST SEAT AND SUPPORT STRUCTURE—TRANS-PORTER/TRANS-SENDER  ........ccoovvmiriiiinniinnniienenes 2-19
SECOND SEAT AND SUPPORT STRUCTURE—TRANS-PORTER/TRANS-SENDER  ........ccoooumiiinniiianeninas 2-21
THIRD SEAT AND COMPONENTS—TRANS-SENDER ........cooiiiiiiriiniineiceinessessssessseesssessssssssesesesesseseeens 2-23
REAR FOOTREST AND HANDRAILS—TRANS-SENDER ........c.coiuiriiieiiemscesiemseesiesssesssesessesessssesesesenns 2-25
REAR COVER—TRANS-PORTER/TRANS-SENDER .........coouiiimiiimiiiceicessceseeeseessesesssesssesessessssesessesenns 2-27
REAR CARGO BED—TRANS-PORTER ........iuuuiimieimieimmieseseessessssessseses s 2-29

WHEELS AND TIRES SECTION
WHEELS AND TIRES ...oouuiiiuiiiiiieiiieseseseses s 3-3

SAFETY DECALS SECTION
SAFETY DECALS—TOURALL ......ccovuiuriimieiiremieesieesesesisssissssssses s 4-3-4-5
SAFETY DECALS—RESORT VILLAGER .......ccoiiiiiiimiiiieiaeeineeessseesesaesesssse s 4-7 - 4-9
SAFETY DECALS—TRANS-PORTER/TRANS-SENDER .........ccoimiirmimreineisneiisesnsesssesieeseessessseanees 4-11-4-15

BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION
REAR BRAKE ASSEMBLY, SELF-ADJUSTING—TOURALL .......ovruiiimiririeioceiiiesees e 5-3
REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED—RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER .......oriiiuiiiimnimineiesesssssesissessssesssse s 5-5
BRAKE PEDAL AND CABLE ASSEMBLY—TOURALL .......ccocoriiimimiimiiiniieneeresenesenesesessssessessssssesssesassesens 5-7
BRAKE PEDAL AND CABLE ASSEMBLY—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ............. 5-9
FRONT BRAKE ASSEMBLY—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ........ccccoouevunririennanne. 5-11
ACCELERATOR PEDAL ASSEMBLY—ELECTRIC TOURALL AND ALL GASOLINE VEHICLES .........cccccccoceeee. 5-13

ACCELERATOR PEDAL ASSEMBLY—ELECTRIC RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER 5-15

STEERING, FRONT AND REAR SUSPENSION

SECTION

STEERING COLUMN ...t e e e e bbb e
STEERING GEAR ASSEMBLY ... e e
FRONT SUSPENSION, UPPER—TOURALL ..o
FRONT SUSPENSION, LOWER—TOURALL .......oiiiiii et

............. 6-3
............. 6-5
............. 6-7
............. 6-9



CONTENTS

STEERING, FRONT AND REAR SUSPENSION, CONTINUED:

FRONT SUSPENSION, UPPER— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .........cccoceenee. 6-11
FRONT SUSPENSION, LOWER—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .........cccccooeiiee. 6-13
REAR SUSPENSION ...t h e e s e e b e s s b e e be e s b e e s e e s ne e saneesneesane e 6-15
STABILIZER BAR, GASOLINE VEHICLE—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .............. 6-17

ELECTRICAL SYSTEM—GASOLINE VEHICLE SECTION
FORWARD AND REVERSE SHIFTER ASSEMBLY—GASOLINE VEHICLE ........cccccoiiiiiiice e, 7-3
WIRING—GASOLINE TOURALL ...ttt s e s s e 7-5
ELECTRICAL COMPONENT BOX, FE 290—TOURALL ......ccoiiiiiii e s 7-7
ELECTRICAL COMPONENTS, FRONT BODY—GASOLINE TOURALL ......ooiiiiiii i 7-9
WIRING—GASOLINE RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .........ccocciiiiiiiiiicccee 7-11
ELECTRICAL COMPONENT BOX, FE 350—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .......... 7-13
ELECTRICAL COMPONENTS, FRONT BODY—RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ... .o e s 7-15
SWITCHES AND GAUGES—GASOLINE RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ................ 7-17
ELECTRICAL COMPONENTS, REAR BODY—GASOLINE RESORT VILLAGER ........cccoooiiiiiiiiiieeeee 7-19
ELECTRICAL COMPONENTS, REAR BODY—GASOLINE TRANS-PORTER/TRANS-SENDER ...........cccce..... 7-21
STARTER/GENERATOR ASSEMBLY ...ttt s s s 7-23
STARTER/GENERATOR MOUNTING ..ot e e e e s e 7-25
BATTERY—GASOLINE VEHICLE ...... .ot 7-27

ENGINE SECTION
FE 290 ENGINE—TOURALL ..o e s s e e e e 8-3-8-13
FE 350 ENGINE—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ........ccccooiiiiiiiieee 8-14 - 8-25
ENGINE MOUNTING ...ttt et sttt st b e e e e st e e e e e e s b e s e s e e e ae e e b e e e anesreesaneesreesaneen 8-27

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
FUEL SYSTEM .ottt et st b e st s b e e e st e s b e e et e e s ae e e b e e e e e e sb e s e reesaeesareesaneeree s 9-3
CARBURETOR ASSEMBLY, FE 290—TOURALL ......ooi oo s 9-5
CARBURETOR ASSEMBLY, FE 350—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ..................... 9-7
CARBURETOR INSTALLATION ... s e e e s ee e e e e 9-9
GOVERNOR AND ACCELERATOR CABLES ...ttt 9-11
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—TOURALL ..o 9-13
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ..ot e s e e 9-15

EXHAUST SYSTEM SECTION
EXHAUST SYSTEM, FE 290—TOURALL ..ottt e s 10-3
EXHAUST SYSTEM, FE 350—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ..........cccooiiiiiinnnn. 10-5

TORQUE CONVERTER SECTION

DRIVE CLUTCH ...t st e e e e e s e e e s e e s e e e e e s m e e e e eee e neeaeesne e e e sneeneseas 11-3
DRIVEN CLUTECH ...t h e s b e s e e ae e s s e n e s ae e saa e e sae e sane e saeas 11-5



CONTENTS

UNITIZED TRANSAXLE—GASOLINE VEHICLE SECTION m
UNITIZED TRANSAXLE—GASOLINE VEHICLE ........cciiiiii e 12-3 - 12-7

ELECTRICAL SYSTEM—ELECTRIC VEHICLE SECTION
FORWARD AND REVERSE SWITCH—POWERDRIVE ELECTRIC VEHICLE ..........ccooiiiiiie, 13-3
MULTI-STEP POTENTIOMETER—TOURALL POWERDRIVE ELECTRIC VEHICLE ...........cccooiiiiiiiee 13-5
WIRING—TOURALL POWERDRIVE ELECTRIC VEHICLE .......cciiiiiiieeeee e 13-7
ELECTRICAL COMPONENTS, FRONT BODY—TOURALL POWERDRIVE ELECTRIC VEHICLE .................... 13-9
BATTERIES, CHARGER RECEPTACLE—TOURALL POWERDRIVE ELECTRIC VEHICLE ............ccccocvieiinnnnn. 13-11
COMPUTER, CONTROLLER, AND SOLENOID—TOURALL POWERDRIVE ELECTRIC VEHICLE .................. 13-13
CONTINUOUSLY VARIABLE POTENTIOMETER—RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ... e e e 13-15
WIRING—RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE ........cccooi e 13-17
ELECTRICAL COMPONENTS, FRONT BODY—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ..... 13-19
SWITCHES AND GAUGES—RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .........cccoiiiiiiiiiien, 13-21
COMPUTER, CONTROLLER, AND SOLENOID—RESORT VILLAGER POWERDRIVE VEHICLE ................... 13-23
ELECTRICAL COMPONENTS, CENTER BODY—RESORT VILLAGER POWERDRIVE VEHICLE .................... 13-25
ELECTRICAL COMPONENTS, REAR BODY—RESORT VILLAGER POWERDRIVE VEHICLE ......................... 13-27
WIRING—TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES ..........cccoiiii e 13-29
ELECTRICAL COMPONENTS, CENTER BODY—TRANS-PORTER/TRANS-SENDER

ELECTRIC VEHICLES ... e e e 13-31 - 13-33
ELECTRICAL COMPONENTS, REAR BODY—TRANS-PORTER/TRANS-SENDER

ELECTRIC VEHICLES .......ooiii e s s e s 13-35

BATTERY CHARGER SECTION
POWERDRIVE BATTERY CHARGER, DOMESTIC—TOURALL AND RESORT VILLAGER .........cccccoeiiiennnen. 14-3
POWERDRIVE BATTERY CHARGER, EXPORT—TOURALL AND RESORT VILLAGER ........cccccoiiiiiiiie, 14-5
POWERDRIVE BATTERY CHARGER, EUROPEAN—TOURALL AND RESORT VILLAGER ........ccccccooiiiennnn. 14-7
ON-BOARD POWERDRIVE BATTERY CHARGER, DOMESTIC—TRANS-PORTER/TRANS-SENDER ............ 14-9
ON-BOARD POWERDRIVE BATTERY CHARGER, EXPORT—TRANS-PORTER/TRANS-SENDER ................ 14-11

ELECTRIC MOTOR SECTION
MOTOR—POWERDRIVE ELECTRIC VEHICLE ........oorviuuuriiiimineeesreeseeseeesssseseessssessssssesesssssessssssessesseneeens 15-3

TRANSAXLE—ELECTRIC VEHICLE SECTION

TRANSAXLE, TYPE G—POWERDRIVE ELECTRIC VEHICLE ........cciiiiiiie e 16-3
TRANSAXLE, TYPE K—POWERDRIVE ELECTRIC VEHICLE .......cccciiiiiiiii e 16-5




Page 1-6



MAINTENANCE AND
SERVICE TOOLS E



() @

=

(I
m A

)]

Dt

JITDID

Page 1-2



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION GRS
12 3 4
The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.
1 Accelerator Pedal AQJUSIMENt TOO! ........cvuvuuieienieeieeeiseiecee e 1 1
2 Adhesive, Guide Ring, 3-Gram Tube ............c.ccooriiiiiiic, 1 1
3 Battery Discharge Machine, 36/48 VOIt .............ccceveveureusieeieieiseisseeseen. 1
4 Battery Terminal Protector SPray .........c.cccecurcerreereeemneensensereenesnsenseennns 1 1
5 1011767 Battery Thermometer ..o 1
6 Bearing and Oil Seal Remover ASSEMDIY ...........c.cccevevrevrirereereriieissseienen. 1 1
7 BEAMNNG DIVET SBE .....vuvriiiiiieieeeiieseieseee et 1 1
8 BEAMNNG PUIIET ......vieiaictcieieeetet sttt 1 1
9 Bearing Puller Wedge Attachment ..., 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical brakes) ..........ccccceeeiiiiiiiieiiiiiee e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric ................. 1
Industrial Truck only) (includes items 11 and 12)
11 e Brake Pedal Adjustment TOOI .........ccooiiiiiiiiiiii e 1
12 il Brake Pedal Tension TOOI ..........ccveeiiiiiiieeiee e 1
13 Calibration Test MOGUIE ..........c.ovrurimrerieirieerieeseeeereee e 1
14 Cam INstallation TOOI ........ccocueeeuiieeeeee e e 1
Clutch Tool Kit (includes items 15 = 21) ....oceveeiinierineeeireneeereeseeeeeeens 1
15 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .......cocoviiieiiiiiieeee e 1
16 DFive CIULCH PUIIET .....veiieieciiecieieisee et 1
17 Drive CIUtCh HUD PUIIET ......c.vuieieieiiiniieeeeceseieee s 1
18 Driven Clutch Cam PUIIET ...........c.oorurieeieeereeeeeieeesieeseeesee e 1
19 Driven CIUtCh PUIEr PIUG ......c.vrvieiieeiieeiieie et 1
20 Drive Clutch Holder TOol ASSEMDIY .......c.cvruriuieieermereirieneeerereeneeneeeens 1
21 Press WEIAMEN ...t 1
22 101831801 Communication Display Module ... 1
23 101641002 | Compression Gauge and Adapter ........ccccviiiieieeiiiiee e 1
Please refer to the maintenance and service manual
for proper tool application.

Special order item available upon request

Page 1-3



.?sku=101871001
.?sku=101813202
.?sku=101831901
.?sku=1014305
.?sku=1016417
.?sku=1016416
.?sku=1012811
.?sku=1012812
.?sku=101887101
.?sku=101808401
.?sku=1014510
.?sku=1014498
.?sku=1014496
.?sku=1014497
.?sku=1014508
.?sku=1014507
.?sku=1015524
.?sku=101809101

Page 1-4



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION GRS
123 4
24 1011273 | CoNtiNUILY TESTE ..ot 1 1
25 Dry MOIY LUBFICANT .....veerececeeeeeeieeseiecnee et 1 1
26 FIYWHEE! PUIIET Kt ...vuvrceciieiicieieiseiecee s 1
27 GIBAN YOKE .o.eveireseiese sttt 1 1
28 Governor Shaft Installation TOOI ..........cceorrernieirreere s 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped
with hydraulic brakes) ... 1
30 HYAIOMELEE ...ceeeeiceeieeeiete ettt 1 1
31 Internal Retaining RiNG PErS .........ccoveurireunicinieisee e 1 1
32 102248801 IQ Display Module (IQDM) Kit (for IQ System vehicles only) ..................... 1
(includes items 33 and 34)
33 Cable, IQDIM ...ttt 1
34 AAPLOL, CADIE ...ttt 1
35 Liquid Gasket (tranSaxlIe CASE) ..........ceeeuererereeeereseeeeeeereseeseseseeeaeeenens 1 1
36 Moly-Te on Lubr icant (4-0z. (113-gram) tube) .........cccceeriieiiiiiiiiiee s 1
37 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ............ 1
38 PiStON RING PlIEIS ....cveeieicieecieecieeeieeeese s 1
39 Retaining Ring Pliers, 45° EXIErNal .........c.ccoieurieunieceniieeeeeeeseeeeseeeeseeeeeen. 1 1
40 Retaining Ring Pliers, 90° Internal ...........coeoieierienenenerere e 1 1
41 Safety First Card (50 PEr PACK) .........cuwerreerreeirriermeersereersenssesersessssseenans 1 1
42 SEAI PUIIET ..ottt 1 1
43 Spanner Wrench (for coil over shock front suspension vehicles only) ....... 1 1
44 Steering Column Bearing Press TOO! .........ceuuierieererimnieneensserseesnsennans 1 1
45 Steering Column Retaining RiNG TOO! .........cooiuriiurirericireeiseee s 1 1

Please refer to the maintenance and service manual
for proper tool application.

Page 1-5



.?sku=1012151
.?sku=1016627
.?sku=1016418
.?sku=101933101
.?sku=1011478
.?sku=1013593
.?sku=102241501
.?sku=102251501
.?sku=101928701
.?sku=102243402
.?sku=1016414
.?sku=1016415
.?sku=1012549
.?sku=1012560
.?sku=101823101
.?sku=1012809
.?sku=102330901
.?sku=1014264
.?sku=1014259

AM10753

Page 1-6



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION GRS

12 3 4
46 102061201 Steering Wheel PUller TOOI ........oociiiiiiiiiiiee et 1 1
47 TACNOMELET ...ttt 1
48 Paint, TOUCH-UP — BEIJE .....ccvururriieieniieeseieissinssesseee s ssesesssesssenens 1 1
48 101972002 Paint, Touch-Up —WHhIte ........ccooiiiiiiii e 1 1
48 101972003 Paint, Touch-Up — Red ........ooiiiiiiie e 1 1
48 101972004 Paint, TOUCh-UP — Gray .......cccceiiiieiiee e 1 1
48 101972005 | Paint, TOUCh-UpP — Dark Gray ........cccccoceeeiiieieiiie e 1 1
48 101972006 | Paint, Touch-Up — Royal Blue (Paci € BIU€) ........cooccieeiiiiiiiiiiiiiieee e, 1 1
48 101972007 | Paint, TOUCh-UpP — BIAcCK ......ccccoiiiiiiiiiiiiiiee e 1 1
48 101972009 Paint, Touch-Up — Dark Green ..........cccooiueiiiiiieiiiee e 1 1
48 101972011 Paint, Touch-Up — Classic Blue (Navy) .......cccoccciiiiiiiiineeee e, 1 1
48 101972012 Paint, Touch-Up — BUrgundy ..........cccoiiiiiieeiiieee e 1 1
49 TransmMiSSION TOOI Kit «.....c..cuiuiueiieeiieeireieieeie et nes 1
50 1014161 Transaxle Pinion Seal TOOI ........c...coiiiiiiiiiiii e 1
51 Transaxle AXIE SEaI TOOI ........cruiueeireeieeeeereeeeesereeesese e neeenees 1
52 Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............ 1
53 101641201 Valve GUIde REAMET .......oiiiiiiiiiiie e 1
54 ATDOT ot 1
55 Valve Seat Cutter TTWrench ..., 1
56 Valve Seat CULEr GUIAE ...........cceveverveereeereeieeicsessessese s 1
57 Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) .......... 1
58 Valve Seat Cutter, 45°/30° (35 mm diameter) ..........c.ccccoeereerieeireuscerereennens 1
59 Valve SPring COMPIESSON ......c.cceiveiriiueireireereeseeseeeeeeeeseessessessesressessesreenas 1
60 AM10021 Vehicle Care Kit .......ooiiiiiiiieee e e e 1 1
61 1011480 | VOIt ONM MELET ..ot bbb 1 1
62 Tune-Up Kit, All OHV (includes air lter, spark plug,

oil lter, fuel Iters) (N0t SNOWN) ..coooiiiiiiii e 1

Please refer to the maintenance and service manual
for proper tool application.

Page 1-7



.?sku=AM10753
.?sku=101972001
.?sku=1014115
.?sku=1014162
.?sku=1016413
.?sku=101641202
.?sku=1016551
.?sku=1016552
.?sku=1016553
.?sku=1016554
.?sku=101641101
.?sku=101611003




BODY AND TRIM E



Page 2-2



FRONT BODY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 KIT, FRONT BUMPER (INCLUDES ITEMS 2 = 5) ...ccoovuiirirniriieeiseie e, 1 1
2 BUMPER, FRONT ...ouuitiiiiaiieitetseese sttt ss sttt 1 1
3 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 ..c.vuuriureieereeseesseeeeeeseneseeenae. 2 2
4 0007473 NUT, NYLON LOCK, 5/16 = 18 ....courereercrrneeeneessesssesesssssesesesssssssesssssesssssssnnes 2 2
5 RIVET, BLIND PUSH TYPE ....oiiiiiieieieieieceie ettt 2 2
6 NAMEPLATE, CLUB CAR (SILVER) ...cvuiiriuriiiiiiniieireieesesissississise i 1 1
6 NAMEPLATE, CLUB CAR (GOLD) (RESORT VILLAGER ONLY) ....ccecevevceereeeeernnee. 1 1
6 1019784-01 | NAMEPLATE, CARRYALL (SILVERY) .....criumierrirmreereeseeseessesesssssesesssesssssssessssssnnes 1 1
7 BODY, FRONT - GRAY (TOURALL ONLY) w...ooovuieieeieieieeisiessessssss e ssnenes 1 1
7 BODY, FRONT WITH HEADLIGHT OPENING (BEIGE) ....c.evevieieiircicireeineeniireeenne. 1 1
7 BODY, FRONT WITH HEADLIGHT OPENING (WHITE) ....ccovvuurereeeeeeeeeseceseeeseeenae. 1 1
7 BODY, FRONT WITH HEADLIGHT OPENING (GRAY ) ....vvuiiiiiniereieieeeeeneneeneeenne. 1 1
7 016939-0§4 | BODY, FRONT WITH HEADLIGHT OPENING (RED) .....ccoovverrerrirerieninresseeenenan. 1 1
7 BODY, FRONT WITH HEADLIGHT OPENING (DARK BLUE) ......cc.ovvurvrriereieeenae. 1 1
7 BODY, FRONT WITH HEADLIGHT OPENING (DARK GREEN) ........cccovvuurirreeeenne. 1 1
8 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X T ..ucuuiierireiinnetseeseeesneesseesssesssseees 2 2
9 TRIM, FRONT BODY ....oovuiiiiiieieioeiseiiessssse et ss st 1 1
10 BOLT, CARRIAGE, 5/16 = 18 X 1 ...coiuiiiiiiieeieiiesiseiseieisee s 2 2
11 0001241 WASHER, FLAT, 5/16 ...ocuvtueeueesneesseeeseessessesssesssssssssssesssesssssssssssesssassssssssssssssnees 2 2
12 0007473 NUT, NYLON LOCK, 5/16 = 18 ....euueurrereerrereesneesssessssssessssssssssssssssesssesssessssssnnes 2 2
13 SCREW, FLANGE LOCK, 8 = 32 X 3/8 ....c.ruuriuieiieieieieisiessssssssss s ssessesssnses 6 6
14 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4 PIECES) .......cvvvurvimeirreneeseesessssessesseeenan. 1 1
15 1013475-01 | TRIM, SIDE BUMPER GUARD (TOURALL ONLY) ...eorvuueemresceseeseeseneseeseesesennes 2 2
15 TRIM, SIDE BUMPER GUARD
(RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ........ccoovierrurcenreineenne. 2 2
16 SCREW, SELF-TAPPING, #8 - 32 X 3/8 .....certvueiurriieiieieisessessssensisessessssessassessnsenns 8 8
17 1013344 COMPONENT, LEFT DASH (BLACK ) c...cvorierrireeeneeneesnesssssessesssssssssssessassssssnees 1 1
18 COMPONENT, RIGHT DASH (BLACK) .....cuvuiuiiiiiieieieeieeiesinsissisesse s 1 1
19 0007973 RIVET, ALUMINUM POP, 3/16 ....couiumiemeereeseeseessssssessssessssssssssesssssssessseesssssssesnncs 5 5
20 1016604-04 | PANEL, CENTER DASH ......ooiiiumiiiiireiieeiseiseeeseesess sttt sssans 1 1
21 KIT, SNAP WASHER (BLACK) (INCLUDES ITEMS 22 - 26) ....ovvvieeeeeeeeeeeereeeeneen. 1 1
22 N/A NUT, SPEED, #10 = 32 ....couieureimriereeisesseeseesesssesssesssssssssssesssessssssssssesssssssssnncs 1 1
23 N/A WASHER, CUP, #10 c.euieueieneiaeeseeesseesesseesseesssess st ssss st esss s ssssasssnees 1 1
24 N/A SCREW, SHEET METAL, #10 X 3/4 ...ouuierereeoeeeeeesseseessssesesse s 1 1
25 N/A COVER, SCREW HEAD ....otvimiimiimeiinesisesesssessessssssssssssssessssssesssessss s 1 1
26 SCREW, FLANGE LOCK .....cuuiriiiiiiiiiieeesie st 2 2
27 MAT, FLOOR, FRONT .....vuiiiiiimeiseeisisensiessesesse e ses st 1 1
28 MAT, FLOOR, REAR (RESORT VILLAGER ONLY) ....covuiuririieinieneeeieeseesesesseseenenne. 1 1
28 MAT, FLOOR, REAR (TRANS-PORTER/TRANS-SENDER ONLY) ......ccccoevverrernrenne. 1 1
29 KIT, DRINK HOLDER (INCLUDES ITEMS 30 AND 31) (TOURALL ONLY)................ 2 2
30 0007847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 ...vuuiieueeeeeieeeeeeseseseessessssesessssss s s 2 2
31 1016952 U-NUT, 1/4 = 20 oottt 2 2

Page 2-3


.?sku=1017080
.?sku=1016868
.?sku=1016967
.?sku=101670201
.?sku=1014198
.?sku=101692504
.?sku=101693901
.?sku=101693902
.?sku=101693904
.?sku=101693906
.?sku=101693908
.?sku=101693909
.?sku=1011014
.?sku=1010435
.?sku=1011017
.?sku=1011017
.?sku=101347503
.?sku=1012047
.?sku=1013343
.?sku=1014645
.?sku=1011017
.?sku=1011017
.?sku=1015032
.?sku=1017289
.?sku=1016718
.?sku=101708301

Page 2-4



REAR BODY AND FENDER—

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 0008251 SCREW, PHILLIPS HEAD, 1/4 = 20 X T ..coutruurireeeeeeensssesesssessessssssesssessessssseeees 10 | 10
2 PLATE, BODY KICK  ....utuiuuiiieeaeeeeeieeseeseesetesse st sssss s essssessesssssssnssssseens 1 1
3 1016952 NUT, “U”, 1/4 = 20 1ooeooiereiseeseeeeessess s sess ettt st ssssesssees 2 2
4 1012412 PLATE, BODY HINGE ...ttt sttt 2 2
5 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ovuuiiuirirerirneiieeiseeesssesssessssssssssssssssesssessss s 10 | 10
6 | 0000332 WASHER, FLAT, 1/4 ..o.tvouteireiaeeeeeeseesessse s s ssssss sttt esssenes 8 8
7 ASSEMBLY, ACCESS DOOR - BLACK (GASOLINE VEHICLE ONLY) .....occvverennen. 1
7 DOOR, ACCESS - BLACK (ELECTRIC VEHICLE ONLY) ...cvuuierrirrereeeeneeseneeenees 1
8 NUT, BLIND, 1/4 = 20 ..ottt 2 2
9 1018236-01 | INSULATION, SOUND, DRIVER SIDE BODY ......ccmierrurrremrerreseeseesesssesesssssesennes 1
10 1016963 INSULATION, SOUND, FRONT ....ciuuiimeemeimeesseesseessessseessesssesssesssssssesssessssssssssncs 1
11 1015420 INSULATION, SOUND, BODY LEFT / RIGHT FENDER ......coccooveriiiereercerceeneenne. 2
12 BODY - GRAY (GASOLINE VEHICLE ONLY) ...oouieieeieieiieieecieeseese e 1
12 BODY - GRAY (ELECTRIC VEHICLE ONLY) .....cooiiiuiiriieeineinsinsineie e 1
13 SUPPORT, FRONT BODY ....coueeumriumesmessesseesessesssssssesesssssssssesssssssasssssssasssssssnees 1 1
14 1018962-01 | KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES 2 OF ITEM 15) ... 1 1
15 BARREL, PLASTIC ..ottt 2 2
16 1015422 INSULATION, SOUND, PASSENGER SIDE FENDER - SHORT ......cocvvrurirreinneenne. 1
17 1015421 INSULATION, SOUND, DRIVER SIDE FENDER - LONG .....ccovvuurereireenreseeeeeenae. 1
18 FENDER, INNER ..ottt sttt sttt 2 2
19 BARREL, PLASTIC ..ottt sttt 4 4
20 CLIP, BODY KEEPER ....cccttuiiuiiiieiiinsie ettt 2 2
21 SCREW, SELF-TAPPING, #8 - 32 X 3/8 .....euevurerrereerireiesiesiesinsinsissssessessesssseesinssnns 2 2
22 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X T .vuuieueereeeeeeseesesesesssessssesssesessessssssessseees 4
23 SPACER, 1 7/8 oottt 2
24 SPACER, 1/2 ..ttt 2
25 BOLT, HEX HEAD, 1/4 = 20 X 2 3/4 ....ovuieeirireeeeeerinsineinessee s 2
26 | 0007479 BOLT, HEX HEAD, 1/4 - 20 X 1 1/4 woooivoeeeeeeieeieese et 2
27 WASHER, FLAT, TYPE B, 1/4 c..coviieieieeiieieeiee et 2 2

Page 2-5



.?sku=101904101
.?sku=1015829-02
.?sku=1013032
.?sku=1015525
.?sku=101692604
.?sku=101693304
.?sku=1017141
.?sku=1010434
.?sku=1010434
.?sku=1017936
.?sku=1010434
.?sku=1010434
.?sku=1017748
.?sku=1012047
.?sku=1017814
.?sku=1017815
.?sku=1012159
.?sku=1014306




FRONT SEAT BOTTOM AND ARMRESTS—

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 AND 3) ....c..covvviinnnee, 1 1
1 ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 AND 3) .....cc.cecviuriunrunee 1 1
1 ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 AND 3) ....cccvvruneenenne 1 1
2 COVER, VINYL SEAT BOTTOM = WHITE ...ccveiiiiiiieeiereesneensesseessessessssessseens 1 1
2 015627-04 COVER, VINYL SEAT BOTTOM = BLACK ....covuuiiiiireieeseieesseesesiesseesessesssesees 1 1
2 COVER, VINYL SEAT BOTTOM = GRAY ....cuviiriieeiiieeniseeneeeneeessseiessesessesessssenes 1 1
3 1010543 INSERT, WOOD ....cimmivaieeiiieeeseiseese sttt 8 8
4 1015670 ASSEMBLY, SEAT BOTTOM AND ARMREST (INCLUDES ITEMS 5 - 9) .....c.covcune.. 1 1
5 BRACKET, SEAT SUPPORT ..ottt 2 2
6 KIT, ARMREST (INCLUDES ITEMS 7 - 9) ..ot 1 1
7 RIVET, MATING, 3/16 ...eeuetiueeeencieeeieeeieessssessssesssesseessesss s ssssessssessssssessnenes 8 8
8 N/A ASSEMBLY, ARMREST, DRIVER SIDE ......cooevuuieriinnieieeieeseiseissse s 1 1
9 N/A ASSEMBLY, ARMREST, PASSENGER SIDE ......c.ovomieriieieieesneiesenessseeneeens 1 1

10 BUMPER, SEAT ..ottt ettt 1 1

11 SCREW, WASHER HEAD TAP, #12 .....iuuiiiireiinrineineineieiesiessesississse e 5 5

12 GASKET, SEAT, SHORT (GASOLINE VEHICLE ONLY) .....ovvuivrriicinieeieesseiseieens 2

13 GASKET, SEAT, LONG (GASOLINE VEHICLE ONLY) ....oouoivieiieieieieieeeeseieeieeans 1

14 1017283 INSULATION, SOUND (GASOLINE VEHICLE ONLY) ....ouiivniiriieirneeeeeeiseeeeseenens 1

15 WASHER, FLAT, STAINLESS STEEL, #8 ......c.ceuovvrririeriieiereeinsinsineesesessessssenssnsenns 4 4

16 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 ......ovovvverrnnnn. 8 8

17 PLATE, SEAT HINGE, STAINLESS STEEL .....c.ovieiieieieieiecieeieeis s 2 2

18 RIVET, POP, STAINLESS STEEL, 3/16 ....vuuiuuriierireeseeeeissesesseesesssesssessessesssesenes 4 4

Page 2-7


.?sku=101564805
.?sku=101564807
.?sku=101564808
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1015625
.?sku=101951101
.?sku=101880901
.?sku=101880901
.?sku=1012597
.?sku=1017384
.?sku=1012656
.?sku=1012657
.?sku=101881701
.?sku=101954301
.?sku=1011652
.?sku=101880901
.?sku=101880901




SEAT BACKS, REAR SEAT BOTTOM AND
SUPPORT STRUCTURE—TOURALL

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 AND 3) ....c..covvviinnnee, 1 1
1 ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 AND 3) .....cc.cecviuriunrunee 1 1
1 ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 AND 3) ....cccvvruneenenne 1 1
2 COVER, VINYL SEAT BOTTOM = WHITE ...ccveiiiiiiieeiereesneensesseessessessssessseens 1 1
2 015627-04 COVER, VINYL SEAT BOTTOM = BLACK ....covuuiiiiireieeseieesseesesiesseesessesssesees 1 1
2 COVER, VINYL SEAT BOTTOM = GRAY ....cuviiriieeiiieeniseeneeeneeessseiessesessesessssenes 1 1
3 1010543 INSERT, WOOD ....cimmivaieeiiieeeseiseese sttt 7 7
4 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1 +ccvvueireeeeieeeeeeneesseeeesseeseseseessseseeens 7 7
5 WASHER, FLAT, 5/16 .....ouivieiieiaeiaeieieesiesis s ss s ssessessssnes 3 3
6 SUPPORT, SEAT ...ttt 1 1
7 WASHER, LOCK, EXTERNAL TOOTH, 1/4 ....ouiiiuierieeineiceeiseesesiseeseiseesesseseessesenes 8 8
8 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 .....couvereeiereeeeesseeseenessesssess s essessssssessseessssssens 8 8
9 BUMPER, RUBBER (PACKAGE OF 5) ....cooeuiiuiieiiiieieieie s 1 1
10 ASSEMBLY, SEAT BACK, THIN - WHITE (INCLUDES ITEMS 11 AND 12) ............... 4 4
10 ASSEMBLY, SEAT BACK, THIN - BLACK (INCLUDES ITEMS 11 AND 12) .............. 4 4
10 1015652-06 | ASSEMBLY, SEAT BACK, THIN - GRAY (INCLUDES ITEMS 11 AND 12) .......c.c...... 4 4
11 CAP, SEAT BACK = BLACK ....ovuiiieiiiieieie et 1 1
12 COVER, VINYL SEAT BACK - WHITE ..ot 1 1
12 COVER, VINYL SEAT BACK - BLACK .....corureeeiieemeeeeseeeseseesessesssessesssssnsesenes 1 1
12 COVER, VINYL SEAT BACK - GRAY ..ot sessessssessseens 1 1
13 SUPPORT, SEAT BACK ....couvuiiiiiiiicie e ssess st 2 2
14 1011219 ASSEMBLY, HINGE (INCLUDES ITEMS 15 - 21) ....ooiuiiiiniieiieeieeeeeseeeessseeseseeens 1 1
15 HINGE = SHORT ..ottt ss s esesenns 2 2
16 NUT, CENTERLOCK CAP, 1/4 = 20 X 1/4 ..o.ooeueerereeieiereneeieieseeeeee s 2 2
17 1010695 WASHER, CURVED SPRING, 1/4 ......oouiiirieieeinneeseeneeeseessssesssesessssessssesssseesens 2 2
18 0008028 BUSHING, NYLON ..ottt ittt st 6 6
19 0000332 WASHER, FLAT, 1/4 ..o 2 2
20 PIN, HINGE = LONG: ....utuiuimimcieisietssiseesessesss sttt 1 1
21 HINGE = LONG ..ottt 1 1
22 1011348 PANEL, REAR ....ootoiiuieeiscee sttt sss sttt sttt 1 1
23 BARREL, PLASTIC ...ttt ittt sttt 4 4
24 0007473 NUT, NYLON LOCK, 5/16 = 18 ....coeeurieneereereeseeenssesessensssessssssssssssessssssssssessesssesenes 2 2
25 0001241 WASHER, FLAT, 5/16 ....cuuiueereeneeseeseeseesesesesssesessessssesesssssssssesssessssssesssessasssessnsesns 6 6
26 BOLT, HEX HEAD, 5/16 - 18 X 1 1/2 ....viiiiiirieeieineineiseieeeeesissiseie s 2 2
27 1017774 SPACER, BODY ..ottt 4 4
28 SCREW, THREAD-FORMING, 5/16 = 18 X 1 1/4 ..eueeeririeireeirreeietesneeisesesesensesieenes 4 4

Page 2-9


.?sku=101564805
.?sku=101564807
.?sku=101564808
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1011578
.?sku=1011210
.?sku=101946201
.?sku=1011389
.?sku=101565202
.?sku=101565205
.?sku=1013335
.?sku=101562602
.?sku=101562604
.?sku=101562605
.?sku=1011182
.?sku=1011221
.?sku=1015091
.?sku=1011222
.?sku=1011220
.?sku=1010434
.?sku=1010577
.?sku=101910401

Page 2-10



REAR FOOTREST AND HANDRAILS—TOURALL

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ARMREST, REAR SEAT, DRIVER SIDE ......coovuiiieiieieieieiessessse s 1 1
2 ARMREST, REAR SEAT, PASSENGER SIDE ......cccooteuniriniiineeineeeneesseeeeessnesenes 1 1
3 ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 4 - 9) ...cooorvueerireeneceeesneeneens 1 1
4 1013475-05 GUARD, BUMPER ......couitmitmiemeeseeseisessseessssessssss st sss s essssss s esssssessssssesssnes 1 1
5 MAT, FOOTREST ...ttt 1 1
6 FASTENER, PLASTIC BARREL ......c.ceutiiiiiniiniiiieieeesiesissiseise s 8 8
7 BAR, CONNECTING ..cuvuirieireieiiereieiseesesississessses st 2 2
8 BOLT, CARRIAGE, 5/16 = 18 X 1 ..cuuciuiiuiireireeieeinceneieieiessessessssisessse s 4 4
9 0007473 NUT, NYLON LOCK, 5/16 = 18 .....cvurrerrirrreeririesisesnsisesis i 2 2
10 HANDRAIL, REAR SEAT ......ouiiiiiiiiintiniereisessese sttt 1 1
11 BRACKET, ARMBEST .....ouiiiieiiueireseeneseieeessessssessssssssss st ssssesassessssssesssssssssesnsens 1 1
12 0008233 NUT, NYLON LOCK, 1/4 = 20 ...c.euiurreeeereeereeseesesssessessesssessssssesssssasssessssssesssssssesenes 8 8
13 0007473 NUT, NYLON LOCK, 5/16 = 18 ....oruureriurireriiireniesissesiesssssssssessssssesssessessesssesenes 9 9
14 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ..couiieieieieeereincireeineisseeeeseseseseesesenens 5 5
15 0001241 WASHER, FLAT, 5/16 ....ceuvuucereereeseeseeeeesesesesssssesssesssessssssesssessesssesssssesssssssssesssnsens 9 9
16 0007818 SCREW, TRUSS HEAD, 5/16 = 18 X 1 1/2 ..ot 2 2
17 0000332 WASHER, FLAT, 1/4 ..ottt 8 8
18 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 ....covuuiirieienriniinieneieire e 8 8

Page 2-11


.?sku=101841202
.?sku=101841201
.?sku=101841101
.?sku=101840901
.?sku=1010434
.?sku=1016668
.?sku=1010435
.?sku=1016842
.?sku=101841301
.?sku=1011988




CENTER BODY AND TRIM—RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 BODY, CENTER = BEIGE ......ouuiiiiiieceeieie et 1 1
1 BODY, CENTER = WHITE ...ttt 1 1
1 BODY, CENTER = GRAY  ....ouuiiiiiieiieintineie sttt 1 1
1 BODY, CENTER = RED ..ottt sttt 1 1
1 017316-0§ | BODY, CENTER - DARK BLUE ......ccotiuuiiirimriieeieriesssessestesssesssessesssessss e 1 1
1 BODY, CENTER - DARK GREEN .........ooiiiiiiiiiiriinsiseiseesssississie s 1 1
2 1012412 PLATE, SEAT HINGE ....oouoeeueiaeeseeeseesseeesssssse st ses st essssssses st esssesssesssnssnns 2 2
3 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 w.cvouieeiereeeeineeieeesneeseessees s 10 | 10
4 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ovuuiiuirirerirneiieeiseeesssesssessssssssssssssssesssessss s 10 | 10
5 | 0000332 WASHER, FLAT, 1/4 ..o.tvouteireiaeeeeeeseesessse s s ssssss sttt esssenes 10 | 10
6 WASHER, NYLON CUP, 1/4 ....couiiiieierinsiniineieiesesessissisess s ssesss s 6 6

Page 2-13


.?sku=101731601
.?sku=101731602
.?sku=101731604
.?sku=101731606
.?sku=101731608
.?sku=101731609
.?sku=1012581

Page 2-14



REAR BODY AND FENDER—RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1 ..ootvuuiirriierineesesissesnesesessessssseeees 10 | 10
2 PLATE, BODY KICK ...ttt 1 1
3 1016952 U-NUT, 1/4 = 20 oottt ettt 2 2
4 1012412 PLATE, BODY HINGE ...ttt ettt 2 2
5 | 0000332 WASHER, FLAT, 1/4 ..oocvieiireieieeeeseeseses s ssessesssss sttt 8 8
6 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....orvuiiuriereereeiieessesseesssssssessssesssssss s ssssesssssssesnas 10 | 10
7 ASSEMBLY, ACCESS DOOR - BLACK (GASOLINE VEHICLE ONLY) .....occvverennen. 1
7 DOOR, ACCESS - BLACK (ELECTRIC VEHICLE ONLY) ....cvuurerereereeeeseeseneeenees 1
8 NUT, BLIND, 1/4 = 20 ..ottt 2 2
9 BARREL, PLASTIC ...ttt 10 10
10 MAT, BAG REST ..ottt sttt 2 2
11 1015420 INSULATION, SOUND, BODY LEFT/RIGHT FENDER
(GASOLINE VEHICLE ONLY) .eooitieuieneeseeseeseesssesssssssesssesssesssesss s esssesssssssesnnes 2
12 1016963 INSULATION, SOUND, FRONT (GASOLINE VEHICLE ONLY) ....ccoouivrrircirriieenne. 1
13 1017113 INSULATION, SOUND, LEFT SIDE BODY (GASOLINE VEHICLE ONLY) .......c........ 1
14 1015422 INSULATION, SOUND, RIGHT SIDE FENDER - SHORT
(GASOLINE VEHICLE ONLY) .oouituiereereeseesesseeesessssssessesssesssesssessesssesssssssssnacs 1
15 1015421 INSULATION, SOUND, LEFT SIDE FENDER - LONG
(GASOLINE VEHICLE ONLY) .ooovtuiemeireeseeseesseesseesssssssessssesssessssssssesssesssssssesnacs 1
16 BODY = BEIGE ....uvuvueiienriieeieiee sttt 1 1
16 017287-09 | BODY = WHITE ..oooiioiiiiieeseiteeteeessese sttt 1 1
16 BODY = GRAY ...ttt ettt 1 1
16 017287-06 | BODY = RED ...ouieuieuieineeeesseeeseeseesesssesss st essss s sss st sssssssssesssessssssesssesssnes 1 1
16 BODY - DARK BLUE .....ueuuiiueiaeeseeseesssesssessse st sss st st ss s ssssssssnns 1 1
16 BODY - DARK GREEN ......ciuiiiimiiiisiitneieieeseese sttt 1 1
17 SUPPORT, FRONT BODY .....ccouriurimmeimeeresmsesessessssssssesssssessessssssssssesssesssesssnnees 1 1
18 SHIELD, HEAT (GASOLINE VEHICLE ONLY) ...covuuiiiirireineiesisneeneeeeseessesesseseeseneenes 1
19 017936 FENDER, INNER .....coiiuciueeiaeetseeeseeeseess s ssss st esssesss sttt esssessssssans 2 2
20 | 0007847 SCREW, HEX WASHER HEAD, 1/4 - 20 X 3/4 ...coovvuriereereeineessseseeesssessessssesessseees 4 4
21 RIVET, POP (ELECTRIC VEHICLE ONLY) ...oooiuieiicieieieieieseesssese e 2
22 INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) ....coouvirrereeeeeerennsceseeeeeenan. 1
23 CLIP, BODY KEEPER ....ccoutuiuimeiiiieeieieese et sees ettt 2 2
24 SCREW, SELF-TAPPING, #8 - 32 X 3/8 ....cecvvuerirriiiieeieiseesessnsississsessessessessessnsenens 2 2
25 WASHER, FLAT, TYPE B, 1/4 ....ooiiitiieeieeiresiesssessssesesssessssessesssesssss s esssessseees 2 2

Page 2-15



.?sku=101904101
.?sku=1015829-02
.?sku=1013032
.?sku=1015525
.?sku=1010434
.?sku=1014392
.?sku=101728701
.?sku=101728702
.?sku=101728704
.?sku=101728706
.?sku=101728708
.?sku=101728709
.?sku=1017141
.?sku=101806901
.?sku=1017936
.?sku=1013357
.?sku=101837001
.?sku=1017748
.?sku=1012047
.?sku=1014306

Page 2-16



SEATS AND SUPPORT STRUCTURES—

RESORT VILLAGER
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ASSEMBLY, FIRST SEAT BOTTOM - WHITE (INCLUDES ITEMS 3 - 10) ................ 1 1
1 ASSEMBLY, FIRST SEAT BOTTOM - BUFF (INCLUDES ITEMS 3 - 10) ...cccevvenenee 1 1
1 ASSEMBLY, FIRST SEAT BOTTOM - BLACK (INCLUDES ITEMS 3 - 10) ..ccovenneen. 1 1
1 ASSEMBLY, FIRST SEAT BOTTOM - GRAY (INCLUDES ITEMS 3 - 10) ......cccoouvn.. 1 1
2 ASSEMBLY, SECOND SEAT BOTTOM - WHITE (INCLUDES ITEMS 4 - 15) ........... 1 1
2 ASSEMBLY, SECOND SEAT BOTTOM - BUFF (INCLUDES ITEMS 4 - 15) ............. 1 1
2 ASSEMBLY, SECOND SEAT BOTTOM - BLACK (INCLUDES ITEMS 4 - 15) ........... 1 1
2 ASSEMBLY, SECOND SEAT BOTTOM - GRAY (INCLUDES ITEMS 4 - 15) ............. 1 1
3 BUMPER, SEAT - LONG (FIRST SEAT ONLY) ..ctuiurirririnieneenereeessessesesseneseens 1 1
4 COVER, VINYL SEAT BOTTOM = BUFF .....couiiuiiiiiiiieeieieesseiseiseeeeeesessssessseens 1 1
4 COVER, VINYL SEAT BOTTOM = WHITE ...c.ooiiuiiiiieeeeieeseetneeseeseeeesesseseeseeens 1 1
4 COVER, VINYL SEAT BOTTOM = BLACK .....cvviiiiiiieeereriesinsenssseesesseesessssenseeens 1 1
4 COVER, VINYL SEAT BOTTOM = GRAY ......ooiiiiieereireesnssesesessssssssesesssesnnes 1 1
5 BRACKET, SEAT SUPPORT ....cooitiiiieiriaeeieesnsiseiseeee e ssess st essesseseeens 2 2
6 PLATE, SEAT HINGE ...ttt 2 2
7 RIVET, POP, STAINLESS STEEL, 3/16 ....ccvvuiiuiiiieieeeeiesiesineiseiseesessessessssessseens 4 4
8 WASHER, FLAT, STAINLESS STEEL, #8 ......ccovvuniunieeieereineeineeseeseeseeessessessseeeenes 4 4
9 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 .....ccc.cnvvenn.. 8 8
10 1010543 INSERT, WOOD ....ceumitmitmeeseeseetesssessssesess s sss sttt 8 8
11 BUMPER, SEAT (SECOND SEAT ONLY) ....oourumiuierieeeeeisesessssesssssessesesessesenes 1 1
12 GASKET, SEAT - LONG (SECOND SEAT ONLY) ...ovuuimirrinrieeeineeesseeeesenseneeeens 1 1
13 GASKET, SEAT - SHORT (SECOND SEAT ONLY) ...ocoutvimirreeeseereneeesnsesenensenees 2 2
14 1017283 INSULATION, SOUND (SECOND SEAT ONLY) ....cvourerrerrerereeeeseseseesseeeesssennens 1 1
15 SCREW, WASHER HEAD TAP, #12 (SECOND SEAT ONLY) ...ccovuiueeeenienierenens 5 5
16 ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 17 AND 18) ...c.covvenieririnnee 2 2
16 ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 17 AND 18) ....ccccocvvvrvnnnne, 2 2
16 ASSEMBLY, SEAT BACK - BUFF (INCLUDES ITEMS 17 AND 18) .....ccccovvniiniunnnnee 2 2
16 ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 17 AND 18) ....c.ccovvvienirnnnee 2 2
17 COVER, VINYL SEAT BACK - BUFF .......oviirieiieieieie et 2 2
17 COVER, VINYL SEAT BACK - WHITE .....cotiiniiniiriieieiesiesissisesseese e 2 2
17 1016755-04 COVER, VINYL SEAT BACK - BLACK ...t 2 2
17 COVER, VINYL SEAT BACK - GRAY .......cooiieieieiieieieie e 2 2
18 1016751 CAP, SEAT BACK - BLACK ....ccourimierniimeissessessesesssssssssssssesssssssss s s 2 2
19 WELDMENT, FRONT ARMRBEST ....cotvuiiiiiiriierieeseseneiseesesessessesssssss e ssessesessssenens 1 1
20 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 1/4 ..ovvieieieeseieeeee e 14 14
21 WASHER, EXTERNAL TOOTH LOCK, 1/4 .....eviiiiiiiieieeeissinsissise e 4 4
22 SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 .....cvuvreriuiriirerrerinrinsenseneesesessessssensensenens 4 4
23 0000332 WASHER, FLAT, 1/4 ..ootvitiiriiieeieseeseesssessesse st 16 | 16
24 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ruuriureireirieeieessessesssessssessssssssssssssssssesssesssssssesnas 10 | 10
25 WELDMENT, ARMREST MOUNTING: ....cuuiimiimimimneeeiieisensessesessensesesessessesessssenns 4 4
26 WELDMENT, REAR ARMREST ......ouiiiiimmitieineiseiseesessesss st sseees 1 1
27 0000451 WASHER, LOCK, 1/4 ...oouivireeieeseeeesesesesessessesssss sttt ssssessssees 4 4
28 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ...cooivereeseeeeeeiseeeeeesseesseesseesssessseseees 2 2
29 0001241 WASHER, FLAT, 5/16 ....oouvtuieueeseeenesseeesessessesssessssessessss st sss s sssssssssssssnens 8 8
30 0007473 NUT, NYLON LOCK, 5/16 = 18 ....euueurrereernemeesnesseessessssesssssssssssssssssesssessssssssessacs 2 2
31 1017774 SPACER, BODY  ....cuitueismeesaeeiseeseeeseesessesss sttt 4 4
32 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ....oovvuiiiieeiiieeieeeessssnsissise e 4 4
33 WASHER, FLAT, TYPE B, 1/4 ..ot ess s 2 2
34 SCREW, THREAD-FORMING, 5/16 = 18 X 1 1/4 ...covuiurirereriniensineineireseesesessensiennns 4 4

Page 2-17



.?sku=101728201
.?sku=101728203
.?sku=101728210
.?sku=101728213
.?sku=101728202
.?sku=101728204
.?sku=101728211
.?sku=101728214
.?sku=1013312
.?sku=101562701
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1017695
.?sku=1011652
.?sku=101880901
.?sku=101881701
.?sku=101954301
.?sku=101954301
.?sku=1012597
.?sku=1012657
.?sku=1012656
.?sku=1017384
.?sku=101677701
.?sku=101677702
.?sku=101677703
.?sku=101677705
.?sku=101675501
.?sku=101675502
.?sku=101675506
.?sku=1017259
.?sku=1015902
.?sku=101946201
.?sku=1012285
.?sku=1017310
.?sku=101799201
.?sku=101954301
.?sku=101954301
.?sku=1014306
.?sku=101910401

Page 2-18



FIRST SEAT AND SUPPORT STRUCTURE—
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 1018010-01 | PLATE, RECEPTACLE BACKING (ELECTRIC VEHICLE ONLY) ....ovvververrereererenne. 1

2 TRIM, SEAT BOTTOM, FRONT ..ottt 1 1

3 TRIM, SEAT BOTTOM, REAR .....ouiuiiiiieiieieieesesississisesessessessssess e 1 1

4 BARREL, PLASTIC ...ttt 5 5

5 ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 6 AND 7) .....cccovvvunrirererirnene 1 1

5 ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 6 AND 7) .....ccoovvurrenieriiianee 1 1

5 ASSEMBLY, SEAT BACK - GREY (INCLUDES ITEMS 6 AND 7) ....ccoeueuenrenierirnianee 1 1

6 COVER, VINYL SEAT BACK - WHITE ....cvuiiiiiriienieeieeesessssessssseessessessssessseens 1 1

6 1016755-04 COVER, VINYL SEAT BACK - BLACK .....covrurrririrniieeiseieseesssessessessss e, 1 1

6 COVER, VINYL SEAT BACK - GREY ......ooiiiiniiriiniiieeeesesinsisssssisesesessassessisens 1 1

7 1016751 CAP, SEAT BACK ...covereemeitneetseeeseeeseesesssesssssss st esssessssss st essses s sssssssassssssans 1 1

8 ASSEMBLY, PASSENGER ARMREST .....cotuuiiimriiineicineiseesessessssssse e ssesseseessnsenns 1 1

9 HANDRAIL .ottt 1 1
10 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 ....ovuiverirneereeenseresieeenesseseseesnesnenens 8 8
11 0000332 WASHER, FLAT, 1/4 ..o eeeees s ess sttt sssesssnenns 9 9
12 0008233 NUT, NYLON LOCK, 1/4 = 20 ...c.courerrereereeereeseesesessesssssessssssssssssssssassssssssssesssesssesenes 4 4
13 BOLT, HEX HEAD CAP, 5/16 = 18 X 1 w.eucuuiiiieeieieiieeeseieieie s 7 7
14 0001241 WASHER, FLAT, 5/16 ....couvureuueeseeeseeessssessesssesssssssssssssssessssssssssssssssassssssasssesssnees 9 9
15 0001242 NUT, HEX, 5/16 = 18 ooreeuercereemeeeseeteessesssessessesssessssssessssssesssessssssssssssssssessessessssssseens 3 3
16 0007473 NUT, NYLON LOCK, 5/16 = 18 ....coeuuiemrercereiseeseessessesensssesssssesssssessssssssssessesssesenes 7 7
17 COVER, SEAT BACK SUPPORT ......ceuiiiiiiinieinesisesise s 1 1
18 1016723 ASSEMBLY, SEAT SUPPORT PANEL .....covuuiirriiimmrereeeneieessessesesesessseessesssessesssesens 1 1
19 1018885-02 | ARMREST, DRIVER ......oiiiiemiiiiireesreseeseeseeseeesessssesesssesssessasssssssssessessasssesssssssssenes 1 1
20 WASHER, EXTERNAL TOOTH LOCK, 1/4 ....cotviiiriniincineieisiissinsineiseseesessssessensenns 4 4
21 BOLT, CARRIAGE, 5/16 - 18 X 3/4 .....ouiueieirieieiieeeseiseieiee e 4 4
22 NUT, FLANGE, 5/16 = 18 ....cuuiuitiuiuieniineceeecieeseieesessssss ettt 4 4
23 BOLT, CARRIAGE, 1/4 = 20 X 3/4 ....ouvveriiierireeeeiesinsensinessee st 10 10
24 NUT, FLANGE, 1/4 = 20 ..ottt sttt eses s sssaesesnessseens 10 10
25 SCREW, TORX TRUSS HEAD, #10 = 24 X 3/8 .....coovvuereieireienisseiesiseiieissessessessnses 4 4
26 CAP, CORNER .....ovumiimiiriieisi sttt 2 2
27 HOUSING, CORD (ELECTRIC VEHICLE ONLY) .....ccotuiuimriienieneieieesessenenseneenennn. 1
28 0008796 SCREW, PHILLIPS HEAD, #7 - 19 x 3/4 (ELECTRIC VEHICLE ONLY) ....c.coccvrurnn. 4
29 ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 30 - 37) w..cooovvueieiriinenne 1 1
29 ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 30 - 37) ...cceovvenieriiianee 1 1
29 ASSEMBLY, SEAT BOTTOM - GREY (INCLUDES ITEMS 30 - 37) ..ccoveveeeerreeereenennes 1 1
30 STRAP, SEAT BOTTOM ...cvtuimirimeieieeeeeeessesssssssssss st essessesssens 1 1
31 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 ......ccccvvuenee. 5 5
32 0000332 WASHER, FLAT, 1/4 .....vorieueeieeeeeesseesseseees st sess st ssssesssnees 9 9
33 STIFFENER, SEAT ....ooiuiiiiiieeeeieeiesisstsesse ettt 1 1
34 1010543 INSERT, WOOD ....couimrirerreseenseseesssesessesssesessssssssssesss st ssessssssasssessssssasssnsssssncs 5 5
35 BUMPER, SEAT, SHORT .....ooiitiiiieieieie et 4 4
36 COVER, VINYL SEAT BOTTOM - WHITE ......couniiiiiieieieeineinsissese s 1 1
36 COVER, VINYL SEAT BOTTOM - BLACK .....cocuiuiiiinicinciriiesiseeeseissiseessissisnens 1 1
36 COVER, VINYL SEAT BOTTOM = GRAY ....coutiueiiiiiiieeeereesssenssssesesensessssessseens 1 1
37 BUMPER, SEAT, LONG .....ooriiiiiiieieieieieesesssssss et ssessneas 1 1

Page 2-19


.?sku=101964001
.?sku=101963901
.?sku=1010434
.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675506
.?sku=101888501
.?sku=1016670
.?sku=1010934
.?sku=1016970
.?sku=101946201
.?sku=101963301
.?sku=101963401
.?sku=101958601
.?sku=101835601
.?sku=1014321
.?sku=1014387
.?sku=1016673
.?sku=101564502
.?sku=101564503
.?sku=101564505
.?sku=1013309
.?sku=101954301
.?sku=101894303
.?sku=1013311
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1013312




SECOND SEAT AND SUPPORT STRUCTURE—
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 - 9) ...coovviiieiriinnes 1 1
1 ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 - 9) ...cc.oevvuenriniiriiianee 1 1
1 ASSEMBLY, SEAT BOTTOM - GREY (INCLUDES ITEMS 2 - 9) ...coeviuierereeeineenennes 1 1
2 STRAP, SEAT BOTTOM ....cvuuimirimeieiseeeeeesssssesssssssesessessesssssssss e essessessesssens 1 1
3 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 ......cc.covvenn.. 5 5
4 0000332 WASHER, FLAT, 1/4 ...o.vorieueeteeeeeesseesesesess st sss st esssesssnees 5 5
5 STIFFENER, SEAT ...ttt sttt 1 1
6 1010543 INSERT, WOOD ...oooomitmeimeeseeseesesssesesee st ess s ss sttt sessssssasssssssesenas 5 5
7 BUMPER, SEAT, SHORT ..ottt sttt 4 4
8 COVER, VINYL SEAT BOTTOM - WHITE ......coviiiiiiiieriniinnineiseeseeeseesessesseeens 1 1
8 COVER, VINYL SEAT BOTTOM = BLACK ....ctuiiiireiieeninseneseneneeseseeeeneseensseanenees 1 1
8 COVER, VINYL SEAT BOTTOM = GREY ....cctiriieiiieeeereesneensssseessessessssensseens 1 1
9 BUMPER, SEAT, LONG .....oouriuiiiiiieieieie et 1 1
10 CAP, CORNER ..ottt 2 2
11 TRIM, SEAT BOTTOM, FRONT ....ctuiiiiiiiieieiseesesinsisstsesessessessssesssse s esseseesinsenns 1 1
12 TRIM, SEAT BOTTOM, REAR .....ouiiiiiiiriiieieieesessssissises s ssessssisssse s ssessesssinens 1 1
13 BARREL, PLASTIC ...ttt sttt 5 5
14 ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 15 AND 16) ......ccovvevieriunanee 1 1
14 ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 15 AND 16) .....c.ccocvuuriurunee 1 1
14 ASSEMBLY, SEAT BACK - GREY (INCLUDES ITEMS 15 AND 16) ....c.cccovverierirennee 1 1
15 COVER, VINYL SEAT BACK - WHITE .....ovriiieieiieieieie e 1 1
15 1016755-04 COVER, VINYL SEAT BACK - BLACK .....couriuriieirneieeiseiesessesessessesesssseeenes 1 1
15 COVER, VINYL SEAT BACK - GREY ....cceuiiiniiiiniieieee et sessessssessseens 1 1
16 1016751 CAP, SEAT BACK ...coceueiriitneeteeisee sttt 1 1
17 MOUNT, SEAT BACK BRACKET (TRANS-SENDER ONLY) ......ccccoeurvririecrceninenn. 2 2
18 WASHER, EXTERNAL TOOTH LOCK, 1/4 ...couiiuriieeireeeseesseeteseesessesssessssssessseees 4 4
19 0007479 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 1/4 (TRANS-SENDER ONLY) .....ccovvunrinnnes 4 4
20 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 3/4 (TRANS-PORTER ONLY) ............ 4 4
21 ASSEMBLY, ARMREST, PASSENGER (TRANS-PORTER ONLY) .....ccccovurunriirrennes 2 2
22 1016723 ASSEMBLY, SEAT SUPPORT PANEL ......ccvuuiriurimeeteeeseeeseesssesesssesesssesessessssssnees 1 1
23 BOLT, CARRIAGE, 5/16 - 18 X 3/4 ..ottt 4 4
24 NUT, FLANGE, 5/16 = 18 ...ccuuiiiieieicicicineieieeeese sttt 4 4
25 BOLT, CARRIAGE, 1/4 - 20 x 3/4 (TRANS-PORTER ONLY) .....ccoovvuririnirnircieinene. 10 10
26 NUT, FLANGE, 1/4 - 20 (TRANS-PORTER ONLY) ....covuuriereimrereeseesenssesesseseeenacs 10 | 10
27 SCREW, TORX TRUSS HEAD, #10 = 24 X 3/8 ...courreurerrereemeesesesneesneesessanesssssnees 4 4

Page 2-21


.?sku=101564502
.?sku=101564503
.?sku=101564505
.?sku=1013309
.?sku=101954301
.?sku=101894303
.?sku=1013311
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1013312
.?sku=1014387
.?sku=101964001
.?sku=101963901
.?sku=1010434
.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675506
.?sku=1016839
.?sku=101946201
.?sku=101888501
.?sku=101963301
.?sku=101963401
.?sku=101958601
.?sku=101835601
.?sku=1014321

Page 2-22



THIRD SEAT AND COMPONENTS—

TRANS-SENDER
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 2 AND 3) ......ccoovvurieiriinnnne 1 1
1 ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 2 AND 3) .....cccoeunreniiriiranee 1 1
1 ASSEMBLY, SEAT BACK - GREY (INCLUDES ITEMS 2 AND 3) ....ccoeueuenrenieririnnne 1 1
2 1016751 CAP, SEAT BACK ...oovereiriitneetseeissees ettt 1 1
3 COVER, VINYL SEAT BACK - WHITE .....ourieieieiieieieie e 1 1
3 1016755-04 COVER, VINYL SEAT BACK - BLACK .....couruuriieirniineiseiereesesesssessesess e 1 1
3 COVER, VINYL SEAT BACK - GREY ...ttt 1 1
4 BRACKET, SEAT BACK MOUNTING ....cotuuimimirrireeeenseesessestessssesessesessessesesseennns 2 2
5 WASHER, EXTERNAL TOOTH LOCK, 1/4 .....coviiiiiiiiiiiniciciicisiecie e 8 8
6 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ...vuiurreeeineieeeerinesessssasessesssessesesessssssesens 7 7
7 0007479 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 1/4 o.ecoutveeeeeeeeeneeeeseeeneesssssessesseseseesssssesens 4 4
8 SUPPORT, REAR SEAT .....outiutimiiiiiineieieeessessssssseses et essess st ssessesssinns 1 1
9 0000332 WASHER, FLAT, 1/4 ..oocvieiireieieeeeseeseses s ssessesssss sttt 6 6
10 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ocuurierrireerenineessesssesssssssesssssssssssssssssss s esssssssssnas 3 3
11 PANEL, REAR SEAT FRAME ......coiiuiiiiiireieesessesinseseisessse s 2 2
12 SCREW, ROUND HEAD SLOTTED MACHINE, #10 - 32 X 1/2 ....ocviureverecenieniineenee 4 4
13 NUT, NYLON LOCK, #10 = 32 .....coiiiiiiciciiiiinieieissiseisecesi s 4 4
14 CAP, CORNER ..ottt 2 2
15 SCREW, TORX TRUSS HEAD, #10 = 24 X 3/8 .....ccovvuirrirerinrinrenceneieeessessessnsensineenens 4 4
16 HINGE, SEAT ...ouiiiieireiieteeese ettt 2 2
17 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ...vuiveeririieriieeiseesesissesesssessesssseseeees 4 4
18 WASHER, FLAT, B/8 ...ttt 4 4
19 0008754 NUT, NYLON LOCK, 3/8 = 16 ...c.euurerreeermeereesceseessessssesssessssssesssssasssessssssesssesssesenes 4 4
20 ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 21 - 30) ....ocovvreveierieienee 1 1
20 ASSEMBLY, SEAT BOTTOM, BLACK (INCLUDES ITEMS 21 - 30) ....ccovvveieniriinenne 1 1
20 ASSEMBLY, SEAT BOTTOM, GREY (INCLUDES ITEMS 21 - 30) ...c.ccuvvvrrerieiiienees 1 1
21 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 ......cccvvunvene. 4 4
22 COVER, VINYL SEAT BOTTOM = WHITE ....covueiiiiiiiieierieesnseneeseeeeeesessssesseeens 1 1
22 COVER, VINYL SEAT BOTTOM = BLACK ......coviuiiiieieieieeeeieeiseie s 1 1
22 COVER, VINYL SEAT BOTTOM = GREY .....ccvuuriiiiiiiieeerineinsinsisseessessessssessieens 1 1
23 BUMPER, LONG SEAT .....otuuiimiiniiieeieieesesisssnsessisess et ssessssessssens 1 1
24 STRAP, SEAT BOTTOM ...covtuimirireieiseeeeeessessesssiss st ssessassesssens 1 1
25 SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 ..o 2 2
26 ANGLE, SEAT HINGE .....outumiuiiiiiiiiiereieese st 1 1
27 PLATE, SEAT HINGE ...ttt 2 2
28 RIVET, POP, STAINLESS STEEL, 3/16 ....ccuvvuieieiieieeeeiesineineisenseesessessessssessseens 4 4
29 WASHER, FLAT, STAINLESS STEEL, #8 .....c.cccciiuniiiiniiiiiiniisicisiseseiscsineens 4 4
30 1010543 INSERT, WOOD ....ooumiimeereesmeesseesseessesesssseessesssessssssssssessses st esssessssssesssessons 4 4
31 INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) ....vvuiieiiriieirerreererinneneeneenenne. 1
32 RIVET, POP (ELECTRIC VEHICLE ONLY) ..eutiuieieieiireieeseesssenseseeseseesessessesesesenans 2

Page 2-23


.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675505
.?sku=1016839
.?sku=101946201
.?sku=1016816
.?sku=1016930
.?sku=1013169
.?sku=1013061
.?sku=1014387
.?sku=1014321
.?sku=1016819
.?sku=1011990
.?sku=101684102
.?sku=101684103
.?sku=101684105
.?sku=101954301
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1013312
.?sku=1013309
.?sku=1010545
.?sku=1016824
.?sku=1011652
.?sku=101880901
.?sku=101881701
.?sku=101837001
.?sku=1013357




REAR FOOTREST AND HANDRAILS—

TRANS-SENDER
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ARMREST, REAR SEAT ..ottt 2 2
2 ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 3 - 8) ....c.vvuiurireirrineineiniineenens 1 1
3 1013475-05 GUARD, BUMPER .....ooomiuitiiaiteiee ettt 1 1
4 1016838 MAT, FOOTREST ..ooiouiieiiiiee i iss sttt st 1 1
5 FASTENER, PLASTIC BARREL ......c.ooiiiiiieeneieieieie e 8 8
6 BAR, CONNECTING .....vuiuieiieiiiiereietieese st 2 2
7 BOLT, CARRIAGE, 5/16 = 18 X 1 ..uucuuiiriieiereirinrieieieeessesisssseisessss s 4 4
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....ouvvrririrrrieeiesieiss s 2 2
9 HANDRAIL, REAR SEAT ......ouiiiiieiiiteeieeie st 1 1
10 | 0008418 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 1/2 ..o 6 6
11 0008233 NUT, NYLON LOCK, 1/4 = 20 .....cooiurrierionieeieeiseessisesiessssssesssesssssessssss s s ssenns 10 | 10
12 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....coucvuiearieniireiieiesssisesissss s ssssse s 9 9
13 | 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ..ouiioiieieeiieieeiseeteeeseeeeseseeeeseneeens 5 5
14 | 0001241 WASHER, FLAT, 5/16 .....cuuriumieritneeseeseesesseseesseesessssssssses st ssessessssssesssssssssessnsnns 9 9
15 | 0007410 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 1/4 ...ouoiieeieieeeieeieieeeeeee e 2 2
16 | 0000332 WASHER, FLAT, 1/4 ..ot 8 8
17 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 ....coeueieieieeieniiseiseiseiesisssessssessnsaes 4 4

Page 2-25



.?sku=101846301
.?sku=1016843
.?sku=1010434
.?sku=1016668
.?sku=1010435
.?sku=1016842
.?sku=1011988

Page 2-26



REAR COVER—
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 WASHER, FLAT, 1/4 .coooooeeoeeoeeeeeeeeeeeee e 12 12
2 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 cocvueieeieieeesneeeesse et 8 8
3 0008233 NUT, NYLON LOCK, 1/4 = 20 .....cooiurrieeinieeieeiseessisesssssss s sssss s ssesssenns 8 8
4 TAILSKIRT oottt ettt 1 1
5 SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 .....cvuvveieieieieieeissciseise s 2 2
6 FENDER, REAR ..ottt sttt sttt 2 2
7 KIT, REAR BUMPER (INCLUDES ITEMS 8 - 12) (TRANS-PORTER ONLY) ............. 1 1
8 BUMPER, REAR ..ottt sse sttt sse st ss s sensesanes 1 1
9 PLATE, MOUNTING, LONG ....couiiiieiieieiieeieeiseis et 1 1
10 0007473 NUT, NYLON LOCK, 5/16 = 18 ....riurrerierrireisneieiseesesseisee st st esssssssessnns 4 4
11 WASHER, FLAT, 5/16 w...vuevutueeeaeereereeseseesessessssessessesssesssessesssessessssssssssessssssssssssseens 6 6
12 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 ...cccvvuivrereerernreneenenens 4 4

Page 2-27


.?sku=1014306
.?sku=1015530
.?sku=1012285
.?sku=1016679
.?sku=1017079
.?sku=1016379
.?sku=1016875
.?sku=1011697
.?sku=1016876




REAR CARGO BED—TRANS-PORTER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ASSEMBLY, TILT BED (INCLUDES ITEMS 2 - B) .....ovvuriririeeieniieieieieiesseesessnnans 1 1
2 N/A WELDMENT, TILT BED ....coouiviiriteiseee sttt 1 1
3 INSULATION ..ceeeeeciieeeeeseee st es et nsenseenns AR | AR
4 BOLT, CARRIAGE, 5/16 - 18 X 1 w.oucuiuiieieieineieieieiseseese sttt 2 2
5 0007473 NUT, NYLON LOCK, 5/16 = 18 ....euvuurereenrireiseeeeesneessessessesiessessesssssssesesesesssssnss 6 6
6 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 ....covuriurircineereiseeieeieieeiesseiees 4 4
7 BUSHING, URETHANE .....cooutiimiiiiciiineieieeesse sttt
8 SHIM, TILT BED PIVOT ...cuutuimiriirisineeeeeeessesssssssesss e esssssessesssssss s ssessessnsenns AR | AR
9 BUSHING, STEEL ....cvuiiiiieeieieie ettt 2 2
10 WELDMENT, TILT BED HINGE ....cututieieeeaeeneeseneessesse s esetessseseeeesstessesssessassesaes 2 2
11 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 ..ecuuieiieeieieieee e 4 4
12 WASHER, FLAT, 3/8 ..o iiiiteeietrireeeieeeiseseeesee e sessssee s esssesessesesseess e sesssssesssssssesesens 8 8
13 0008754 NUT, NYLON LOCK, 3/8 = 16 .....euiurreemeereereeneeseessesesessssessesssssssssassssssssssessesssesenes 6 6
14 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....eviuurircireeeieeieiseeseseeseeeesseesesseeens 2 2
15 BUMPER, RUBBER .......cuiuiueerieeieeseeseeeeseseess e sesssssss s sssssesssesssessesssssesssassessssneens 2 2
16 SCREW, HEX HEAD CAP, 1/4 = 20 X 4 ...ooriiiieeieeeineeeese st 2 2
17 0000332 WASHER, FLAT, 1/4 ..ottt 4 4
18 0008233 NUT, NYLON LOCK, 1/4 = 20 ...c.couiurrieeerniieeseeneensisesssssssessesssssssssesssssssessessessesesenes 3 3
19 INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) ...cueiiiiereineneieereiseseeeeeenenens 1
20 RIVET, ALUMINUM POP, 5/32 (ELECTRIC VEHICLE ONLY) ......ccooovvrieririrniieinnns 2
21 SEAL, BED ..ottt 1
22 0007532 RIVET, POP, 3/16 .eooiuiumciriieiseieete sttt sttt 4 4

Page 2-29


.?sku=1016724
.?sku=1014471
.?sku=1010435
.?sku=1015583
.?sku=1015507
.?sku=1012303
.?sku=1015356
.?sku=1011990
.?sku=1010878
.?sku=1013872
.?sku=101837001
.?sku=1013357
.?sku=1017976

Page 2-30



WHEELS AND TIRES E



Page 3-2



WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION QA

1 2 3 4
1 NUT, LUG oottt 16 16
2 ASSEMBLY, WHITE WHEEL AND TIRE, PREMIUM TREAD, 4-PLY (18 x 8.5 - 8)

(TOURALL ONLY) .ooititniriaeeteeseteesssisess st 2 2
2 015705-0§ | ASSEMBLY, BEIGE WHEEL AND TIRE, PREMIUM TREAD, 6-PLY (18 x 8.5 - 8)

(RESORT VILLAGER ONLY) ...ooiuiiimiiniseeseeseeeeesesssssesssessesss s sssss s esssesnes 2 2
2 ASSEMBLY, BEIGE WHEEL AND TIRE, EXTRA TRACTION, 6-PLY (18 x 8.5 - 8)

(RESORT VILLAGER ONLY) ...ooiuiiaieioeiseiseiseesseeses sttt ssessesssesnes 2 2
2 ASSEMBLY, BEIGE WHEEL AND TIRE, EXTRA TRACTION, 6-PLY (18 x 6.5 - 8)

(RESORT VILLAGER ONLY) ..coiituiomiireeseesessssessesssessssessssssessssssssssesssesssssssssnacs 2 2
2 016514-0§ | ASSEMBLY, WHITE WHEEL AND TIRE, PREMIUM TREAD, 6-PLY (18 x 8.5 - 8)..... 2 2
2 ASSEMBLY, WHITE WHEEL AND TIRE, EXTRA TRACTION, 6-PLY (18 x 8.5 - 8) ... 2 2
2 ASSEMBLY, WHITE WHEEL AND TIRE, PREMIUM TREAD (18.5X 6.5 - 8) ............ 2 2
3 1015707 WHEEL RIM, BEIGE (8 INCHES WIDE) ......cvvuururrereeerereseesneesesssesessesseesesssessseees 4 4
3 WHEEL RIM, WHITE (8 INCHES WIDE) .....c.ucvuiuiuriieeireieeeessesensissesesessessesessensenns 4 4
4 TIRE, UNMOUNTED, PREMIUM TREAD, 4-PLY (18 x 8.5 - 8) (TOURALL ONLY) ... 2 2
4 TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY (18 X 8.5 - 8) ....cvvurieieriieireeneens 2 2
4 TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY (18 X 8.5 = 8) ....evvueeeirereereereenenns 2 2
4 TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY (18 X 6.5 - 8) ...cuveureeeercereesrereens 2 2
5 0007310 STEM, VALVE ....coitiiioeiseiseeieeee sttt 4 4

Page 3-3



.?sku=1010984
.?sku=101651402
.?sku=101570506
.?sku=101570507
.?sku=101570509
.?sku=101651406
.?sku=101651407
.?sku=101651409
.?sku=1014771
.?sku=101567202
.?sku=101737002
.?sku=101769302
.?sku=101884901

Page 3-4



SAFETY DECALS E



OPERATING
INSTRUCTIONS
DECAL

OPERATING INSTRUCTIONS

© Read Owner's Manual and safety warnings located on dash panel prior to driving.

 Study and understand controls.
© Make sure wheels are turned in desired direction.

© Turn key to “ON" position and be sure nothing is in your path.

* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:

F-Forward N-Neutral R - Reverse (Buzzer will sound)
© Vehicle will start moving when accelerator pedal is depressed.
* Slowly depress accelerator pedal to increase speed. Park brake will

release when accelerator pedal is depressed.

* To stop, release accelerator pedal and depress brake pedal.

o After stopping, firmly depress park brake until it locks.
© Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.

CCI 1016216-01

Failure to follow these instructions
can cause severe injury or death.

- Remain seated with entire body
inside vehicle and hold on to seat
handle or handrail at all times.

« No more than two persons per seat.

« Do not leave children unattended on
vehicle at anytime.

« Never stand in front of or behind
vehicle.

CCI 1017057-01

Page 4-2

DRIVER/PASSENGER
WARNING DECAL

/A WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.
« Operation from driver side by authorized persons only
and only in designated areas - not on public roads.
« DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated.
« Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.
« Drive slowly in turns and straight up and down slopes.
« Never stand in front of or behind vehicle.
« DO NOT operate while under the influence of alcohol or

rugs.
« DO NOT leave children unattended on vehicle at any time.
CCl 1019606-01

KEY SWITCH

INGERSOLL-RAND
DECAL



SAFETY DECALS—
TOURALL

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

12 3 4

1016216-01 | DECAL, OPERATING INSTRUCTIONS ......coiiiiimiiiiieeieiseiseesesenseseseeseesensessssesenes
1019606-01 | DECAL, DRIVER/PASSENGER WARNING
DECAL, KEY SWITCH ...ttt ssseseesses s ss s sesssesseens
DECAL, INGERSOLL-RAND ..ottt eeesessesesseessssssessesesssssssessessssssesseeas
DECAL, PASSENGER WARNING

a b~ 0N =

—_ N = =
A N 2 =

Page 4-3


.?sku=101825101
.?sku=101921901
.?sku=101705701

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

DANGER / POISON

SULFURIC

\[e) ACID
\

FLUSH EYES

IMMEDIATELY

WITH WATER
GET
HELP
FAST

)

HOT MANIFOLD AND
MUFFLER DECAL

/\ WARNING
CAN CAUSE SEVERE INJURY

Rotating parts
=/ [
manifold & muffler

KEEP CLEAR ) 1019605-01

(ON STARTER/GENERATOR
AND ENGINE)

GASOLINE WARNING DECAL
(ON VEHICLE FRAME
NEAR FUEL TANK)

/A WARNING

« GASOLINE EXPLOSION / FIRE.

« CAN CAUSE SEVERE INJURY OR DEATH.

« NO SMOKING, SPARKS, OR OPEN FLAME.

« STOP ENGINE, ALLOW TO COOL BEFORE
REFUELING. CCl 1015476-01

BATTERY DANGER DECAL

ELECTRIC
VEHICLE

POTENTIOMETER CAUTION DECAL

® DO NOT OPERATE VEHICLE

NOTICE WITHOUT COVER IN PLACE.
® DO NOT DIRECT WATER
STREAM AT THIS SWITCH. CCI 1016109-01

(ON WIPER SWITCH COVER INSIDE
BATTERY COMPARTMENT)

PERIODIC SERVICE
SCHEDULE DECAL
(ON INTAKE BOX)

Periodic Service Schedule

Service Regular Interval
1. Check Engine Oil Level Monthly
Z.ghlzrygeﬁlﬁmmam First 100 Hours -* Then
il

One Year or 200 hours.
3. Check and Clean One Year Under Normal Use
Air Filter Element" Six Months Under Dusty Conditions
4. Change Air Fiter" *Two Years or 300 Hours
5. Ceck Tire Pressure Monthly (See Manual)
6. Replace Fuel Filters *Two Years or 300 Hours
7. CheclFill Transaxle *One Year or 150 Hours
* Whichever comes first
*Foreasymlnairﬁlhzrhws‘ng,

remove the intake hose from the front of the housing.

GASOLINE
VEHICLE

Do not contact positive (+) battery post or cable to frame.

Can cause severe injury or death.

/\ WARNING ; /\ WARNING
Negative frame ground. Can cause severe injury. & Excessive speed.

Disconnect negative battery lead first.

Page 4-4

Do not tamper with engine governor adjustment.
CCl 101915201



SAFETY DECALS—
TOURALL, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 DECAL, BATTERY DANGER/POISON .......coiuieiericeeeeeeeeeeseseeeeee s seseesae s es e 1
2 DECAL, POTENTIOMETER CAUTION .....cotuiiiieiiniiiieieeeeinsinsissise e 1
3 DECAL, GASOLINE DANGER ......oouiuiiiiieieeieeesisee et 1
4 DECAL, HOT MANIFOLD AND MUFFLER .......cooiiiiiinitrineeeineiseseee e esesssessens 2
5 1019443-01 | DECAL, PERIODIC SERVICE SCHEDULE ........cocoviuiiiieireeecereesneesssseisesessseennes 1
6 DECAL, FRAME GROUND WARNING ......c..cotuuieiiiiieeieeeeissinsissise e 1

Page 4-5


.?sku=1013677
.?sku=101610901
.?sku=101547601
.?sku=101960501
.?sku=101915201

OPERATING INSTRUCTIONS OPERATING INSTRUCTIONS
GASOLINE VEHICLE ELECTRIC VEHICLE

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.

OPERATING INSTRUCTIONS

© Study and understand controls. © Read Owner's Manual and safety warnings located on dash panel prior to driving.
© Study and understand controls.

 To start engine:
- Place shift lever in “N”- Neutral position.

- Depress brake pedal. * Make sure wheels are turned in desired direction.
- Turn key switch to “START” position and release. © Turn key to “ON” position and be sure nothing is in your path,
* To operate vehicle: . L - .
— Make sure wheels are turned in desired direction.  While vehicle is stopped, select direction by placing
- Be sure nothing is in your path. shift lever or switch in desired position:
- While vehicle is stopped, select vehicle direction by placing F-Forward N - Neutral R - Reverse (Buzzer will sound)
shift lever or switch in desired position. . . . .
F-Forward N-Neutral R - Reverse (Buzzer will sound) « Vehicle will start moving when accelerator pedal is depressed.
~ Park brake will release when accelerator pedal is pushed.  Slowly depress accelerator pedal to increase speed. Park brake will
- Slowly push accelerator pedal to increase speed. B
= Accelerator pedal must be released to shift vehicle to neutral. release when accelerator pedal s depressed.
KEY SWITCH o To stop vehicle: o To stop, release accelerator pedal and depress brake pedal.
- Release accelerator pedal and push brake pedal. o After stopping, firmly depress park brake until it locks.
GASO LI N E V E H IC L E - After stopping, firmly push park brake until it locks. Y

—Turn key to “OFF” position, remove key and place shift ® Place forward and reverse switch in neutral position.

lever in straight up neutral position when not in use. Turn key “OFF” and remove key when not in use.
OFF RT CCl 1016932-01 CCl 1016216-01

KEY SWITCH
ELECTRIC VEHICLE

Failure to follow these instructions
can cause severe injury or death.

- Remain seated with entire body
inside vehicle and hold on to seat

handle or handrail at all times.

« No more than two persons per seat.

A WARNING - Do not leave children unattended on

READ AND FOLLOW THESE WARNINGS AND THE OPERATING vehicle at anytime.
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN . Never stand in front of or behind
CAUSE SEVERE INJURY OR DEATH. .
« Operation from driver side by authorized persons only vehicle.
and only in designated areas - not on public roads.
- DO NOT st,art vehictleduntil all occupants (two (2) per seat
maximum) are seated.
« Remain seated with entire body inside vehicle and hold PASSENGER
on to seat handle or handrail at all times. WARNING DECAL
« Drive slowly in turns and straight up and down slopes.
« Never stand in front of or behind vehicle.
« DO NOT operate while under the influence of alcohol or

CCI 1017057-01

drugs.
« DO NOT leave children unattended on vehicle at any time.
CCI 1019606-01

DRIVER/PASSENGER
WARNING DECAL

Page 4-6



SAFETY DECALS—

ITEM | PARTNO. | DESCRIPTION g}g é’_TE‘E
1 2 3 4
1 018251-03 | DECAL, KEY SWITCH (GASOLINE VEHICLE) wovovoooooooooeoeeoeeeoooeoeoeoeeeeeeeeeeeeeeeeee 1
1 018251-01 | DECAL, KEY SWITCH (ELECTRIC VEHICLE) w.ovovovoveeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1
2 016930-01 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE) oooooooooeeoeeeee 1
2 | 1016216-01 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE) ... 1
3 01705701 | DECAL, PASSENGER WARNING -......ooooooeooeoeoeoeoeoeoeoeeoeeeeeeeeeeoeeoeoeeeeoeoeoo 1 1
4 | 1019606-01 | DECAL, DRIVER/PASSENGER WARNING oooovooooooooooooeoeeoeooeeoeoeoeooeeeeooeeoeo 1 1

Page 4-7


.?sku=101825102
.?sku=101825101
.?sku=101693201
.?sku=101705701

DANGER DECAL
(ON BODY UNDER SEAT)

DANGER / POISON

SULFURIC IMMEDIATELY
ACID WITH WATER

NO i cl

+SPARKS 7= cancause , e
EXPl + FLAMES BLINDNESS OR w
GASES AN CAUSE H +SHOKING { SEVERE BURNS i HELP
BUNDNESS ORIMAURY H

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP — KEEP VENT CAPS TIGHT AND LEVEL

INGERSOLL-RAND
DECAL
ELECTRIC
VEHICLE

PERIODIC SERVICE
SCHEDULE DECAL
(ON AIR INTAKE BOX)

Periodic Service Schedule

HOT MANIFOLD AND
MUFFLER DECAL

/N WARNING .
CAN CAUSE SEVERE INJURY Service Regular Interval
> i 1. Check Engine Oil Level Monthly
Rotating parts 2. Change Engine Ol and First 100 Hours -* Then
Filter One Year or 200 hours.
GASOLINE WARNING DECAL ﬁ _HoT 3. Check and Clean One Year Under Normal Use
(ON FRAME manifold & muffler Air Fitter Element Six Months Under Dusty Conditions
NEAR FUEL TANK) KEEP CLEAR i 1019605-01 4. Change Air I"lllaarT *Two Years or 300 Hours
A WARNING (ON 5. Ceck Tire Pressure Monthly (See Manual)
« GASOLINE EXPLOSION / FIRE. STARTER/GENERATOR 6. Replace Fuel Filters *Two Years or 300 Hours
S case sevene e on b, AND ENGINE) T.ChckiTommle < One Yarr 150 s
« STOP ENGINE, ALLOW TO COOL BEFORE * Whichever comes first
REFUELING. col 1015476.01 For easy access to air fiiter housing,
remove the intake hose from the front of the housing. )

GASOLINE
VEHICLE

INGERSOLL-RAND
DECAL (ON BODY
PANEL)

/\ WARNING

Negative frame ground. Can cause severe injury. Excessive speed.
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CCl 1019152-01

Page 4-8



SAFETY DECALS—
RESORT VILLAGER, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 DECAL, BATTERY DANGER/POISON .......coiuieiericeeeeeeeeeeseseeeeee s seseesae s es e 1
2 DECAL, INGERSOLL-RAND .....coevuiiiiiiiirieeseeiesississisesseess st 2 2
3 DECAL, GASOLINE DANGER ......oouiuiiiiieieeieeesisee et 1
4 DECAL, HOT MANIFOLD AND MUFFLER .......cooiiiiiinitrineeeineiseseee e esesssessens 2
5 1019443-01 | DECAL, PERIODIC SERVICE SCHEDULE ........cocoviuiiiieireeecereesneesssseisesessseennes 1
6 DECAL, FRAME GROUND WARNING .......coiuieiiiiiiiieeseeinsinsissie e 1

Page 4-9



.?sku=1013677
.?sku=101921901
.?sku=101547601
.?sku=101960501
.?sku=101915201

OPERATING INSTRUCTIONS
GASOLINE VEHICLE

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
 Study and understand controls.
© To start engine:
- Place shift lever in “N”- Neutral position.
= Depress brake pedal.
=Turn key switch to “START” position and release.
 To operate vehicle:
- Make sure wheels are turned in desired direction.
- Be sure nothing is in your path.

— While vehicle s stopped, select vehicle direction by placing
shift lever or switch in desired position.
KEY SWITCH F-Foward  N-Neutral ~R- Reverse (Buzzer will sound)
~ Park brake will release when accelerator pedal is pushed.
G ASO LINE VEHI C LE - Slowly push accelerator pedal to increase speed.

/N WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.
« Operation from driver side by authorized persons only
and only in designated areas - not on public roads.
« DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated.
« Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.
« Drive slowly in turns and straight up and down slopes.
« Never stand in front of or behind vehicle.
« DO NOT operate while under the influence of alcohol or

drugs.
« DO NOT leave children unattended on vehicle at any time.
CCI 1019606-01

DRIVER/PASSENGER
WARNING DECAL

VEHICLE LOADING DECAL

« Vehicle rated capacity - 1500 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

« Maximum cargo load - 1000 Ibs. Weight to include cargo
bed load (500 Ibs. MAX) and gross trailer weight.

« Maximum trailer hitch tongue weight - 150 Ibs.

VEHICLE
LOADING

Read Owner's Manual
and warnings on dash.

Page 4-10

~ Accelerator pedal must be released to shift vehicle to neutral.
* To stop vehicle:
~ Release accelerator pedal and push brake pedal.
~ After stopping, firmly push park brake until it locks.
- Turn key to “OFF” position, remove key and place shift
lever in straight up neutral position when not in use.
CCl 10

KEY SWITCH

ELECTRIC VEHICLE

OPERATING INSTRUCTIONS
ELECTRIC VEHICLE

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
* Study and understand controls.
© Make sure wheels are turned in desired direction.
* Turn key to “ON" position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R - Reverse (Buzzer will sound)
* Vehicle will start moving when accelerator pedal is depressed.
« Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
* To stop, release accelerator pedal and depress brake pedal.
« After stopping, firmly depress park brake until it locks.
 Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
CCl 1016216-01

/

SIDE FRONT
DECAL

Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.

For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.
Avoid top heavy loads. See Owner's Manual.

When driving on uneven terrain or down steep hills,
reduce speed and load. CCI 1019600-01



SAFETY DECALS—
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 1019606-01 | DECAL, DRIVER/PASSENGER WARNING ... . oo 1 1
2 018257-0d | DECAL, KEY SWITCH (GASOLINE VEHICLE ONLY) oo 1
2 0182510 | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) errooo oo 1
3 01693201 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) w...ooooovvvvooo 1
3 | 1016216-01 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) w....oooooovvoeoo 1
4 01675 DECAL, SIDE FRONT oo 2 2
5 01960009 | DECAL, VEHICLE LOADING wooooooooeoeoeeoeoeoeoeoeoeoeoeeoeoeoeoeoeeeeeeeeeeeeeee 1 1

Page 4-11


.?sku=101825102
.?sku=101825101
.?sku=101693201
.?sku=1016757
.?sku=101960001

BATTERY DANGER DECAL
(ON FRAME)

A\ DANGER / POISON

SULFURIC
ACID

FLUSH EYES
IMMEDIATELY
WITH WATER

BYES CAN CAUSE
EXPLOSIVE : BLINDNESS OR |
GASES can cause . SEVERE BURNS | (FC
BLINDNESS OR INJURY H H

ELECTRICAL COMPONENT KEEP OUT OF THE REACH OF CHILDREN - DONOT TIP - KEEP VENT CAPS TIGHT AND LEVEL
COVER CAUTION DECAL

NOTICE

Do not operate vehicle without this cover properly installed.

See vehicle Maintenance and Service Manual before servicing.
CCl 1019315-0

01

TRANS-PORTER
(ON COVER) DECAL

INGERSOLL-RAND
ELECTRICAL COMPONENT DECAL

MOUNTING PLATE NOTICE

@;‘3 \ "] g ~—X\)  VEHICLE

NOTICE Rt N
(ON PLATE) ®\§ /\W i
é}% ’ “—%’ \ 3 ELECTRIC
Q&r — %\
9 A%\\'—\’W‘\

o
| =
B
s GASOLINE
/ VEHICLE
INGERSOLL-RAND
DECAL
a TRANS-SENDER
GASOLINE WARNING DECAL DECAL

A WARNING HOT MANIFOLD AND
- GASOLINE EXPLOSION / FIRE. MUFFLER DECAL

« CAN CAUSE SEVERE INJURY OR DEATH.

« NO SMOKING, SPARKS, OR OPEN FLAME. A WARNING
CAN CAUSE SEVERE INJURY

« STOP ENGINE, ALLOW TO COOL BEFORE
REFUELING. CCI 1015476-01

(ON FRAME Rotating parts

NEAR FUEL TANK) HOT
manifold & muffler

KEEP CLEAR ' ¢ 1019605-01

(ON
STARTER/GENERATOR
AND ENGINE)

Page 4-12



SAFETY DECALS—
TRANS-PORTER/TRANS-SENDER, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 DECAL, NO GROUND .....oovmitieiiiecieieie st 1
2 DECAL, ELECTRIC COVER CAUTION ......cuiiuieiiiieieieeeeississiseise s 1
3 DECAL, BATTERY DANGER/POISON .....c.coiiuieiiiiiieieeressnsinsinsiseeesessesessesssenens 1
4 DECAL, INGERSOLL-RAND ......ootvuiuiiiiiirieeseesesiesessesessesessessesssssses s 2 2
5 DECAL, TRANS-PORTER (PASSENGER SIDE).........cocoviiiniriineineieieieiessessssseane. 1 1
6 DECAL, TRANS-PORTER (DRIVER SIDE) ....ccceeuiteieieteteeee ettt 1 1
7 DECAL, GASOLINE DANGER ........ovuiiiiiirieeieeinsinsieisessee st 1
8 DECAL, HOT MANIFOLD AND MUFFLER WARNING ........ccoovivrirriniieieiniseinnns 1
9 DECAL, TRANS-SENDER (PASSENGER SIDE).........cocosuiieiiiineieieieieiessessseseene. 1 1

10 016726-09 | DECAL, TRANS-SENDER (DRIVER SIDE) .......oouiiuiiiieereiseeseseseeeseesesesesssnesnes 1 1

Page 4-13



.?sku=101964601
.?sku=101931501
.?sku=1013677
.?sku=101921901
.?sku=101672501
.?sku=101672502
.?sku=101547601
.?sku=101960501
.?sku=101672601
.?sku=101672602

PASSENGER
WARNING DECAL
(FACES SEAT)

& WARNING WARNING DECAL
. —— A WARNING
Failure to follow these instructions

can cause severe injury or death. N Bed can tip up une.xPeCtEdIY-
Can cause severe injury.

- Remain seated with entire body Bed hold down bolts must
inside vehicle and hold on to seat be fastened.
handle or handrail at all times. BED LOAD

- No more than two persons per seat. WARNING DECAL

- Do not leave children unattended on

vehicle at anytime. & WARN'NG
+ Never stand in front of or behind Riding in cargo bed
. can cause severe injury
vehicle. or death.

Do not ride in cargo bed.
CClI1015539-01

BED BOLT

CCI 1017078-01

CCl 1017057-01

ELECTRIC
VEHICLE

0;

7
7,
>

GASOLINE
VEHICLE PASSENGER
WARNING DECAL
(FACES SEAT)
PERIODIC SERVICE

SCHEDULE DECAL

Periodic Service Schedule

Service Regular Interval
1. Check Engine Oil Level Monthly
2. Change Engine Oil and First 100 Hours -* Then
Filter One Year or 200 hours.
3. Check and Clean One Year Under Normal Use
Air Filter Element Six Months Under Dusty Conditions
t FRAME GROUND WARNING DECAL
4, Change Air Filter *Two Years or 300 Hours
5. Ceck Tire Pressure Monthly (See Manual) 2]“" /\ WARNING /\ WARNING
6. Replace Fuel Filters *Two Years or 300 Hours Desatcontact s (o) batey posorcametotrame. [N Coneauessevreinury o doath,
7. Checl/Fill Transaxle * One Year or 150 Hours Disconnect negative battery lead first. Do not tamper with engine governor. ?:d(l:lf‘a':';";g o
* Whichever comes first
For easy access to air filter housing,
remove the intake hose from the front of the housing.

(ON INTAKE BOX)

Page 4-14



SAFETY DECALS—
TRANS-PORTER/TRANS-SENDER, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 DECAL, PASSENGER WARNING (QUANTITY 1 FOR TRANS-PORTER) ............... 2 2
2 1017078-01 | DECAL, BED BOLT WARNING (TRANS-PORTER ONLY) .....cvvuurirmrieenreeneeneeenan. 1 1
3 DECAL, BED LOAD WARNING (TRANS-PORTER ONLY) .....ccovuunierreirerennenrereeennn. 1 1
4 1019443-01 | DECAL, PERIODIC SERVICE SCHEDULE .......coooiiiiireirneeeeeseessesisseseeessesseeennes 1
5 DECAL, NEGATIVE FRAME GROUND WARNING .....ccoorvimrirremrieeeensiceseeeeeenan. 1

Page 4-15



.?sku=101705701
.?sku=101553901
.?sku=101915201

Page 4-16



BRAKES, PEDAL,
AND CABLE ASSEMBLIES







REAR BRAKE ASSEMBLY, SELF-ADJUSTING—

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
CLUSTER, PASSENGER SIDE BRAKE (INCLUDES ITEMS 1 -9) ...cocoovieniiiinnne, 1 1
CLUSTER, DRIVER SIDE BRAKE (INCLUDES ITEMS 1-9) ...cooviunineieeireeiene 1 1
1 ASSEMBLY, BACKING PLATE, PASSENGER SIDE

(INCLUDES ITEMS 2, 3 AND 4) ..ottt 1 1
1 ASSEMBLY, BACKING PLATE, DRIVER SIDE (INCLUDES ITEMS 2, 3 AND 4) .. 1 1
2 MECHANISM, ADJUSTING, PASSENGER SIDE .....c.cccviuiiiieeinenineineeneeeens 1 1
2 MECHANISM, ADJUSTING, DRIVER SIDE ........ccccooeverrreeereieieiesesisssseieens 1 1
3 WASHER ...ttt 1 1
4 WASHER, PLATE ....ouiuiiietieeneteessisensesese st ssess ettt sssenssnssassen 1 1
5 COVER, DUST ..ottt ettt 1 1
6 PACKAGE, BRAKE SHOE (FOUR PIECES) .....coovueiriiieeiieieieeieie s 1 1
7 KIT, SHOE RETAINER (FOUR PIECES) .....ccosvuieiiriieeeeieeiesseeessseesseeessesone. 1 1
8 PACKAGE, BRAKE SPRING (FOUR PIECES) .......ccovvuriieieieeeneieeieeseeiseseesone. 1 1
9 1018155-01 ASSEMBLY, LEVER, PASSENGER SIDE ........cevuiievieiecieieeieiessss s 1 1
9 1018155-02 ASSEMBLY, LEVER, DRIVER SIDE ......oooriierireineieiseeessseesesesessssesessessesessens 1 1
10 NUT, HEX HEAD LOCK, GRADE 8, 5/16 = 24 .....c.cvuiiuieueieeiereeneneeeeneesesseseessessessseens 8 8
11 BOLT, BRAKE CLUSTER MOUNTING, GRADE 8, 5/16 - 24 X 7/8 ....cc.ccvvueerurrenennns 8 8
12 DRUM, BRAKE ....cuvuiuiueiieeietseeseesessesssseess st ess sttt 2 2
13 KIT, BRAKE CABLE (INCLUDES ITEMS 14, 15 AND 16) ....c..coovvriririeieieesiennnn. 2 2
14 PIN, CLEVIS, 5/16 oueueuiuereeeieeseeseeneeeeseeseseesssesssessssssssesssssssessesssesssessessssssssssesaes 2 2
15 PIN, COTTER, 3/32 X 1 1.euiurueieeueeseeetneseeseeseesesesssesssssssssessssssessessss et essessesssssssesanes 2 2
16 E-CLIP, 1/2 ettt 2 2

17 1019008-01 | HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) ....cooviuuririirieeirnneneeeennes 2
17 HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) .....ccvvniuirieeierineenieneeennn. 2

Page 5-3


.?sku=101823301
.?sku=101823302
.?sku=101824001
.?sku=101824002
.?sku=101816501
.?sku=101816502
.?sku=101823901
.?sku=101823801
.?sku=1010850
.?sku=101823201
.?sku=1011466
.?sku=101816301
.?sku=1013924
.?sku=1014153
.?sku=101791101
.?sku=1011403
.?sku=1010829
.?sku=0001035
.?sku=1011779
.?sku=1013207

Page 5-4



REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
CLUSTER, PASSENGER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oottt 1 1
CLUSTER, DRIVER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oottt 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE ......cccvtuirieriremeeseeiessesesssssssessssssssssesenacs 1 1
1 PLATE, BACKING, PASSENGER SIDE .......ccouniuiiieereirinsineisessseessessesesseseneens 1 1
2 KIT, BRAKE ACTUATOR .....ouiuiiieniiiineiseisesississessiess st ssessessssesssens 1 1
3 KIT, ANCHOR BODY (INCLUDES ITEMS 4 = 9) ....covuurimiiiiniineineiseeseeseeseesseeseneens 1 1
4 NUT, IMB X T oottt 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...vorieeeiiseieeiseesseseess st esss st 2 2
6 N/A PISTON, ANCHOR .....coomiimiimeeseeseesseeessesesssssssesssssssss s ssssssssesssas 2 2
7 N/A BOLT, ADJUSTMENT ....cooouiirirnineeeeeseeseesses st 1 1
8 N/A BODY, ANCHOR ....couuimmiereimeeseeseseeessssss st sesssssssss s sessesssessssees 1 1
9 CAP, ADJUSTMENT BOLT ...vuuiiiiiiriseesesiesisesetsee s 1 1
10 PACKAGE, BRAKE SHOE (FOUR PIECES) .....ccctuiuireiririnieneisesessessesensenensens 1 1
11 KIT, SHOE RETAINER (FOUR PIECES) ....ovuiiiiiieieereesesinssneenesssesessessesssseesseens 1 1
12 PACKAGE, BRAKE SPRING (FOUR PIECES) .......cooviurireieieesneisneeeeseseeeeenene. 1 1
13 N/A ARM, BRAKE LEVER ......oouuitmeimeeseeseesesssesssessessseesssssssssssssssssssssssssssssssssnees 1 1
14 COVER, DUST ...ttt 1 1
15 KIT, BRAKE CABLE (INCLUDES ITEMS 16, 17 AND 18) ....c.ovniuniiiiierieneencereenennn. 2 2
16 PIN, CLEVIS, 5/16 ..coouiuierieeiseieeseesstsesssise st esssessns 2 2
17 PIN, COTTER, 3/32 X 1 1.ceuruurerrieeeiseesseesesssesesssesesssssssssssss s sssssns 2 2
18 E-CLIP, 1/2 oottt 2 2
19 NUT, CONE LOCK, GRADE 8, 5/16 = 24 .......cooviuiiirreriiriieereesssinsessisesseessessesessesnnes 8 8
20 BOLT, BRAKE CLUSTER MOUNTING: .....cciiuuiimiinineerneeeissesesseesesssesssesseseesseesnes 8 8
21 DRUM, BRAKE .....cuuiiiiiiiiiieiseese ittt 2 2
22 HANGER, BRAKE CABLE .....c.cuiiiiiiiiieieeeesssiseseise sttt 2 2

Page 5-5



.?sku=1016573
.?sku=1016557
.?sku=1011154
.?sku=1011465
.?sku=1011467
.?sku=1011114
.?sku=1011303
.?sku=101146302
.?sku=1011466
.?sku=1011464
.?sku=1010850
.?sku=1011403
.?sku=1010829
.?sku=0001035
.?sku=1011779
.?sku=1013924
.?sku=1014153
.?sku=101791101
.?sku=1013207

Page 5-6



BRAKE PEDAL AND CABLE ASSEMBLY—

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 0001242 NUT, HEX, 5/16 = 18 ...couuiumiemeereiseiseesesssessss st essses sttt ssssssas 1 1
2 SPACER, EQUALIZER .....cotiiiiiniiiineieieee sttt 2 2
3 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) .....ccvvumierinrirneeneennns 1 1
4 N/A PIN, EQUALIZER PIVOT ....ouuiiuiireieeseessessesseseseesssesesssssss s esssssssssesssssasssesssssnes 1 1
5 0007473 NUT, NYLON LOCK, 5/16 = 18 ...cccouvurrerrirrrieseneesessssssessesssessssssessesssesssssssssssacs 5 5
6 KIT, BRAKE CABLE (INCLUDES ITEMS 7 - 9) ...ovuiiirieieeineinsineise e 2 2
7 E-CLIP, 1/2 ottt 2 2
8 PIN, COTTER, 3/32 X 1 ..eiuiuiiieeireieieeiesee e ississsess sttt 2 2
9 PIN, CLEVIS, 5/16 w.ouvuiirieeieeioiieiieee st 2 2
10 KIT, BRAKE PEDAL (INCLUDES ITEMS 11 - 16, 19 AND 32) ......ccovurririnnceneereenenn. 1 1
11 SPRING, BRAKE RETURN .....ccuuieuimreretreseseesessessesssessesssessesssessessesssesssssces 1 1
12 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ..ot 4 4
13 PAD, BRAKE PEDAL .....oovuiuieiieieie ettt 1 1
14 ROD, EQUALIZER ....ouuiimieiieinsinsine ettt 1 1
15 1019530-01 BOLT, HEX HEAD SHOULDER, 3/8 X 1 ...ccuvuurerereeseeseeseesenseessessesssessssssessesenss 1 1
16 0007473 NUT, NYLON LOCK, 5/16 = 18 ...eueurrereerrereiseneeesseeseesesssessssssssssesssesasssssssssnes 1 1
KIT, PARK BRAKE LATCH (INCLUDES ITEMS 17 - 21 AND ITEM 25 ON
PAGE 5-18) .oeuieuiueiseeteesestesseesest et ss st ss st 1 1
17 N/A ROD AND PAWL ...couitaiirceseeseeeseesessse sttt 1 1
18 PIN, COTTER, 7/84 X 1/2 ..ot 1 1
19 NUT, PUSH, 5/16 ..ottt 1 1
20 SLEEVE, PARK BRAKE ROD ......cotiuiiiiiieireineeinsinsisieee st essesssssesssens 1 1
21 1010932 JOINT, BALL, 1/4 = 28 ...ooioiicetieeiseeseseeesessssss st et 1 1
22 SPRING, PARK BRAKE TORSION ......cuiuimiiiiniiieeieiessessssinsisssse e 1 1
23 SPACER, PARK BRAKE ........coutiuiiiiiitieieesessessssissesssss e sssssess st ssesessssnns 1 1
24 BUMPER, RUBBER ..ottt sttt 1 1
25 0001028 NUT, HEX, 1/4 = 20 .o.coriereeieeieeisesiseeiesss sttt 1 1
26 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) *.....coutiimierrireeieeeseressssesssessesssssssesesssessssssssenacs 1 1
27 0001241 WASHER, FLAT, 5/16 ....couvuucureereeseeseseessesesessesssessesssssessessssssesssessssssesssesssssesssnesns 4 4
28 SCREW, HEX HEAD CAP, 5/16 - 18 X 2 1/2 ...ovuiiiiiecieieiinsinsineisee e 4 4
29 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 30 - 33) ...covvuieieeicieeneeseneneeseeenne. 1 1
30 BUSHING, NYLON ..ottt 2 2
31 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 =16 X 1/2 ...cvvvuunrieeereeinereeereenes 2 2
32 NUT, PUSH, 3/8 ..ottt 1 1
33 PAD, PARK BRAKE .......outiiiiiiieieieinsieieee ettt 1 1
*NOTE: REPLACEMENT FOR ITEM 26 HAS CHANGED MATERIAL.

Page 5-7


.?sku=101865301
.?sku=1017211
.?sku=1011403
.?sku=1011779
.?sku=0001035
.?sku=1010829
.?sku=101954001
.?sku=1013531
.?sku=1013869
.?sku=101953101
.?sku=101187702
.?sku=1017029
.?sku=1010877
.?sku=1010805
.?sku=1010933
.?sku=1010927
.?sku=1010878
.?sku=1011402
.?sku=1010921
.?sku=1011418
.?sku=0001032
.?sku=1013876
.?sku=1013870

Page 5-8



BRAKE PEDAL AND CABLE ASSEMBLY—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 0001242 NUT, HEX, 5/16 = 18 ...couuiumiemeereiseiseesesssessss st essses sttt ssssssas 2 2
2 SPACER, EQUALIZER .....cotiiiiiniiiineieieee sttt 4 4
3 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) .....ccvvumierinrirneeneennns 2 2
4 N/A PIN, EQUALIZER PIVOT ...oiiimiirieeeseiseesssssessesess s essssss s s 1 1
5 0007473 NUT, NYLON LOCK, 5/16 = 18 ...cccouvurrerrirrrieseneesessssssessesssessssssessesssesssssssssssacs 6 6
6 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 8 - 10) ...cccovuuriieiirciceieeinnenieneeennn. 2 2
7 KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 8 - 10) ....cvuveieiercieerereneneeneeennn. 2 2
8 E-CLIP, 1/2 oottt 2 2
9 PIN, COTTER, 3/32 X 1 oottt 2 2
10 PIN, CLEVIS, 5/16 ..ouiiuiririeiieeinsieise et 2 2
11 KIT, BRAKE PEDAL (INCLUDES ITEMS 12 - 17, 21 AND 34) ....oovieierrrnciecereenens 1 1
12 SPRING, BRAKE RETURN ......vuuiimiurereiresessessssesseessessessssssessessessesssesssssnes 1 1
13 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...ccovivnereerierereeeecenan, 4 4
14 PAD, BRAKE PEDAL .....cuiuiiuiaiteiteeesieesessessess st essesesens 1 1
15 1019530-01 BOLT, HEX HEAD SHOULDER, 3/8 X 1 ...ccuvuurerereeseeseeseesenseessessesssessssssessesenss 2 2
16 0007473 NUT, NYLON LOCK, 5/16 = 18 ...eueurrereerrereiseneeesseeseesesssessssssssssesssesasssssssssnes 2 2
17 ROD, EQUALIZER, FRONT .....cooiiiiiiiieiiiieisiisis st 1 1
18 1019531-03 | ROD, EQUALIZER, REAR ......cooiiumiemmeimeimesssessessesssassssssssssssssessssssssesssessssssssssnns 1 1
KIT, PARK BRAKE LATCH (INCLUDES ITEMS 19 - 23 AND ITEM 25 ON PAGE
5-13 OR ITEM 25 ON PAGE 5-15) ...cuieuiirircisreneiseeeeesnesssssessesssesssesesssesssessssssesens 1 1
19 N/A ROD AND PAWL .....couitereeeeseee st sesesse s ess sttt ess s esssssnes 1 1
20 PIN, COTTER, 7/84 X 1/2 ..ottt 1 1
21 NUT, PUSH, 5/16 ...ooueeieieieie et 1 1
22 SLEEVE, PARK BRAKE ROD ......cceuiuiiiireeeeierinsinsisee e 1 1
23 1010932 JOINT, BALL, 1/4 = 28 ...ttt 1 1
24 SPRING, PARK BRAKE TORSION .....coiiiiriiiiieiieisieesessesssssssse e ssessssesssssenes 1 1
25 SPACER, PARK BRAKE ........oouoiuiiiiiieiaeieis et 1 1
26 BUMPER, RUBBER ........vuitiirimiieieisinsie st 1 1
27 0001028 NUT, HEX, 174 = 20 1.couvereereeeeeeseesseessessesesessssessssss s esssss s sssssssesssessasssesssesssesenes 1 1
28 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) *....covuuiuurireerremeesesseseseseessssssssssassessssssesssssssesenes 1 1
29 0001241 WASHER, FLAT, 5/16 ....ceuvuueereeneeseeseesessesesessssesesssssssesessessssssesssessssssessssssssessssesns 4 4
30 SCREW, HEX HEAD CAP, 5/16 - 18 X 2 1/2 ....coouiiiiiieieieieiiseieiseese e 4 4
31 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 32 - 35) ...c.vvviiriiiereieererinneneeneeennn. 1 1
32 BUSHING, NYLON ...ttt 2 2
33 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 =16 X 1/2 ...ccvivnieicireeneiseineines 2 2
34 NUT, PUSH, 3/8 ...oieiiiiricieieesesieiees ettt 1 1
35 PAD, PARK BRAKE ......ouiiiiiiieieincieiisiee sttt 1 1
*NOTE: REPLACEMENT FOR ITEM 28 HAS CHANGED MATERIAL .

Page 5-9



.?sku=101865301
.?sku=1017211
.?sku=1011403
.?sku=101874601
.?sku=1011779
.?sku=0001035
.?sku=1010829
.?sku=101954001
.?sku=1013531
.?sku=1013869
.?sku=101953106
.?sku=101187702
.?sku=1017029
.?sku=1010877
.?sku=1010805
.?sku=1010933
.?sku=1010927
.?sku=1010878
.?sku=1011402
.?sku=1010921
.?sku=1011418
.?sku=0001032
.?sku=1013876
.?sku=1013870




FRONT BRAKE ASSEMBLY—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
CLUSTER, PASSENGER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) .ottt sttt 1 1
CLUSTER, DRIVER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oottt 1 1
1 PLATE, BACKING, PASSENGER SIDE .......ccvvuniuiiieeneesesineeneineiseeeesessessssesseeens 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE .......cootuuriiieeeseeseeinesesesssesessesssessssssseenns 1 1
2 KIT, BRAKE ACTUATOR .....ouiuiiieniiiineiseisesississessiess st ssessessssesssens 1 1
3 KIT, ANCHOR BODY (INCLUDES ITEMS 4 = 9) ....covuurimiiiiniineineiseeseeseeseesseeseneens 1 1
4 NUT, IMB X T oottt 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...vorieeeiiseieeiseesseseess st esss st 2 2
6 N/A PISTON, ANCHOR .....coomiimiimeeseeseesseeessesesssssssesssssssss s ssssssssesssas 2 2
7 N/A BOLT, ADJUSTMENT ....cooouiirirnineeeeeseeseesses st 1 1
8 N/A BODY, ANCHOR ....couuimmiereimeeseeseseeessssss st sesssssssss s sessesssessssees 1 1
9 CAP, ADJUSTMENT BOLT ...vuuiiiiiiriseesesiesisesetsee s 1 1
10 PACKAGE, BRAKE SHOE (FOUR PIECES) .....ccctuiuireiririnieneisesessessesensenensens 1 1
11 KIT, SHOE RETAINER (FOUR PIECES) ....ovuiiiiiieieereesesinssneenesssesessessesssseesseens 1 1
12 PACKAGE, BRAKE SPRING (FOUR PIECES) .......cooviurireieieesneisneeeeseseeeeenene. 1 1
13 N/A ARM, BRAKE LEVER ......oouuitmeimeeseeseesesssesssessessseesssssssssssssssssssssssssssssssssnees 1 1
14 COVER, DUST ...ttt 1 1
15 KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) ...c.cvcovvuvieiiiinnne. 2 2
16 PIN, CLEVIS, 5/16 ..coouiuierieeiseieeseesstsesssise st esssessns 2 2
17 PIN, COTTER, 3/32 X 1 1.ceuruurerrieeeiseesseesesssesesssesesssssssssssss s sssssns 2 2
18 E-CLIP, 1/2 oottt 2 2
19 1018727-01 | NUT, HEX, 5/16 = 24 ...oooieoiieiieeeseseeseeiss sttt 8 8
20 | 0007174 WASHER, LOCK, 5/16 ..curerriumeeueeseesessessesssesssssssssssesssessssssssesssssssessssssesssesssanees 8 8
21 1018690-01 | WASHER, CONE, 5/16 .....ourvuueemeesresseesseesseessassssessesssassssessssssssssessssssesssesssessssssnns 8 8
22 1017232 BOLT, HEX HEAD, 5/16 = 24 X 1 w.coctiuuriereereeseeseessesssesssessssssssss s ssssssessseessesessesans 8 8
23 DRUM, BRAKE ....cuvuiuemetiteeetseesessessesssseess st ass sttt 2 2

Page 5-11



.?sku=1016573
.?sku=1016557
.?sku=1011154
.?sku=1011465
.?sku=1011467
.?sku=1011114
.?sku=1011303
.?sku=101146302
.?sku=1011466
.?sku=1011464
.?sku=1010850
.?sku=101874601
.?sku=1010829
.?sku=0001035
.?sku=1011779
.?sku=1011137

(=
+

1]

Page 5-12



ACCELERATOR PEDAL ASSEMBLY—
ELECTRIC TOURALL AND ALL GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ............... 1 1
2 1013871 PAD, ACCELERATOR PEDAL .....coouuiuitnieeiseeeise et 1 1
3 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 .....ovvniieiieiecniecinnes 4 4
4 0001624 SCREW, HEX CAP, 3/8 - 16 X 1 1/2 .o 1 1
5 0000334 WASHER, FLAT, 3/8 ....ouiuuiuiereeneeseesesseesesesesssessss st ss st st sssessssnns 2 2
6 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD .....cvvuiimiireieeieseeseeisessessessssssessesssneens 1 1
7 0008754 NUT, NYLON LOCK, 3/8 = 16 .....eumurieriieiereieeineeisisesesessee st ssesss s 2 2
8 1018188-01 | STUD, BALL ..ooieeieiiiiecii ettt 1 1
9 BEARING, PIVOT SUPPORT ......ovuiuiieieieieieise st 1 1
10 NUT, FLANGE, 1/4 = 28 .....oiuiiiieieiieeinsineie sttt 1 1
11 RETAINER, SPRING ......cuuiiieiiriieeeeieeee sttt 1 1
12 1017962-01 | SPRING, RETURN ......cooiiiiiiiiieiiiiieise st sssss st nssnssens 1 1
13 CUP, SPRING ...ovuiiniiieeieie ettt 1 1
14 BUMPER, RETURN SPRING ......citiuiiiiiiieeienineieeneseesee st 1 1
15 0001241 WASHER, FLAT, 5/16 .....euiuiiaienciseisneseisesssesssessessssses st ss s 1 1
16 0007473 NUT, NYLON LOCK, 5/16 = 18 ....couvuieneieiireiecinsssisesissss s sssssnns 1 1
17 1018719-01 | ASSEMBLY, ACCELERATOR ROD (ELECTRIC TOURALL ONLY)
(INCLUDES ITEMS 18 AND 19) ..ooiieiecieeieeiecieiessesss s 1
17 1019124-01 | ASSEMBLY, ACCELERATOR ROD (GASOLINE TOURALL ONLY)
(INCLUDES ITEMS 18 AND 19) ..oovuiieieiireieeieceesessesss s 1
17 ASSEMBLY, ACCELERATOR ROD (GASOLINE RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER ONLY)
(INCLUDES ITEMS 18 AND 19) ...cooiioieiiiieriecieiee e 1
18 NUT, UNF HEX JAM, 174 = 28 ..o 2 2
19 JOINT, SPRING-LOADED BALL ...ccouiuiriiiiiineiiinsire et 2 2
20 SPACER .ottt 1 1
21 0008233 NUT, NYLON LOCK, 1/4 = 20 .....cooirerieeineieieesisssssiaesssssss e sssssssssessssssss s sssssenns 4 4
22 WASHER, FLAT, TYPE B, 1/4 c...oiieieieieeeeeeiee e 4 4
23 SUPPORT, ACCELERATOR PIVOT ROD ......ccvviiiiiiiieineinsinsinsisesseseessesensensisseens 2 2
24 SCREW, HEX CAP, 1/4 - 20 X 1 1/8 ..eiuuiecireieeiireireireieieteeississisise e 4 4
KIT, PARK BRAKE (INCLUDES ITEM 25 AND ITEMS 17 - 21 ON PAGE 5-7 OR
ITEMS 19 - 23 ON PAGE 5-9) .....comiuuirmieiireieeieessisessesss s 1 1
25 N/A RATCHET, PARK BRAKE .......oouiiuitieieeieeiee st 1 1

Page 5-13


.?sku=1017696
.?sku=1017424
.?sku=101966901
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=101674702
.?sku=1011084
.?sku=1011734
.?sku=1011700
.?sku=1014007
.?sku=1011694
.?sku=101861901
.?sku=101187702

Page 5-14



ACCELERATOR PEDAL ASSEMBLY—ELECTRIC
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ............... 1
2 1013871 PAD, ACCELERATOR PEDAL .....coouuiuitnieeiseeeise et 1
3 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ..covvuriuneieieieeeeeineeeens 4
4 0001624 SCREW, HEX CAP, 3/8 - 16 X 1 1/2 .o 1
5 0000334 WASHER, FLAT, 3/8 ....ouiuuiuiereeneeseesesseesesesesssessss st ss st st sssessssnns 2
6 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD .....cvvuiimiireieeieseeseeisessessessssssessesssneens 1
7 0007473 NUT, NYLON LOCK, 5/16 = 18 ....comvuiereieieeiecieeeseisesisesse s ssss e ssesssssenssens 1
8 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 3/8 o.eeeieeeeeeeeeeee ettt 2
9 BEARING, PIVOT SUPPORT ......ovuiuiieieieieieise st 1
10 NUT, FLANGE LOCK, 1/4 = 20 .....coriiiiiriiiiriieeeeeiesinsiseisessee st 1
11 RETAINER, SPRING ......cuuiiieiiriieeeeieeee sttt 1
12 1017962-01 | SPRING, RETURN ......cooiiiiiiiiieiiiiieise st sssss st nssnssens 1
13 CUP, SPRING ...ovuiiniiieeieie ettt 1
14 BUMPER, RETURN SPRING ......citiuiiiiiiieeienineieeneseesee st 1
15 LEVER, ACTUATOR .....couiuiiiireimeei sttt sttt 1
16 WASHER, PLASTIC, 1/2 ..ottt ssessesssinns 1
17 COVER, ACCELERATOR .....couoiuiiiiiieieieis e ssesssssss st 1
18 0008233 NUT, NYLON LOCK, 1/4 = 20 ...c.cooiurreeeirneereeseenesnsisesesssssssessssssessesssesssessessesssssenes 5
19 WASHER, FLAT, TYPE B, 1/4 ..ottt 4
20 SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ..ottt 2
21 SUPPORT, ACCELERATOR PIVOT ROD ......cooouiiiieieieiieiensssesssiesesessessssessnsaes 1
22 SCREW, HEX CAP, 1/4 =20 X 1 1/8 ..ecviueiieieiieinetiseeisses e 4
23 0001241 WASHER, FLAT, 5/16 .....euiuiiaienciseisneseisesssesssessessssses st ss s 1
24 0008754 NUT, NYLON LOCK, B/8 X 16 ....ovumrrriearienieseiseiesssisessessssssesssssssssessssssssssesssssssssenns 2
KIT, PARK BRAKE (INCLUDES ITEM 25 AND ITEMS 19 - 23 ON PAGE 5-9) .......... 1

25 N/A RATCHET, PARK BRAKE ......oouiiuitniiriteieeiseseeesse sttt 1

Page 5-15


.?sku=1017696
.?sku=101862001
.?sku=1017424
.?sku=1015661
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=1017400
.?sku=101804201
.?sku=1017743
.?sku=1014007
.?sku=101804301
.?sku=1011694
.?sku=101861901
.?sku=101187702

Page 5-16



FRONT AND REAR SUSPENSION

STEERING,




Page 6-2



STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) .....cooovvrirnieiriinnnnes 1 1
2 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ........cuutumuriiniiriereieeeeeneesensesseeens 3 3
3 | 0007174 WASHER, LOCK, 5/16 ...coueuueereeaeeseeseessessseesssssessseessassssssesssasssesssssssesssasssnees 3 3
4 1016185 MOUNT, STEERING COLUMN, DRIVER SIDE .........ccovuriieinrereeneeseeeseeesessseenne. 1 1
5 1016184 MOUNT, STEERING COLUMN, PASSENGER SIDE .......c.couvumrumrierienmicesseeeeenan. 1 1
6 SCREW, HEX WASHER HEAD THREAD-FORMING, 5/16 - 18 X 2 ....c.cecvuriuriuranees 2 2
7 | 0000334 WASHER, FLAT, 3/8 .....ouurtreeueeseesseesseessesssesssessssssssessesssesssssssssssesssessssssssssesssnees 4 4
8 SCREW, HEX HEAD CAP, 3/8 = 16 X 7 ..uvuiriuiireeeeieiessessesssstsssse e sssssssseseessssnens 2 2
9 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....ocuumierrerrirrriessseessessssssesssesssessssssessesssesssssssesssacs 2 2
10 SCREW, HEX WASHER HEAD THREAD-FORMING, 5/16 - 18 X 3/4 ......cccocoviunrunee 1 1
11 WASHER, FLAT, 5/16 ....cvuruieriiriereiseesesisinsenesessessessssessisessssessesse s ssessesensinens 1 1
12 BOOT, STEERING COLUMN .....ocouiiiiiiiiriieeseesssesseneisessese st 1 1
13 1016181 ASSEMBLY, STEERING COLUMN (TOURALL AND
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 14 - 24) ..cooovvvriireinnns 1 1
13 ASSEMBLY, STEERING COLUMN (RESORT VILLAGER ONLY)
(INCLUDES ITEMS 14 = 24) ....oiiioiioeiieeieeese et 1 1
14 KIT, STEERING COLUMN REBUILD (INCLUDES ITEMS 15 - 21) .....oocvveiennne. AR | AR
15 RING, RETAINING ....ouivuiriiiiieneiciei ettt 1 1
16 SPRING, COMPRESSION .....cooiuiiiiriirimiieinsensiseesessesssssssssssse e ssessssessssens 1 1
17 1014125 WEDGE ...ttt 2 2
18 ASSEMBLY, BEARING ....cuivmiaiereiceseteesee st sssssssesses st ssesssssens 2 2
19 SEAT, BEARING ..ottt 2 2
20 1014214 RING, RETAINING ....couvuuierrereeseeseesseeeseesessssssesssesssss st sssssssesssessns 1 1
21 SEAL, BEARING ..ceooiemetriesciseiseetessse sttt 1 1
22 1016622 COLUMN, ALUMINUM STEERING (TOURALL AND
TRANS-PORTER/TRANS-SENDER) ......cvruuuiemrirrimremersessessssesesesesssesssssssnees 1 1
22 COLUMN, ALUMINUM STEERING (RESORT VILLAGER ONLY) ....c.cocvvenieennnen. 1 1
23 WASHER, STEEL, 5/8 ....evuuiueriiriiieireieesessesissssssse s ssesssssssssess e ssssssssssnns 1 1
24 SHAFT, STEERING COLUMN (TOURALL AND
TRANS-PORTER/TRANS-SENDER) ......curuumitmreemeeseeseesenssessssesessessasssssesnees 1 1
24 SHAFT, STEERING COLUMN (RESORT VILLAGER ONLY) ....oovvieiirrircieneenne. 1 1
25 1016263 COVER, STEERING COLUMN ....coooouiimrirrimnereneeseesssesesesssessesssssssssssessessssssnees 1 1
26 WHEEL, STEERING .....couiiiiiiiieieeiseissisise et 1 1
27 NUT, NYLON LOCK, 5/8 = 18 .....ouvureriiiiireieisessissensiesseessesissesstsessese s 1 1
28 1016219 ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 29 - 32) ....ccccoooniunrirrinnnes 1 1
29 SCREW, ROUND HEAD, #12 = 14 X 1 ..ouiieieieeeceeie e 2 2
30 SPRING, TAPERED COMPRESSION .....cceuiiiiiiiieeeesiesinsississesesessesessessseens 2 2
31 GRIP, PENCIL .ottt 2 2
32 1016154 CLIP, SCORE CARD ...oooomitmiimeiseeseessese st 1 1
33 SCREW, TYPE A PHILLIPS, #12 - 11 X 5/8 ...oeveiecieieieieiseseessie e 2 2
34 WASHER, TYPE B FLAT, 5/16 (RESORT VILLAGER ONLY) .....cccooviurierinrinieniinienees 1 1

Page 6-3


.?sku=1013861
.?sku=1017226
.?sku=1016269
.?sku=1016183
.?sku=1014288
.?sku=1011697
.?sku=1012499
.?sku=1017313
.?sku=1014216
.?sku=1012605
.?sku=1014217
.?sku=1014213
.?sku=1014126
.?sku=1014211
.?sku=1017314
.?sku=1012604
.?sku=1015545
.?sku=1017315
.?sku=1016156
.?sku=1017273
.?sku=1012565
.?sku=1012566
.?sku=1016214
.?sku=1016663
.?sku=1011578




STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 - 21) ...coovveieieiieiennne 1 1

1 SEAL, DUST, PASSENGER SIDE .....cociuiiiiieniiniiriieeeeesissississiseese e 1 1
2 0008990 WRAP, TIE ...cooiieaetaeeseeseessessese sttt 2 2
3 ASSEMBLY, INNER BALL JOINT ..cituiiriiirrieiceneieseesessessseseesesseessessesssseennes 1 1
4 1018803-01 WASHER, TAB .....ottuiiiimiieiisiesie st 2 2
5 N/A BUSHING, RACK .....ccouiiiireiimeieeisesstsessessesiessssssess sttt ssssesesessnes 1 1
6 N/A BOX, STEERING GEAR .....ccouiuiireirremesseesnesseseeesssssessssssessesssssssssssssessasssesssssnss 1 1
7 N/A BEARING, LOWER PINION ......cuuiimrireimreeeiseseeeseesesseessessessessssssessessssssesssssncs 1 1
8 N/A PINION, STEERING ..ottt et 1 1
9 BEARING, UPPER PINION ......cooiuiiiiiirineineienseeineeseeessessess st essessesesens 1 1
10 RING, C-TYPE STOP ...ttt sessessss st sess s sss s ssssesnens 1 1
11 1013051 RING, SNAP ...ttt 1 1
12 SEAL, DUST, STEERING PINION ........oouiiririmnieiiieeieie e sessessesseeas 1 1
13 GUIDE, STEERING RACK ....ccviuiiiiiirineieicieisieeeise st ssssesessesessesnes 1 1
14 SPRING, YOKE ....cuiuiuiiiiiiniieieiieesssississsse st 1 1
15 NUT, LOCK, RACK SCREW .....cccoruiumiimiuriererininseeisiseessessessssssssssssessessesssssesssens 1 1
16 N/A SCREW, RACK GUIDE ....coouiuiiuiiriirieeieiesie ittt 1 1
17 N/A RACK, STEERING ....couvuurimeimeiiieeeisessseessesseseessse sttt ssesssesssessssssesesessnes 1 1
18 WASHER, STOP ...ouiiiiiircieereieeseseeressisesstseset e ssees e ss s ssesesssse s sssssesassesasenes 2 2
19 1018796-01 RING, C-TYPE STOP ....oivtiimiiieeeeseeieiseseeesseesess sttt sssssssessssssncs 1 1
20 SEAL, DUST, DRIVER SIDE ......ccuriuiiriiiniiinitieiiiseseieisieesssiss s 1 1
21 1018801-01 RING, RETAINING .....coieriimririenemeiseeeessesesesssessese sttt sesesenes 1 1
22 NUT, DIMPLED LOCK, 3/8 = 16 ......uvuureriiierimeeressinsensesesseessesississie s ssssesssnsanns 3 3
23 PIN, COTTER, 3/32 X T .otueteuririreieieereseeeeeee st st sesese s ses s sseeeeseneesens 1 1
24 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27) ................ 1 1
25 FITTING, THREAD FORMING GREASE, 1/4 - 28 ......ccceoviriiniireireeeeeineeneenseeens 1 1
26 NUT, HEX SLOTTED, 3/8 = 24 ....covuuiurirrireereeineinsenetesese e ssssssstsesssse oo 1 1
27 BOOT, DUST ...ttt anse s 1 1
28 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 = 20 .....cvuviuriiiirrieeinsiseisessnseesesessesseseseesenes 1 1
29 LINK, RACK AND PINION DRAG: ......cuiumiirimerieriniesieisesessesississie e 1 1
30 1013042 NUT, HEX, MT2 X 1.75 oooiocieeeeireeeeesnesseeeessss st sssss st sss s sess s esssssessesssesnes 1 1
31 0001624 BOLT, HEX HEAD, 3/8 = 16 X 1 1/2 .o.ouuieecieirceeeesiisee s essse st 3 3
32 0000334 WASHER, FLAT, 3/8 .....oueuuiuuiirrireeseieesinesssssesisesssssest st 3 3

Page 6-5


.?sku=101878302
.?sku=1013035
.?sku=101880201
.?sku=101879401
.?sku=101879901
.?sku=1013052
.?sku=101879701
.?sku=101879801
.?sku=1013044
.?sku=101879501
.?sku=101880001
.?sku=1010138
.?sku=0001035
.?sku=1015597
.?sku=0007602
.?sku=1011930
.?sku=1012467

Page 6-6



FRONT SUSPENSION, UPPER—

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .......coovvrirnieiriiennne 2 2
2 BUSHING, URETHANE ......coiiuiiiiiiiieessissississieie s 6 6
3 SLEEVE, DELTA OUTER ...ouiuuiimiiiiriniieieeesie st 1 1
4 SLEEVE, DELTA INNER .....cotiiimiiiiriiicieeesessssissesss sttt 2 2
5 0008754 NUT, NYLON LOCK, 3/8 = 16 ....ocuumierrerrirrriessseessessssssesssesssessssssessesssesssssssesssacs 8 8
6 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .......ccoiurinriiiiieieeiesinsensinsenns 1 1
7 0001308 NUT, HEX, 1/2 = 20 .ouiereeueeeneeeseeeseeesseesseessesssss st sss s sessssssssssessssssssssesssasssasesnncs 1 1
8 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 w.oouiiiieeereereeeeeise et 2 2
9 NUT, DIMPLED LOCK, 3/8 = 16 ......ovuiriieieiriieiseieeesssseisse st 4 4
10 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 ...vuutverrereereeeeesesssesessesssessessssssssssssssasssssssnees 4 4
11 ROD, TIE w.oteuteteeiseiseesees sttt 1 1
12 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 .....ooouriiriieiireenneiesesesessessesssesesesessesnnes 1 1
13 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 19, 20 AND 21) ........co...... 1 1
14 STRAP, A-PLATE ...ttt 2 2
15 SHOCK ABSORBER, FRONT ......ovuiiiiimireeisinsinsenesesessessessssessss e sesssessesesssssnns 2 2
16 PLATE, SPRING MOUNTING ....covuiuieiiieriieeeseesesieseseeseseesessessessssees s 1 1
17 BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ..ottt 4 4
18 0007539 BALL JOINT, RIGHT HAND THREAD (INCLUDES ITEMS 19, 20 AND 21) .............. 1 1
19 FITTING, THREAD FORMING GREASE, 1/4 = 28 ......covvvrireireirereeeeieeissenseneneens 1 1
20 SEAL, DUST ..ottt ettt ettt ns s nnees 1 1
21 NUT, SLOTTED HEX, 3/8 = 24 ....couuirieirieeieecieeeseie et 1 1
22 PIN, COTTER, 3/32 X 1 ..euiutieeiieeiieseieeseeeeeie sttt 3 3

Page 6-7


.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=1016385
.?sku=1010138
.?sku=1010219
.?sku=1017266
.?sku=1014235
.?sku=1010124
.?sku=1010200
.?sku=1015597
.?sku=1011930
.?sku=0007602
.?sku=0001035

Page 6-8



FRONT SUSPENSION, LOWER—

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) ........cccooun. 1 1
2 ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3, 4 AND 5) .......... 1 1
3 0008067 BUSHING, BRONZE SPINDLE .....ovuuiuueiireemeeesneeseeseessessesesssesessesssesesssssssnns 1 1
4 0007048 BUSHING, BRONZE ....ocouiiuiirniieeieesee ettt 1 1
5 FITTING, GREASE, 1/4 = 28 ..o 1 1
6 SPRING, TAPERED LEAF ...ttt sse et 1 1
7 0008745 ECCENTRIC ...eooieaetaieseeseeseesseesseees s esss sttt 1 1
8 0000706 NUT, HEX, 3/8 = 16 .o.ceueerieniiseiseeseesesesesises sttt sttt 1 1
9 KIT, HUB ASSEMBLY (INCLUDES ITEMS 10 - 13) ..ooovuiieieiecieeieieieieieceeseeseane. 2 2
10 PACKAGE, HUB BEARING ......ovuuiiuirimiaiaeisinsinsise st 2 2
11 STUD, LUG, 1/2 = 20 ...ttt 4 4
12 SEAL, DOUBLE LIP ..ottt sttt 1 1
13 COVER, DUST .ottt 1 1
14 0008754 NUT, NYLON LOCK, 3/8 = 16 ....uuceuuriumrereerreseesssessesssessssssssessssssesssssssessssssssessesnncs 4 4
15 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 .....cuvureieiieireeieeinsinsinsieesesessessssensansenens 2 2
16 CLEVIS, UPPER DELTA ..ottt sssss ettt esissnns 2 2
17 NUT, NYLON LOCK, 1/2 = 20 ..ovuiuieiiriiinitiriieeestietseeetsee s 2 2
18 WASHER, FLAT, 1/2 ...ttt 2 2
19 BEARING, THRUST ...ovuiiiiiieieiie sttt 2 2
20 WASHER, KINGPIN WAVE ......cotimiimimiiniiieieiessesissississs st ssss s ssessessssenens 2 2
21 NUT, LUG oottt 8 8
22 WASHER, FLAT, 3/4 ...ttt 2 2
23 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...ccuuureumreereeeseeseeseesseesseesssesssssssssssssssssesssessssssassssncs 2 2
24 0007910 PIN, COTTER, 5/32 X 1 w.eouieuiereiseiseessseesesisee sttt 2 2
25 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....vuurveurirrirriieriressenesessesssessesssssneeees 2 2
26 KINGPIN ..ottt 2 2
27 BUSHING, URETHANE ....couuiiimiiiiriiineie sttt 4 4
28 BUSHING, STEEL ....uvuvuuciieeieeseese ettt 2 2
29 PLATE, FRONT SPRING RETAINER .......couiirimiiiieieieisie i 1 1
30 0001624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/2 ...iiucieeeeeieeereeiseeieseesesseesess e 4 4
31 0000357 WASHER, LOCK, 3/8 ....ecueereeueesaeeesseeseeeseesesssesssssssssssesssesssssssssssesssasssessssssessseees 4 4
32 0000706 NUT, HEX, 3/8 = 16 ...ceueeenieaeineiseisessesisessses sttt sttt 4 4

Page 6-9


.?sku=1010348
.?sku=1010347
.?sku=1015597
.?sku=1012030
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=1016387
.?sku=1016384
.?sku=101903101
.?sku=1010028
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276

Page 6-10



FRONT SUSPENSION, UPPER—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .......coovvrirnieiriiennne 2 2
2 BUSHING, URETHANE ......coiiuiiiiiiiieessissississieie s 6 6
3 SLEEVE, DELTA OUTER ...ouiuuiimiiiiriniieieeesie st 1 1
4 SLEEVE, DELTA INNER .....cotiiimiiiiriiicieeesessssissesss sttt 2 2
5 0008754 NUT, NYLON LOCK, 3/8 = 16 ....ocuumierrerrirrriessseessessssssesssesssessssssessesssesssssssesssacs 1 11
6 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .......ccoiurinriiiiieieeiesinsensinsenns 1 1
7 0001308 NUT, HEX, 1/2 = 20 1ocorveeeeeeeeeeeseeessessessesesessesssessssssssssesssssssssssssssessesssssesssesssesenes 1 1
8 0008861 BOLT, HEX HEAD, 3/8 = 16 X 2 3/4 ....couruurereireereeeeineeeeteesssssssssesssssssssssssessssssesenes 2 2
9 NUT, DIMPLED LOCK, 3/8 = 16 ......ovuiriieieiriieiseieeesssseisse st 2 2
10 0002402 BOLT, HEX HEAD, 3/8 - 16 X 2 1/4 ....ouvorvereieeeineieeeseeesseeseesesssss s 4 4
11 ROD, TIE w.oteuteteeiseiseesees sttt 1 1
12 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 = 20 ....ccouviuriueereeeeseessesssessseessssesessssssssesenes 1 1
13 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 19, 20 AND 21).......c.cooc..... 1 1
14 STRAP, A-PLATE ...ttt 1 1
15 SHOCK ABSORBER, FRONT ......oiuiiiiimiriisisesenesesessessesssstssss e sesssessssesssnesnens 2 2
16 PLATE, SPRING MOUNTING ....covuiuieiiieriieeeseesesieseseeseseesessessessssees s 3 3
17 BOLT, HEX HEAD, 3/8 - 16 X 4 3/4 ....ouvutiiticiieeirieineeisees st 4 4
18 0007539 BALL JOINT, RIGHT HAND THREAD (INCLUDES ITEMS 19, 20 AND 21) .......c...... 1 1
19 FITTING, THREAD FORMING GREASE, 1/4 = 28 ......covvvrireireirereeeeieeissenseneneens 1 1
20 SEAL, DUST ..ottt ettt ettt ns s nnees 1 1
21 NUT, SLOTTED HEX, 3/8 = 24 ....couuirieirieeieecieeeseie et 1 1
22 PIN, COTTER, 3/32 X 1 ..euiutieeiieeiieseieeseeeeeie sttt 3 3
23 0000320 BOLT, HEX HEAD, 3/8 = 16 X 1 ..euucuueeeercereesceseeeeessessesseessssssessessesssessssssesssesssesnes 1 1
24 CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) ....c.ccovvvvienieririenne 2 2
25 BRACKET, BRAKE CABLE GUIDE .......ceuiuiiieiiieinieeiseeiseeieie e 1 1

Page 6-11


.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=1016385
.?sku=1010138
.?sku=1010219
.?sku=1017266
.?sku=101870601
.?sku=1010124
.?sku=101870501
.?sku=1015597
.?sku=1011930
.?sku=0007602
.?sku=0001035
.?sku=101935301
.?sku=101955001

Page 6-12



FRONT SUSPENSION, LOWER—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 1018769-01 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) .......ccccrvvenne. 1 1

2 ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3, 4 AND 5) .......... 1 1

3 0008067 BUSHING, BRONZE SPINDLE .....ovuuiuueiireemeeesneeseeseessessesesssesessesssesesssssssnns 1 1

4 0007048 BUSHING, BRONZE ....ocouiiuiirniieeieesee ettt 1 1

5 FITTING, GREASE, 1/4 = 28 ..o 1 1

6 SPRING, TAPERED LEAF ...ttt sse et 1 1

7 0008745 ASSEMBLY, ECCENTRIC .....vuierueereeseeseesensseesssessessesssessssessssssessssssssssesssesssnees 1 1

8 0000706 NUT, HEX, 3/8 = 16 .o.ceueerieniiseiseeseesesesesises sttt sttt 1 1

9 KIT, HUB ASSEMBLY (INCLUDES ITEMS 10 - 13) ..ooovuiieieiecieeieieieieieceeseeseane. 2 2
10 PACKAGE, HUB BEARING ......ovuuiiuirimiaiaeisinsinsise st 2 2
11 STUD, LUG, 1/2 = 20 .ottt 4 4
12 SEAL, DOUBLE LIP ..ottt sttt 1 1
13 COVER, DUST .ottt 1 1
14 0008754 NUT, NYLON LOCK, 3/8 = 16 ....uuceuuriumrereerreseesssessesssessssssssessssssesssssssessssssssessesnncs 4 4
15 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 .....cuvureieiieireeieeinsinsinsieesesessessssensansenens 2 2
16 CLEVIS, UPPER DELTA ..ottt sssss ettt esissnns 2 2
17 NUT, NYLON LOCK, 1/2 = 20 ..ot 2 2
18 WASHER, FLAT, 1/2 ...ttt 2 2
19 BEARING, THRUST ...ovuiiiiiieieiie sttt 2 2
20 WASHER, KINGPIN WAVE ......cotimiimimiiniiieieiessesissississs st ssss s ssessessssenens 2 2
21 NUT, LUG oottt 8 8
22 WASHER, FLAT, 3/4 ...ttt 2 2
23 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...ccuuureumreereeeseeseeseesseesseesssesssssssssssssssssesssessssssassssncs 2 2
24 0007910 PIN, COTTER, 5/32 X 1 w.eouieuiereiseiseessseesesisee sttt 2 2
25 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....vuurveurirrirriieriressenesessesssessesssssneeees 2 2
26 KINGIPIN .ottt 2 2
27 BUSHING, URETHANE ....couuiiimiiiiriiineie sttt 4 4
28 BUSHING, STEEL ....uvuvuuciieeieeseese ettt 2 2
29 PLATE, FRONT SPRING RETAINER .......couiirimiiiieieieisie i 1 1
30 SCREW, HEX HEAD CAP, 3/8 = 16 X 2 ....couiuiiiiiiiieieeeeiesissinsissises et 4 4
31 0000357 WASHER, LOCK, 3/8 ....ecueereeueesaeeesseeseeeseesesssesssssssssssesssesssssssssssesssasssessssssessseees 4 4
32 0000706 NUT, HEX, 3/8 = 16 ...ceueeenieaeineiseisessesisessses sttt sttt 4 4

Page 6-13



.?sku=101877001
.?sku=1015597
.?sku=1012030
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=1016387
.?sku=1016384
.?sku=101903101
.?sku=1010028
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276
.?sku=1010177

Page 6-14



REAR SUSPENSION

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 0007569 SHACKLE, REAR SPRING (ELECTRIC VEHICLE) ....couriirerirrereeeeeerenssenieeneeees 4
1 SHACKLE, REAR SPRING (GASOLINE VEHICLE) ......cccceouviniiniiiiieeieeinneneeneineens 4
2 0008754 NUT, NYLON LOCK, 3/8 = 16 ....eueuureumeereereeseessesseesssessaessessssssssssssssssesssesssssssesnncs 6 6
3 BUSHING, STEEL ....uvuvuuciieeieeseese ettt 4 4
4 BUSHING, URETHANE .....ooiiiiiiiicieieieis ettt 12 12
5 NUT, UNF HEX, 3/8 = 24 ...ovuuimieiiiiciniineieie ettt 4 4
6 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) ...ccuvverereerercereeeeenees 1 1
7 SHOCK ABSORBER, REAR .......cvuiuiiiiieieiiesssissiessese sttt 2 2
8 KIT, SHOCK ABSORBER CUSHION (INCLUDES ITEMS 9 AND 10) .....c.covvvrennee. 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ......c.ovvuiiirimreneeienseesssesseseeenas. 8 8
10 N/A CUSHION, SHOCK ABSORBER .......ccuruureumreseeesesssesssssssssasssesssssasssssssssnns 8 8
11 U-BOLT oottt 2 2
12 SPRING, REAR LEAF ..ottt 2 2
13 WASHER, FLAT, 7/16 ..ottt 4 4
14 NUT, NYLON LOCK, 7/16 = 24 ....cvuieeiiiierieeeeiesiseeseiessee st 4 4
15 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....vuuriuuiereircereeiseesseisssesessseesssesessseees 6 6
16 PAD, SPRING, DRIVER SIDE ........ccccoiiiiiiiiiieiciniiseisissississis s 1 1
16 1019294-01 | PAD, SPRING, PASSENGER SIDE .......oocoiiuureieireerresneessssesssssesesssessssssssssessnns 1 1
17 1019008-01 | HANGER, BRAKE CABLE (GASOLINE TOURALL ONLY) w..couiirmiereereereeeeeeeeenne. 2
18 HANGER, BRAKE CABLE (ALL OTHER VEHICLES) .....cccovcviiniiniirireeeeennenceneeenne. 2 2
19 BUMPER, JOUNGE ...ttt ettt 2 2
20 1014546-02 | MOUNT, BUMPER (GASOLINE VEHICLE ONLY) ....couiirueimeereeseeseesenssseseeeeeenans 2
20 MOUNT, BUMPER (ELECTRIC VEHICLE ONLY) ...cotuuiiriiirririnieneereieesesseneneeseeennes 2
21 SPACER, OVERLOAD BUMPER ......oouuiimiimeeseisneesnessesesessssssesssssssssssssssssssesssnees 2 2
22 1014573 RETAINER, SPRING ......ouiiiuiiurimiimerieessessie st st sessse s sssssessses s 2 2

Page 6-15


.?sku=1012304
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=1013164
.?sku=1014236
.?sku=1011415
.?sku=1014902
.?sku=1014675
.?sku=1014557
.?sku=1014555
.?sku=101926501
.?sku=1013207
.?sku=1017235
.?sku=101454902
.?sku=1014901

Page 6-16



STABILIZER BAR, GASOLINE VEHICLE—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 BAR, STABILIZER, 3/4 DIAMETER ......cocovuiiiieieeiieeeeieieie e 1 1
2 SPACER ...ttt 4 4
3 MOUNT, COMPRESSION ....couiuiiiiiiiiieriseseesesissesseseseee st 8 8
4 | 0000808 WASHER, FLAT, 3/8 .....oouiuuiereesessseessessesssessssssssssssssess st sss st ssssessssees 8 8
5 LINK, STABILIZER BAR .....ouuiiiieiiiececieie s ssesssssss st 2 2
6 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ....vuieeieeerereeeneeieeseeesesesseessess s 4 4
7 | 0000357 WASHER, LOCK, 3/8 ....ccurtreeueesaeesseeseesseesesssessssessssssssssesssasssssssesssassssssssssassssees 4 4
8 BRACKET, STABILIZER BAR MOUNTING .....ccvvuieiiiirimeeseesnensenseneneesessesseseseeennns 2 2
9 | 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....oruueereireereeineieeeesieessesesssses e 8 8
10 | 0007174 WASHER, LOCK, 5/16 ....euvumieuiereereesneeeesessessessessessesss sttt 8 8
11 0001242 NUT, HEX, 5/16 = 18 ..ceuuceueeeueeeseeseeseesseessessse st et esssessssssssssssssssessssssessssessassssssnncs 8 8
12 SUPPORT, STABILIZER BAR BUSHING .......covviiiiiiiiieiierinsinsineieie s 2 2
13 BUSHING, STABILIZER BAR .......cooiuiuiiiieieieiieiseessesss s ssessssss s 2 2
14 | 0007311 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 ...coovurrereeeeeeeessesesesssessssssssessssssesssasssssssnees 8 8
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....orouiiueeereeeeeneeseesesssssssssessssssssssssssssssesssesssssssessncs 8 8

Page 6-17


.?sku=1015760
.?sku=1015457
.?sku=1015453
.?sku=1016814
.?sku=1016813
.?sku=1015614
.?sku=1015613

Page 6-18



ELECTRICAL SYSTEM—
GASOLINE VEHICLE




TYPICAL
4 PLACES

TOURALL
VEHICLE ONLY REFERENCE
UNITIZED TRANSAXLE

TYPICAL
3 PLACES

TYPICAL 2
PLACES

Page 7-2



FORWARD AND REVERSE SHIFTER ASSEMBLY—

GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1016947 ASSEMBLY, FORWARD AND REVERSE SHIFTER (INCLUDES ITEMS 1 - 17) ..c.coovvvrunnee. 1
1 SCREW, MACHINE, #4 - 40 X 1 1/2 .ottt 2
2 BASE, FORWARD AND REVERSE SHIFTER .....ccoviiniiiiiieinneneineseseesessssessisessseesnes 1
3 0008057 NUT, HEX HEAD, #4 = 40 ......ooouiereiireseeseseeseseeesssssesssessssssesssssesss st sssasssessssssasssesssssesens 4
4 1012431 WASHER, FLAT, #4 ....ooioueierrireseiesseeesesssessssesssesssesss sttt st sssenes 2
5 SWITCH, LIMIT oottt ettt 1
6 WASHER, NYLON FLAT, #4 ......oviiirieriiieeieeeesesissensiesse e ssssssssssssssss e sessaes 2
7 SWITCH, LIMIT oottt 1
8 0008058 WASHER, LOCK, #4 .....couuierierrieeiseseseeesesssesssessses sttt st ssssssenes 2
9 BUSHING, BRONZE ........ouiuiuieeeeeseiseesesssstse e ss st sa sttt 2
10 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 11) ..ooieieeeerereeeenceseeeeesneeseneeesneens 1
11 WASHER, FLAT ..ottt sttt 1
12 SPRING, FORWARD AND REVERSE CAM ......c.ciuiiiiiiiierieiesisesssssesisessesiesese s 1
13 RING, RETAINING ....euiuiuieieiteieeeesees sttt ettt 1
14 1013587 WELDMENT, FORWARD AND REVERSE BELL CRANK ......c.ovumrrireireeresnesereneeenenes 1
15 PIN, ROLL, 1/8 1eutuiuirtiiiieeitistis ettt 1
16 0008717 NUT, NYLON LOCK, 1/4 = 28 ....ccvurrerriieeieeiiesiieesessesssssssss st ssesssesssssssssssssessones 1
17 STUD, BALL, 1/4 = 28 X 1/4 ...ttt 1
18 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (TOURALL ONLY) ...c.ocovvererrennen. 1
18 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (RESORT VILLAGER
TRANS-PORTER/TRANS-SENDER) ......ccotuuruuremeumeereesnresessessssesssessssssssssasssesssssesssessanes 1
19 0007893 NUT, HEX, #10 = B2 ..ottt see sttt 2
20 JOINT, BALL oottt 2
21 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 ......cccovverrernrererenereneees 1
22 HANDLE, FORWARD AND REVERSE SWITCH .....c.cvniuiiiiinrinieneineieeeseseesessesesesiesenees 1
23 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 ....cvuuiieeeieeeeeeeisesesesneesessssssseeesssesssssessees 4
24 0008233 NUT, NYLON LOCK, 1/4 = 20 ...ooioriereiirrereeieseessses s sssessse st essesssessssessesssssssessssssesssnes 5
25 WASHER, FLAT, 3/8 .....ouvuiuiiieeieiseisesis ittt 1
26 0008251 SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 (TOURALL ONLY) ..coviuriurerreeeereeeeesseesessenseseenenes 1
27 RETAINER, CABLE (TOURALL ONLY) ....ocouituiirieaiseeseesseesessessessesesessseesessessssssessesssssesenes 1
28 0000332 WASHER, FLAT, 1/4 (TOURALL ONLY) .....vuuiiurirrerreseesesesesssesesessessessssssssssesssesssesssssens 1
29 BRACKET, TRANSMISSION CABLE SUPPORT ......otuiiiimeieinieneieieeessssessessiseseseseseesess 1
30 SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 .....vueureuueruieneeeereeseeseesesesssssesesessessesessssssneseesees 3
31 1018962-01 | KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES ITEM 32)
(TOURALL ONLY) oooeretaeseeseeteeseesseesesseseess et sessesss st ses st sss s st asssesssesssssenssssssssesenns 1
32 BARREL, PLASTIC ..ottt 2

Page 7-3



.?sku=1012594
.?sku=1016342
.?sku=1014808
.?sku=1014727
.?sku=1014807
.?sku=1014145
.?sku=1014065
.?sku=1014065
.?sku=1013590
.?sku=1013589
.?sku=1013591
.?sku=1010954
.?sku=101951501
.?sku=101672701
.?sku=1012333
.?sku=1013198
.?sku=1012987
.?sku=1014065
.?sku=1014065
.?sku=101855801
.?sku=1019226-01
.?sku=1012285
.?sku=1010434

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE
BUZZER

£ VOLTAGE
g REGULATOR

\

STARTER/
GENERATOR

2 /r

>—

YELLOW
G ——YELLOW

\
\ W\\/
BATTERY GROUND \/

Page 7-4



WIRING—GASOLINE TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1018893-02 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 = 10) .ocveuverrerereeeeniesesseeeeeesssenenes 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE ......coiiiuiiiriiireneeseeseseseesssssesssssesssssesssssssssssssenenes 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK .......cccuvuurerreeeesneeseneesesseessesssseenes 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ......c.oovourierieeereeteeeseeseeesessesssseessessssseees 1
4 WIRE ASSEMBLY, #6 WHITE .......oiuiuiiiiieiieieiieiseeise st 1
5 N/A WIRE ASSEMBLY, #18 BLACK .....couierrireimeeeseessseseessessesssssssssssesssesesssssesssesssssssssssenes 1
6 N/A WIRE ASSEMBLY, #18 GREEN .......c.riuuireureeeeeneeseseseesssesessssssssessssssesssesssssssssssssssssseees 1
7 N/A WIRE ASSEMBLY, #18 YELLOW .....c.iuuieriieneieneisseseessessssesesessessssssesesessesssssssssssssssenes 1
8 N/A WIRE ASSEMBLY, #168 YELLOW .......cvouririimerererisresessessesssesssesssesssesssesssesssesssssssssssenes 1
9 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE .........cecoiriieirieieeieeieesesesssesessssssssssssenenes 1
10 N/A WIRE ASSEMBLY, #18 YELLOW .....c.vourerreemeeenneesneseesssesesessssssessesssesssessesssssssassssssneees 1
11 WIRE ASSEMBLY, #68 RED .....coiuuiiuiimimeiieeieieesessessesessis s ssess st ssenes 1
12 N/A WIRE ASSEMBLY, #18 BLACK .....coutrimiiriimeieesesesseesesssssesssesssessessessssssssssessessssssssens 1
13 N/A WIRE ASSEMBLY, #18 BLACK ......coutiimiimiemreieessesssasesesssssssssesssess st ssssessssssesssessssssssens 1
14 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) .....covvureereereieeseeeenens 1
15 N/A WIRE ASSEMBLY, #18 BLUE ......oouuiiiiireieceteeseeeseses sttt st 1
16 WIRE ASSEMBLY, #6 BLACK .....cooiuiiiieiiiieieieisiessessssss sttt 1
17 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......ccc....... 1
18 N/A WIRE ASSEMBLY, #18 ORANGE .......ciiuuiuuritreiseeeseeseesssesesssessssssessssssssessssesssesssesssssens 1
19 N/A WIRE ASSEMBLY, #18 BLACK .....ouuiuuiireireeteessessesessesssssssssses st ssssssesssesssesssssens 1
20 WIRE ASSEMBLY, #6 BRAIDED GROUND .......ccctiimiiiremeirreseisessesssesssssssssesssesssssssssens 1
21 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .....cvvvuurvencrennen. 1
22 WIRE ASSEMBLY, #10 BRAIDED GROUND .......ccoviiiiiieieirerseninsensisesesessessssessesessssesseses 1
23 WIRE ASSEMBLY, #6 GREEN .........oiuiiureieeireeieseesesessssssssses s esssessssss e ssssens 1

Page 7-5


.?sku=1015769
.?sku=1014119
.?sku=1012382
.?sku=1015920
.?sku=1015737
.?sku=1015332
.?sku=101837301

Page 7-6



ELECTRICAL COMPONENT BOX,

FE 290—TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 25 AND 1018893-02 - SEE PAGE 7-5) (TOURALL ONLY) ................ 1

1 COVER, ELECTRICAL COMPONENT BOX ......coriuirieiresseisieiessssesssssss s ssssessssssssssssoes 1
2 SCREW, HI-LO, #12 = 16 X 5/8 ....vuuruieiiiieieieeeiissisiss et 5
3 RING, RETAINING ....cvuiuieiiieiteieie sttt 1
4 CAM, ELECTRICAL BOX ....ouivuirieimiisisiseeseesesssst sttt 1
5 BUSHING, BRONZE ...ttt 2
6 WASHER, FLAT ...ttt 1
7 STUD, BALL, 1/4 = 28 ...ttt 1
8 ASSEMBLY, BELL CRANK SHAFT ...ttt ettt sesenes 1
9 0008717 NUT, NYLON LOCK, 1/4 = 28 ....cevurrerriieeieeeieseieeeeesessssssssssssssse s ssesssesssssssssesesesssnes 1
10 0008057 NUT, HEX, #4 = 40 1...oovorierceeeeeeeeseeesesesess s essss st esss sttt 4
11 0008058 WASHER, LOCK, #4 .....cooieriereeaeeteesseseseses s st sssssss s sss st ess s sssssnsnes 2
12 SWITCH, LIMIT oottt 1
13 SWITCH, LIMIT oottt 1
14 1012431 WASHER, FLAT, #4 ....oovoueiereeeseeeseeeseessesssesessesss st ssssss s sss st st ssessessssssssssnnees 2
15 N/A WIRE ASSEMBLY, #16 ORANGE ........cuivuureeiinessereseesseesesessesssssesssesssessesssesssssssssnenes 1
16 SCREW, HEX HEAD MACHINE, #4 = 40 X 1 5/8 .....ovuiviiiieieiiseinsineiseseee e 2
17 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1 1/2 co.oviieieieeeeeeee e 1
18 ASSEMBLY, VOLTAGE REGULATOR ......cuurimieiiiieieiseesiesessissisessse s e 1
19 0007893 NUT, HEX, #10 = B2 1...ieuieuiteeteeeseeeseses st eess sttt sttt 2
20 0001242 NUT, HEX, 5/16 = 18 ...oeuieueirnitneesneeesesesess sttt sttt 2
21 SOLENOID, 12 VOLT ..ot 1
22 FUSE, 10 AMP ..ottt 1
23 WIRE ASSEMBLY, #10 RED ....cocvuiiieiiiiieieesesisseseiesse e ssssssssssssssss e sessanes 1
24 BLOCK, FUSE .....euituiairieeseceetee ettt 1
25 BOX, ELECTRICAL COMPONENT ......oouiiiiiriieieiieieseeisssie st ssssnsnsseon 1
26 BOLT, CARRIAGE, 5/16 = 18 X 2 ....cvuiuriiiiieieieiississise ettt 2
27 0001241 WASHER, FLAT, 5/16 ...oouvuueeueeseeseeseesseessssssessesssesss s ss st st ss st ssssesssasssessesssessssssns 2
28 0007473 NUT, NYLON LOCK, 5/16 = 18 ....euuieriereeseiseesnessessssesessssesssesssssssssesssessssssssessssssssssesnes 2

Page 7-7


.?sku=101827601
.?sku=1015372
.?sku=1015752
.?sku=1013589
.?sku=1015373
.?sku=1014145
.?sku=1014065
.?sku=1010954
.?sku=101821301
.?sku=1014807
.?sku=1014808
.?sku=1015878
.?sku=101856102
.?sku=1015777
.?sku=1013609
.?sku=1012295
.?sku=1015737
.?sku=1015741
.?sku=1015371
.?sku=1015405

Page 7-8



ELECTRICAL COMPONENTS, FRONT BODY—

GASOLINE TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) .....oouiuieiieieieiieieessseseesse e 1
2 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....cvurieiirriiieireieeeeissiesissise s 2
3 BUZZER, REVERSE ...ttt ittt sttt 1
4 N/A WIRE ASSEMBLY, #18 BLACK .......couiiuieaeieiieiesiesssisesisssss st ssnes 1
5 NUT, K LOCK, #B = B2 ....ooiooiioiieioeisieisesiesse sttt sttt 1
6 BOLT, HEX WASHER HEAD, # 6 = 32 X 1/2 ..ottt 1
7 1018306-01 | ASSEMBLY, SCREW AND WASHER ........oiuiiuiirimiineienesneeresseeseesessessssssssse s essessessssssssssses 4
8 SWITCH, KEY oottt sse st es sttt s et enes 1
9 WASHER ..ottt s st 1
10 NUT, KEY SWITCH ..ottt sttt 1
11 CAP, KEY SWITCH ..iiieicieieieies st ss s ess et snnsennes 1
12 KEY (PAIR) ...oceoitettuetaeiseiseise st s ess s ss st s e s et s sttt 1
13 LIGHT, OIL WARNING .....cooceritaeseteeseesesee sttt sttt 1
14 GAUGE, FUEL (INCLUDES ITEMS 15 AND 18) .....cuuiiuieieeeeeseeseeseesnesseeseeessessessessseenseeenes 1
15 N/A NUT, BRASS ..ottt ittt 6
16 N/A WASHER, EXTERNAL TOOTH LOCK .....oovuiiiieeiiniieieeiesse st 3
17 BRACKET, FUEL GAUGE ........cuuiiiiieiteieie ettt 1
18 WASHER, LOCK, #8 ....uuiuiuireecieseeseeetsssesssestsssesseese st esse s ssse s sa s esse s essessesssaneas 2
19 NUT, HEX, #8 = 32 .ottt 2
20 RETAINER, HARNESS .....oouuiiiiiiiieiee ettt 3

Page 7-9


.?sku=1016859
.?sku=1016849
.?sku=1016851
.?sku=1011229
.?sku=1015720
.?sku=101826301
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=1016630
.?sku=1015103
.?sku=1015104
.?sku=1011610
.?sku=1011571
.?sku=101900901

Page 7-10

WIRING DIAGRAM 7-10
GOES HERE



WIRING—GASOLINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

HARNESS, WIRE (INCLUDES ITEMS 1= 29) .....oiiiuiiiiieieieiseeiessesessesessessesssssss s 1

1 N/A WIRE ASSEMBLY, #16 WHITE ......couiierrireimeeeseesseseseesseesesssssssssssesssesesssssesssesssesssssssenes 1
2 N/A WIRE ASSEMBLY, #18 BLUE .......ovuuierrereeseeenesseseseessssssessssesssssssssessssssessssssssssssssneees 1
3 N/A WIRE ASSEMBLY, #18 YELLOW .....c.iuuieriieneieneisseseessessssesesessessssssesesessesssssssssssssssenes 1
4 N/A WIRE ASSEMBLY, #18 BLUE .......evtutierriieiieeeenissisesssessessssssssessesssesesesssesssessssssssssnenes 1
5 N/A WIRE ASSEMBLY, #16 BLACK ......coutierrireimeeesesssesessseesesssssssssssesssesessssesssessssssssssnenes 1
6 N/A WIRE ASSEMBLY, #16 BLACK ......couierrereeseeenesseseseesssssesssssssssssssssessssssessssssssssssssseees 1
7 N/A WIRE ASSEMBLY, #14 BLACK, #18 BLACK ......ocoiiiureiniieereesneessessesesesssessssessesssssnnes 1
8 N/A WIRE ASSEMBLY, #18 RED ......otiiuiirremeisereessssessessessessssssssessesssessssssssesssesssssssssssenes 1
9 N/A WIRE ASSEMBLY, #18 BROWN ......c.ciuuriuiemmeeeaessneseeseesesssssssessesssasesessessessssssssssenes 1
10 N/A WIRE ASSEMBLY, #14 YELLOW .....c.iuurerremmeeerneesseseesssssessssssssssssssesssessessssssssssssssseees 1
11 N/A WIRE ASSEMBLY, #18 BROWN ......c.iuuiireirneieaeesseseesseesesesssessssssssesssssssesssssssassssssnnnes 1
12 N/A WIRE ASSEMBLY, #18 GREEN AND #18 YELLOW ......ovvuuiumierirereeeeseenssssssseesinenes 1
13 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE ........ccovvumiurreinesseresneesessessessssessesesenes 1
14 N/A WIRE ASSEMBLY, #18 RED/WHITE ......couiiuriireiseereesneesesesseesesseessssesesssesssessssssssssnenes 1
15 N/A WIRE ASSEMBLY, #18 ORANGE .......ccvvurieriereiseeseesisesesessesssessesssesssesssessessssssssssnenes 1
16 N/A WIRE ASSEMBLY, #168 YELLOW .......cvouririimerererisresessessesssesssesssesssesssesssesssesssssssssssenes 1
17 WIRE ASSEMBLY, # 6 BLACK .....oouitiirieeieineiseeieeiseie e ssessess st sse st sssaes 1
18 WIRE ASSEMBLY, # 8 WHITE ...ttt 1
19 N/A WIRE ASSEMBLY, #18 YELLOW .....cuvuriereieneieneisseseessessesessssssessssssesssessessssssssssssssnenes 1
20 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .....couviuiimrireeireesesisssssessesssesesesssessssssssssssssnenes 1
21 N/A WIRE ASSEMBLY, #18 GREEN/WHITE AND #18 BLUE .......ccoonmiirerreieeeenisneessssiesennes 1
22 N/A WIRE ASSEMBLY, #18 YELLOW .....c.vuurerrerneesessreseessesesssssssessesssesssessessssssssssssssnees 1
23 N/A WIRE ASSEMBLY, #18 WHITE ......ouuiereereeoeieeesseseseesseesssssssessessssssesssssssssssesssssssssnenes 1
24 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE ......ccoviimrirrrierineseesessesssesesessessesssssssessnenes 1
25 N/A WIRE ASSEMBLY, #16 BROWN ......c.cocuriurieeeesessreseessesessssssssssesssasessssesssesssssssssnenes 1
26 N/A WIRE ASSEMBLY, #18 RED ......ouriuuiimieeseeseessesseeeseesssssesssssssssssssssessssssesssssssssssssnnees 1
27 N/A WIRE ASSEMBLY, #16 RED/WHITE .......oiiiuiiiiireeseesneesesesseessesssessesesssssessssssssesssssneees 1
28 N/A WIRE ASSEMBLY, #16 ORANGE ......c.ciruuriierireiireseessessesssssssessesssesesesssesssesssssssssseses 1
29 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE ......cooiiimrirreieineseessesesssesessssesssssssssssesssenes 1
30 WIRE ASSEMBLY, #6 RED .....coitiiuiimiiriiineieieeessestssesstse s ssssess s sesen 1
31 N/A WIRE ASSEMBLY, #18 BLACK ......oouiiuiiueisreseeseeesesesesssssssssses st sssssssssses s esssssens 1
32 N/A WIRE ASSEMBLY, #18 BLACK .....coutririiriiiceieeesesessesesssssesssessssesssessesssssssssssessessssssssens 1
33 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) .....cvvuurererreeeeseninees 2
34 N/A WIRE ASSEMBLY, #18 BLUE .......couuiiiieereimreseeseeesesessessssssessses s essessssssssssssssssssesssssssssens 1
35 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ......c.ccecvn... 1
36 N/A WIRE ASSEMBLY, #18 BLACK .....coutririiriiiceieeesesessesesssssesssessssesssessesssssssssssessessssssssens 1
37 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE ......coouiuiiieiinieeieieeeesessessseeseeseeesseees 1
38 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .....ccoeuevrirrnnnn 1
39 018373-01 | WIRE ASSEMBLY, #6 GREEN .......ociiuuiieririeiseeseisesssssesesssssesssesssesss s ssess s esssassssssnnees 1
40 WIRE ASSEMBLY, #6 BLACK .......ouuiiiiiieiieieieieisssessssss ettt 1

Page 7-11


.?sku=101969502
.?sku=1016380
.?sku=1015769
.?sku=1014119
.?sku=1015332
.?sku=1015737
.?sku=101837301
.?sku=1012382

TYPICAL 2

PLACES

Page 7-12

TYPICAL 2
PLACES

REFERENCE
ACCELERATOR CABLE | ‘
\ @ = DIODE
™) ks ASSEMBLY
|

ORANGE WIRE
ASSEMBLY

TYPICAL 2
PLACES

\
N
‘ TYPICAL 2

\%% T~ @

REFERENCE
ACCELERATOR ROD



ELECTRICAL COMPONENT BOX, FE 350—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 31 AND WIRE HARNESS 1019695-02 - SEE PAGE 7-11) ....cccouc..... 1

1 RELAY ..ottt 1
2 0008450 SCREW, HEX HEAD MACHINE, #10 = 24 X 1/2 ......vouirereereeeeeieeseeesseessssssesssssssssssssenenes 1
3 0000183 WASHER, FLAT, #10 .ooroueeeaieaeeseeseeseessesesse s st esssessssess s sss st st eess s s ssssassssssnenes 1
4 BRACKET, RELAY MOUNTING .....cuvuiuieiiiinieseisesiessesessiss et essesssstesssseesseens 1
5 0001016 WASHER, LOCK, #10 ...vuuieriirreeeieeeesesesesesessesssesssessssessesssesssssssesssesssessssessesssasssssssenes 1
6 0001017 NUT, HEX, #10 = 24 ...ttt sttt 1
7 COVER, ELECTRICAL COMPONENT BOX .....cuiuriiimrirrseemninneseeeesessessesesssssesessesenens 1
8 SCREW, HI-LO, #12 = 16 X 5/8 .....vuveieeiiieieieieeisist ettt 5
9 0001242 NUT, HEX, 5/16 = 18 ..vouvereeieaeeineeesesesesesessessses s st essse sttt sssssssesesssnes 2
10 0007893 NUT, HEX, #10 = B2 1...oeriereetceteeiseeesesesess sttt sss sttt 2
11 1014948 ASSEMBLY, DIODE .....cuuieuiemeeseeseesseessesssessessssessessssess s sss st esss s sssssnsses 1
12 N/A WIRE ASSEMBLY, #18 ORANGE ........oiieriirmeieneiseiseesseeseses st sessssssesesessess s ssssseees 1
13 SOLENOID ..ottt 1
14 SWITCH, LIMIT oottt 1
15 RING, RETAINING ....cvuiuieiiieiieeeee sttt 1
16 CAM, ELECTRICAL BOX ....ouivuirieimieeieieieieesesssstss st 1
17 BUSHING, BRONZE ... 2
18 WASHER, FLAT ...ttt 1
19 1015345 ASSEMBLY, BELL CRANK SHAFT ......ooiimiiiriieiseeesesssesss s sesssessssssesesssssssssssssssssssnenes 1
20 STUD, BALL, 1/4 = 28 ...ttt 1
21 0008717 NUT, NYLON LOCK, 1/4 = 28 ....cevurrerrieeeieeiiesiseeseeiesssesssssssesssessssssessessssssssssssssessones 1
22 BOX, ELECTRICAL COMPONENT ..ottt 1
23 FUSE, 10 AMP ...ttt 1
24 WIRE ASSEMBLY, #10 RED ......ovuiiiiieiieieiseesessesese et ssssnes 1
25 BLOCK, FUSE ..ottt 1
26 BOLT, CARRIAGE, 5/16 = 18 X 2 ....ueuuiuieiieiiieieiie ittt 1
27 REGULATOR, VOLTAGE ..ottt sttt 1
28 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 .....ovuiuiiiieiecseisineineeeee e 2
29 1012431 WASHER, FLAT, #4 ....ootouiereeeresesesiessesssessse st sss sttt sssenes 2
30 0008057 NUT, HEX, #4 = 40 ....c.rvoriereeteeeeeeseeesesesess s esssss st sss sttt esssnes 4
31 0008058 WASHER, LOCK, #4 .....cooieriereeaeeteeseeeseeesse s ssssesessesssess s sss st esssss s sessassssssnsees 2
32 FUSE, 20 AMP ...ttt 3
33 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1 1/2 wooieeieieieieceeeieeiee e 1
34 0001241 WASHER, FLAT, 5/16 ...oouveueeaessresseesseessesssesssesssesssassssssssssessses s ss st esssssssssssssesssasssssens 2
35 0007473 NUT, NYLON LOCK, 5/16 = 18 ...euueerrereeseesseesseessesssesssessssssssssssesssesssesssessssssssssssssssssssssnes 2

Page 7-13


.?sku=101827702
.?sku=1017239
.?sku=1017243
.?sku=1015372
.?sku=1015752
.?sku=1013609
.?sku=1014807
.?sku=1013589
.?sku=1015373
.?sku=1014145
.?sku=1014065
.?sku=1010954
.?sku=1016997
.?sku=1012295
.?sku=1015737
.?sku=1015741
.?sku=1015405
.?sku=1017238
.?sku=1015878
.?sku=1016423
.?sku=101856102

Page 7-14



ELECTRICAL COMPONENTS, FRONT BODY—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 0008639 WRAP, TIE ..oeoeeuetueeseesessessseesse st 4

2 KIT, REVERSE BUZZER (INCLUDES ITEMS 3, 4 AND 5) .....oouiuiuieieneereesneneessesneeseeneeeenes 1

3 BUZZER, REVERSE .....cucuueiutiueiseetreseessesesseseeesssssesssesses st ssasssessessasssessssssesssessssssens 1

4 SCREW, PAN HEAD HILO, #4 = 24 X 5/16 ..ccuuiiieiireiieeirereeeeissieseneise e ssessssessesessesennas 2

5 N/A WIRE ASSEMBLY, #18 BLACK .....courirrimimreassineseessessessssssssessesssesssssssesssesssssssssssenes 1

6 LIMITER, VOLTAGE (FOR GASOLINE VEHICLE LIGHTING INSTALLATION) ....ccccovverienenn. 1

7 SCREW, MACHINE, #10 = 32 X 1 1/4 ....viieierieieieieietesissieisee st 1

8 0000183 WASHER, FLAT, #10 ....ceureucereeseeseeseesessesesessseesssssesssessasssesssessessesssssesssssasssasssessssssesssessanes 1

9 0001016 WASHER, LOCK, #10 ...eouviuriueiueeseeeenssesssessessess s sttt ssessssnens 1
10 0007893 NUT, HEX, #10 = B2 ...oiouieuieireeiseeseeseesseess st essses sttt 1
11 BLOCK, TERMINAL ....coiuieuienirietseese sttt 1
12 RIVET, ALUMINUM POP, 5/32 .....couiuiiiiieiisisesessessesississe e esssssessssss s essssssssesessnes 2
13 BOLT, HEX WASHER HEAD, #6 - 32 X 1/2 ....c.cuiiuiiiiciiiiiiieiciscseissseci s 1
14 NUT, “K” LOCK, #B = B2 ...oieeiiriercircereeseeseesseeeeessee e ss st ess sttt ess s 1
15 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 16, 17 AND 18) ....ccvuurireerrereeseeeeesneesesesensnssenenes 1
16 0007820 WASHER, INTERNAL TOOTH, 5/16 .....c.vvuururierremeereeseeseeesesssesesssssssssesseesssssssssssesesessses 1
17 NUT, MB X 1.25 ..ottt 1
18 BRACKET, HORN ...cotuiuieitiecteieie sttt 1
19 0000304 BOLT, HEX HEAD, 1/4 = 20 X 1 o.ceueeureecemeeereeseesesssessssssesseesssssessssssess st ssssesssessesssessssessssesenns 2
20 0000332 WASHER, FLAT, 1/4 ...oooetiiieeeisessei et 2
21 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oovuriiririrreieieeseessiesssssesesssessse st sssesssesssessessssssssssssssesssacs 2
22 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 24 - 33) ...ccooooviinieniineincieinees 1
23 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 24 - 32 AND 34) ........... 1
24 HARNESS, HEADLIGHT WIRE .......vuiuiiiiiicicieeie sttt 1
25 1017059 LOCK, BULB COLLAR .....cotvuuiimeimremeesessessses st esss sttt 1
26 BULB, HALOGEN ......coutmiuiiiiiiiieie ettt 1
27 1017061 LENS, HEADLIGHT .....oociueenceaceseeteeseseses st ees sttt essessssssens 1
28 BRACKET, MOUNTING: ....couvuieuiimiireireisesesieiee ettt 2
29 0007893 NUT, HEX, #10 = B2 1.oovoriircieeeieeisesesesese it essse sttt 2
30 SCREW, HI-LO, #10 = 16 X 7/16 ..ottt 2
31 RETAINER, HEADLIGHT ..ottt 1
32 ASSEMBLY, TURN SIGNAL LENS ..ottt sssnes 1
33 BEZEL, HEADLIGHT, DRIVER SIDE ........couiuiieieiieiecieieie et 1
34 BEZEL, HEADLIGHT, PASSENGER SIDE ......c.ouiiiuiiiiceeeeeeesssssstseeseesessessssteseseeseeneens 1

Page 7-15



.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1017721
.?sku=1010909
.?sku=1016356
.?sku=1013357
.?sku=1015720
.?sku=1011229
.?sku=101955101
.?sku=1011825
.?sku=101689701
.?sku=101689702
.?sku=1017066
.?sku=1017060
.?sku=1017064
.?sku=1013461
.?sku=1017065
.?sku=1017062
.?sku=1016880
.?sku=1016879

\

\

)

W/

Page 7-16



SWITCHES AND GAUGES—GASOLINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 LIGHT, OIL WARNING .......ooovmitiieiiieieeiiessess ettt st 1
2 GAUGE, FUEL (INCLUDES ITEMS 3 AND 4) .....oouiiiiriineieeeeeieisesessssseseeeesessessessssesseenes 1
3 N/A NUT, BRASS ..coceceaeeaeeseeeseeseeseeseesees s sesess st ess s ess st ss st esssessesssessssssens 6
4 N/A WASHER, EXTERNAL TOOTH LOCK .....cvuririmremreeesneesesssesssessssesessessssssesssessassessnes 3
5 BRACKET, FUEL GAUGE ...ttt 1
6 NUT, HEX, #8 = B2 ..ottt 2
7 WASHER, LOCK, #8 ....cuvuiuriiiiierseie i sissiseisess sttt 3
8 SCREW, PAN HEAD MACHINE, #8 = 32 X 7/16 ....ccuvvueiurireieieiseeeesssinssssesessessessesssssssssesesnes 1
9 1018306-01 | ASSEMBLY, SCREW AND WASHER .......cctiimrimrimmiemereresssessssssesssessssssessesssessssssesssesesncs 4
10 1018264-01 | SWITCH, KEY ....couiiuiireiieeiseesseaseesesssesss st ssse sttt 1
11 WASHER ...ttt bbb 1
12 NUT, KEY SWITCH ..ottt 1
13 018345-03 | CAP, KEY SWITCH ....ouuieuiiuiimciseeeeeisesieesessesssessse sttt sttt 1
14 KEY (PAIR) ..oceetuteaeeneeseiseisesteees e ssess s s s e s bbb s et 1
15 0004034 SWITCH, LIGHT (INCLUDES ITEM 16) ....cuveueueereeseeseeeeeseessesssesessssessessesssesssssesssessesssessnes 1
16 KNOB, LIGHT SWITCH  ...oeciiicieiiesseieies sttt 1
17 SWITCH, LIMIT ..ottt sttt 2
18 SCREW, HEX HEAD MACHINE, #6 = 32 X T ...cuutuiieiueiieeineineeseeeeeesessssssesse e sssssessess s 4
19 NUT, NYLON LOCK, #6 = 32 ....ovuiuieiereiieieieeessessssessissse e ssesessi st ssessesissssssesesssnes 4
20 BRACKET, BRAKE LIGHT SWITCH ....covuiuuiiiimiimiirinseneiseieeeesessesssssssssseessessesssssssssseessenes 1
21 NUT, LOCK, 5/16 = 18 ...ttt 1
22 SWITCH, DIMMER ....oouuiiuimiriteieteneesisees sttt ettt 1
23 STAND-OFF, DIMMER SWITCH ....cuuiimiuiiiiniitineieisesiesississisesessesse st 2
24 SCREW, MACHINE, #10 = 32 X T ..otuteeueurerieeetrireneseeeesesesesses st sesssssssssssssesesnens 2
25 0008049 WASHER, INTERNAL TOOTH LOCK, #10 .....coivirrireerrieeieseseesessessesssessssssessesssssssenens 2
26 0007893 NUT, HEX, #10 = B2 ..ooouiiaitaeiseeseeseessess st ss sttt 2
27 BUTTON, HORN ...ttt 1

Page 7-17


.?sku=1016630
.?sku=1015103
.?sku=1015104
.?sku=1011571
.?sku=1011610
.?sku=1016092
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=1013857
.?sku=1011439
.?sku=1011557
.?sku=101932201
.?sku=101957101
.?sku=1011280
.?sku=101969801
.?sku=101871301
.?sku=101871201
.?sku=101969701

Page 7-18



ELECTRICAL COMPONENTS, REAR BODY—
GASOLINE RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 = 5) ....ceuuiemeerreseereeseesesssesessssessesssssssssens 2
2 KIT, HARDWARE .....oouuiuiuiuiecteeseee e ss sttt s et ens s 1
3 N/A BASE, TAILLIGHT .ottt 1
4 BULB oottt 1
5 LENS <ottt ettt 1
6 BEZEL, TAILLIGHT ..ottt sttt 2
7 SCREW, MACHINE, #8 = 32 X 1/2 ...eutiivueireiieetineieisisesiessssese ettt 4
8 WASHER, LOCK, #8 ....oovuieieieeieiseie ettt st 4
9 NUT, HEX, #8 = 32 ..ottt ettt 4
10 SCREW, MACHINE, #6 = 32 X 1 ..cuuiiiiriieeieisensires e sessestesssstse sttt sssnes 4
11 0007591 WASHER, FLAT, #B .....oceuureuuieaeeseeseesesssesssessssessssssssssesss st et sss st sssesssessessessssssens 4
12 NUT, HEX, #6 .ooeovoeeiieieeiie ettt sttt ettt 6
13 KIT, REVERSE BUZZER (INCLUDES ITEMS 14 = 19) ..ot 1
14 BUZZER, REVERSE .......couiuuiitetmeeseeeseessesseessse sttt sss st sssss s sssssssssesssnes 1
15 | 0008056 SCREW, ROUND HEAD, #4 = 40 X 3/4 .....cvuiieieieiseeeesseeeeensessseessssssesssssssesasssssssssesenes 2
16 1012431 WASHER, FLAT, #4 ....oocouriereeireseieessessesesessse sttt sssenes 2
17 | 0008058 WASHER, LOCK, #4 .....coureeueereeseeseesseeesesessesssesssesssessssssssesssesssssssssss s ssssssesssassssssnnses 2
18 | 0008057 NUT, HEX, #4 = 40 1...ooroeriereereeseeeseeesseesess et essses st essse st esss st sssssssesssns 2
19 N/A WIRE ASSEMBLY, #18 BLACK .......oouitriereereiiresseseseeessessssss st ssssssssssssssssessssssassssssneees 1

Page 7-19


.?sku=1017699
.?sku=1011582
.?sku=1011843
.?sku=1011497
.?sku=1011498
.?sku=1011610
.?sku=1011571
.?sku=1011557
.?sku=1011558
.?sku=1016859
.?sku=1016851

Page 7-20



ELECTRICAL COMPONENTS, REAR BODY—
GASOLINE TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 6) ....ouvueieierieieiieeeeseiess s sees 2
2 N/A HOUSING, TAILLIGHT c...tvttaeiseeseesesss sttt sttt 1
3 BULB .ottt ettt e 1
4 N/A GASKET ..ottt et et 1
5 N/A LENS oottt 1
6 N/A SCREW, LENS .....oooitaeiaeeseeseesessssssees s ss sttt 2
7 SCREW, HEX WASHER HEAD, #12 = 16 X 1/2 ....uevuiiuieiiriieiieieeesissisesseese e 4
8 KIT, REVERSE BUZZER (INCLUDES ITEMS 9 = 15) ....cuiiiiiieinieeeneieeessesssssssesessseessenns 1
9 BUZZER, REVERSE ......ooiuitiicieieie ittt 1
10 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ....ccuuiiueiireiiieireieeeeinsississese e 2
11 N/A WIRE ASSEMBLY, #18 BLACK ......cuuierrereeseeenesseseseesssesessssssssssesssassssessessssessasssssssnees 1
12 SCREW, HEX WASHER HEAD, #6 - 32 X 1/2 ....cueiiiiieieeeiriscieieisi s 1
13 0007591 WASHER, FLAT ...ouitutimmieestsessse st ss sttt 1
14 WASHER, LOCK, #6 ....uuceueereerreneiseeseeseesssesseeesessessesssss s sss st ess s ssessassssssssssnes 1
15 NUT, HEX, #6 = 32 ...ouvuiriieiieeteieee st 1

Page 7-21


.?sku=1016717
.?sku=1011582
.?sku=1015752
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1015720
.?sku=1011622
.?sku=1011558

TYPICAL
4 PLACES

)

TYPICAL
@ 3 PLACES
TYPICAL

2 PLACES

é@z

@ TYPICAL
2 PLACES
TYPICAL
2 PLACES
TYPICAL
@ 4 PLACES
= TYPICAL
>

4 PLACES
/
e

TYPICAL
2 PLACES
AT F1 AND
F2 TERMINALS
£\

TYPICAL
2 PLACES

TYPICAL
_ 3PLACES

S

Page 7-22



STARTER/GENERATOR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) ....ccconrennce 1

1 HOUSING, FIELD COIL ....oeiecincereereiseeseeese ettt 1
2 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3 -6) ....ccueeurerrereesneessneesessesssssssssssesnenes 1
3 RETAINER, BEARING .....ccvuiiuiiiiiiiteiseese ettt 1
4 BALL BEARING, OUTPUT SHAFT ..ottt 1
5 COMMUTATOR, BALL BEARING ......oocuuiimiiminineieineissie et ssessess s 1
6 SPACER, 5/16 ...vuvueiieneinieeie ettt 1
7 KEY, WOODRUFF .....ooutirimiiriiteeeeesseesessss st 1
8 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ...ooviuiiririeiiecieiseieieienes 1
9 N/A WASHER, LOCK, MT4 ....oociuitiiineeieeesesseetesssesssses sttt 1
10 N/A NUT, HEX, MT4 X 2 1.oooitiineeneiteeseeesssessess sttt assssssanees 1
11 N/A SCREW, CROSS - RECESSED, M5 X .8 X 1T8MM .......covuiirriieeneeseeseeeeeeeeiseeseeens 3
12 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ................. 2
13 END BELL, OUTPUT SHAFT ..ottt sttt 1
14 SET, POLE (SET OF 4) ..ottt ettt 1
15 SCREW, POLE PIECE (SET OF 4) ..couiiiiirieseeseeteeseessesessssssesss s esssssssssssssssssssssnenes 1
16 ASSEMBLY, FIELD COIL ..ocuveieieieiieisieieie et 1
17 SET, F INSULATOR ....ocouiimiimiiieieeeieiessissisise sttt 2
18 PACKAGE, TERMINAL HARDWARE (F1 AND F2) .....ovriiiiireinreneineieeeeesssseneisesseessnes 2
19 SET, DF INSULATOR .....ocuuituitmireiseemeeestsssese sttt 1
20 PACKAGE, TERMINAL HARDWARE (DF) .....ouvouiirrimeimeseenenessssesessessesssessessesssessenes 1
21 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) .......coiiuiurieinineeineenseeesesesseesssesssseeseeseees 1
22 SPRING, BRUSH ......oovuuiiiiiriiiiiisitineie ettt 4
23 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ................. 1
24 ASSEMBLY, BRUSH CONNECTOR .....couuimiiiiiieieieie et ssesses 2
25 A CONNECTOR (SET OF 2) ...cuitiicieinceseeseesesssesseesseessessesssss s ssessessesssssnessssaees 1
26 PACKAGE, TERMINAL HARDWARE (A1 AND A2) .....cooiuiurirrinienieneieeseesessssensinesseeesenes 2
27 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) ........ccveurunnen. 1
28 COVER, BRUSH INSPECTION PORT, WITH DRAIN .....c.ovuiviieieieiieieeeeieeieieieene 1
29 END BELL, COMMUTATOR .....cotuimirimereeeieeseesessessessesaes e ss st et essessesssseesseens 1
30 BOLT, CLAMP, MB X 1 X T8OMM ....c.euiiiacieeeirireceeeeesesesses e see e sesseesens 2
31 PULLEY (SILVER COLOR) ....eutuiuimeiresereeesssesessessssessssssssessessesssssssssssesssssesssssssssssessssses 1

Page 7-23


.?sku=101833701
.?sku=101875201
.?sku=101875101
.?sku=101875001
.?sku=1013001
.?sku=1013005
.?sku=101939901
.?sku=1013003
.?sku=101876501
.?sku=101896501
.?sku=101874901
.?sku=101875301
.?sku=101875401
.?sku=101875501
.?sku=101875601
.?sku=101877601
.?sku=101875701
.?sku=101877701
.?sku=101301102
.?sku=101878101
.?sku=101869302
.?sku=101876202
.?sku=101875802
.?sku=101876001
.?sku=101876301
.?sku=1017653
.?sku=101876402
.?sku=101879001
.?sku=1014289

TOURALL ONLY

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

RESORT VILLAGER,
TRANS-PORTER/
TRANS-SENDER

@ \ — O\ REFERENCE
STARTER/GENERATOR
@ ASSEMBLY
&)
@

TYPICAL

A

0 &

N

REFERENCE
STARTER/GENERATOR
ASSEMBLY

AS VIEWED FROM
PASSENGER SIDE OF VEHICLE

STARTER/GENERATOR
ASSEMBLY

Page 7-24



STARTER/GENERATOR MOUNTING

ITEM | PARTNO. | DESCRIPTION QTy
1 2 3 4
1 STARTER/GENERATOR .....ooumiiiaieieeeee ettt es s ense e snsanans 1
2 BRACKET, MOUNTING, FE 290 (TOURALL ONLY) .....couiuuiimrireieeseeeesseesessseseesessssseesenenss 1
2 BRACKET, MOUNTING, FE 350
(RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) .......ccoviierireineieereeeeseienenn. 1
3 ] = OSSP 1
4 BRACKET, ADJUSTING ....oiuiuiriiiiiieieeseesese sttt ettt 1
5 0008754 NUT, NYLON LOCK, 3/8 = 16 .....euiuuieneimcereiseeseesseesessssssessessssssssss st sssesssssenes 2
6 1015075 WASHER, FLAT, 5/16 .....cuuiuuieacesciseesneseisesse s ssessssssss st st ss st 1
7 0000705 BOLT, HEX HEAD, 3/8 - 16 X 1 1/4 ..ottt 2
8 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ......ooouovmivrrieeiesiieioeeiesss s 2
9 0007174 WASHER, LOCK, 5/16 ...eueuureuiereerciseeseesesesesssesssessssse s ssessessees 3
10 SCREW, TORX HEAD, M8 X 1.25 X 18MM  ......ouiuuiiiiineeeieineseeseeseesessessesseseseessssesssesseeeenens 1
11 BOLT, CARRIAGE, 5/16 = 18 X 1 ouucuiueieeeiriieieesee sttt sese s eneees 1
12 0001242 NUT, HEX, 5/16 = 18 .oovoeoieeerieeiicieies ettt 1
13 WIRE ASSEMBLY, #6 GREEN  ........cociiuiiiiirctcessieeseissseses et ss st essessnes 1
14 WIRE ASSEMBLY, #6 BRAIDED GROUND (TOURALL ONLY) ....ovuuiiuiiniieieneiseeeieeeeeeenes 1
15 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 (TOURALL ONLY) .....c.ovurieriniirieneieeeeiieeeeeenns 1
16 0001241 WASHER, FLAT, 5/16 (TOURALL ONLY) ......ovuuririiiiieissieese s ssssses s ssnes 1
17 0007473 NUT, NYLON LOCK, 5/16 - 18 (TOURALL ONLY) .....ccouiurrirrirrreesneeseesneesesissssesessssssesesenes 1

Page 7-25


.?sku=101833701
.?sku=101524001
.?sku=101524002
.?sku=101916701
.?sku=1016883
.?sku=1016074
.?sku=1015932
.?sku=101837301
.?sku=1015920

Page 7-26

AS SEEN FROM THE
PASSENGER SIDE

OF VEHICLE

TO NEGATIVE

TERMINAL

BATTERY POST \\ C

AS SEEN FROM
DRIVER SIDE
OF VEHICLE




BATTERY—GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 BATTERY, 12 VOLT ..ottt sttt et 1
2 SPACER, BATTERY TERMINAL BOLT .....cuiuiutiiieiseiseeseseeeseeeeessessess s essess s 2
3 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ...cvvurierirreeeerinrenseneineererenes 2
4 BOLT, HEX HEAD, 5/16 = 18 X 1 ..euiuiuiiiiiicisiseesesissisetses ettt 1
5 CLAMP, BATTERY ....oouuituitmetssesessessessse sttt 1
6 | 0007173 SCREW, HEX CAP, 5/16 = 18 X 3/4 ...cuureureueeiseeeseessesssessssses s ssssss s sssssssssssssssssssssseses 1
7 | 0001241 WASHER, FLAT, 5/16 ...oouvuueeueuseeseeseesseessesssessesssssssesss st ssssesssesssessssssesssassssssesssssssssens 2
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....euuierrireeseisseessessesssssesssesssessssssesssessssesssssssssssssssssssssncs 2
9 SCREW, THREAD-FORMING, 5/16 = 16 X 3/4 ....evuveeieiriieieieieieisessssise s 1

Page 7-27


.?sku=1012328
.?sku=1014374
.?sku=1014375
.?sku=1010934
.?sku=101898001
.?sku=1014288

Page 7-28






n FE 290 ENGINE

;
F@\
<

=8

v

N
(@
G
y (S5
|

Page 8-2



FE 290 ENGINE—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTy
1 2 3 4
FE 290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR

(DOES NOT INCLUDE ITEMS 15 THROUGH 18) .....coiuiuiiiicieieieceeetseee e 1

1 BOLT, 2-ENDED, M6 X 1 X 29MM .....cooovmiereiceceeeeeeceeeeeeee e 1
2 WASHER, FLAT, BMM ......ccuuiimimimeiieiieieieee sttt 1
3 SHROUD, ENGINE, FE 290 ......cuiiuiiriieniieeaeeeeneieeseesesssseseesessssssesseessssssesssesssssessesnsensenes 1
4 1016456 BOLT, FLANGED, MB X 1 X T2MM ......cooriuiuiieiieieeieese s 15
5 1016547 NUT, FLANGE, MB X T 1eooeuitueiuciseeteesesee sttt sttt 3
6 BOLT, 2-ENDED, MB X 1 X 27MM ......cuiiieriierinieeereseineeiseseseses e ssssssesss e esssseseesnns 1
7 1016526 SHROUD, ENGINE, FE 290 (LOWER) .......ccviuuieeiiiiseeeeieeseisee st ssessse s 1
8 BOLT, 2-ENDED, M6 X 1 X 48MM  ....c.eiuiimiireetrirccieeeesesessesie et sesseesens 1
9 1019156-01 HOUSING, FAN ...ttt 1
10 SHROUD, ENGINE, FE 290 (UPPER) .....coevuiuiiiiemineieeneseeeesessseeseessssssesssesesssassessensenes 1
11 BRACKET ..ottt st ese st s st ss a8 a8 2 st n e enees 1
12 O RING ..ottt 1
13 TUBE, OIL FILLER, FE 290 ......couituiiuiiaeieeesesteeseeesssees s st essessses 1
14 1016531 DIPSTICK etieeireeaeieeisesees sttt 1
15 NUT, IMIB XT oottt etees o888ttt 1
16 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ouiimiiiiiiaieieineie st eseeessesseeseeeens 1
17 SCREW, PAN HEAD, M8 X 1 X TAMM .......ooimmiiiieieieieieeeieiseie et 4
18 ST 1 I . PO TST 1

Page 8-3



.?sku=101953901
.?sku=1016507
.?sku=1016512
.?sku=1016524
.?sku=101909701
.?sku=1017221
.?sku=1016525
.?sku=1016443
.?sku=1016539
.?sku=1016536
.?sku=1011114
.?sku=1015332
.?sku=1015969
.?sku=1015649

n FE 290 ENGINE




FE 290 ENGINE—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 FLYWHEEL ..ottt sttt 1
2 FAN, FLYWHEEL, GREY ....vututeiueetetecseeseeetsstessses sttt sssessss st esse st essssnssnsens 1
3 SCREW, FLANGED HEX HEAD, M6 X 1 X TOMM .....ccuiimimimiineinieeirereesesssseseeseese e 3
4 WASHER, FLAT, TBMM ....ououitrininiiiicisieteee sttt 1
5 NUT, HEX, MT6 X 2 oottt 1
6 PLATE, FLYWHEEL FAN ..ottt sttt 1
7 KEY ettt ettt s kSRR 1
8 BOLT, FLANGED, M5 X .8 X 25MM .....ccovuieriumiiriireesssnsessseessessessessessssessessesssstessssesesseens 2
9 COIL, IGNITION (WITH INTERNAL IGNITER) ..ot 1
10 GROMMET ..ottt 8 et 1
11 TUBE, 7MM X 7OMM .....otuuiiriimimemeinseeeneseteese s ssssssss st sesssees 1
12 ASSEMBLY, PLUG CAP ...ttt 1
13 SPARK PLUG = OHV ..ottt 1
14 1016456 BOLT, FLANGED, MB X 1 X 12MM ....coiuuvereineeneeieeeesssessssssessessssesess st 2
15 CLAMP ..ottt 1
16 MOUNT, RPM LIMITER ..ottt sttt 1
17 1016586 DAMPER, RPM LIMITER ....ccouiiuiirremeemeseesssesssessessesssessssssssssesssssssesssesssssssssssssesssnes 1
18 1019094-01 LIMITER, RPM = OHV ...ttt ettt sttt 1
19 1016445 BRACKET, RPM LIMITER  ....o.ituieureseeaeesseesseesseeseesesssesssssssssssessssssessessssssssssssssesssnes 1
20 1019095-01 CLAMP ..ottt 1
21 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM ......coovuireieieeiiiineieiese s 1
22 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ......ccccooiirimrernieneeeieenenn. 1
23 CLAMP .88t 1
24 CLAMP ..ottt 1
25 WIRE, LEAD ..ottuituetseeseeesesessse sttt 1

Page 8-5


.?sku=101915701
.?sku=101915801
.?sku=1017448
.?sku=1016548
.?sku=1016505
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1016493
.?sku=AM10724
.?sku=1012981
.?sku=1016579
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

n FE 290 ENGINE

Page 8-6



FE 290 ENGINE—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 ASSEMBLY, OIL FILTER, OHV ...ttt 1
2 BRACKET, OIL FILTER ....iuiuiiiteieieisees ettt ettt 1
3 BOLT, FLANGED HEX HEAD, M8 X 1 X 40MM .....ccevuiuiuirirrinrinsineseeeesessssensinesseessees 2
4 O-RING, OIL FILTER MOUNT ...oitmiirirneeeseeessseseesesssessesesessssssss st ssssessssssssssssssneees 1
5 1016576 PLUG, DRAIN, FE 290 .....ouuuuiemrirremeeseseesssesssessessesssesssse st sssssessss st sssssssssessones 1
6 GASKET, DRAIN PLUG ..ottt sttt 1
7 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .....cvuiiriiimrinninnireerereee e 6
8 COVER, PUMP ..ottt 1
9 GASKET, OIL PUMP ...ttt 1
10 PLATE, OIL PUMP ..ottt sttt 1
11 PUMP, OIL, AND ROTOR .....otvuiimimiriieisinsisiesessessssisssss ettt 1
12 1016429 SEAT, VALVE ...oooiieiteeieeseees sttt 1
13 BALL, STEEL, PRESSURE RELIEF .....ooiiiiiieieieieecieieie et 1
14 SPRING ...coceeaeeeeteeseeeeese et es st s o828t 1

Page 8-7


.?sku=1016467
.?sku=1016502
.?sku=1016457
.?sku=1016570
.?sku=1016432
.?sku=1017456
.?sku=1016484
.?sku=1016435
.?sku=1016473
.?sku=101648203
.?sku=1016537
.?sku=1016581

n FE 290 ENGINE

Page 8-8



FE 290 ENGINE—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 CASE, ROCKER ....iuiiiiiteieie ettt 1
2 GASKET, ROCKER CASE ...ttt ittt ss st 1
3 BOLT, FLANGED, MB X 1 X 35MM ......couiuieriinrireireiisinsensisesessessessssissssssse s ssesssseesssssseseeens 2
4 O RING ..ottt 2
5 NUT, HEX, M5 X .8 .eoveiuieieieeteie sttt 2
6 1016542 SCREW, STUD, M5 X .8 ....ceuuiumeimeesesseesseessesssasssssssssesssessssssssssssssasssssssesssesssassssssnnees 2
7 1016451 ARM, ROCKER .....cuetueemmeesseeeseessessessssessessssssesssesssesssaess s ses st st ssessssssassssssanees 2
8 COLLET ettt 2
9 RETAINER, VALVE SPRING .....corvuiiiieieieirie ettt 2
10 1016523 SPRING, ENGINE VALVE .....couivimirimeimreseesseeesasssesssssssssesesssssssesssssssssssessessssssssssnnees 2
11 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ...cooovvuurirnerineennes 1
12 RING, SNAP ...ttt 2
13 GUIDE, VALVE ..ottt 2
14 SEAT, SPRING ....euieutuieiaeteeeseeetsees st ss sttt 2
15 SEAL, VALVE ...ttt et 2
16 VALVE, EXHAUST ..ottt 1
17 VALVE, INTAKE ....oooieitieeieieieie ettt 1
18 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ......ccooooiuriieneencereieenenn. 1
19 PLATE .ettutseteete ettt b 1
20 VALVE ..ottt 1
21 PIN oottt ettt 2
22 BOLT, STUD, M8 X 1.25 X 20MM .....c..cuuimiuieiereereiseesessesaseseseesees st st ssessessessssesesseens 2
23 SHAFT, ROCKER .....couiiiiiintiiieiee ittt 1
24 1016471 ROD, PUSH ....ccoitutaeeseese ettt 2
25 WASHER, FLAT, M12 ..ottt sttt 1
26 CIRCLIP, TYPE E oottt sttt 1
27 BOLT, FLANGED, M8 X 1.25 X 45MM .......cvuuiuuiumireiirisiiiseessessessssisssse s sseees 6
28 GASKET, HEAD ...ttt 1

Page 8-9


.?sku=1016442
.?sku=1016436
.?sku=1016583
.?sku=1016569
.?sku=1016545
.?sku=1016450
.?sku=1016449
.?sku=1016431
.?sku=1016560
.?sku=1016519
.?sku=1016479
.?sku=1016566
.?sku=1016448
.?sku=1016447
.?sku=1016544
.?sku=1016474
.?sku=1016483
.?sku=1016563
.?sku=1016489
.?sku=1016452
.?sku=1016549
.?sku=1016517
.?sku=1016458
.?sku=1016430

n FE 290 ENGINE

Page 8-10



FE 290 ENGINE—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 CONNECTOR, CORD ......ooumiimiiieiaeiecteeies sttt 1
2 O RING ..ottt 1
3 CLAMP ..ottt 1
4 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .....ccoeviierineereenceereeneenne 1
5 PIN oottt 2
6 1016565 BEARING, BALL ....couieuieriseeeetsesessese sttt sttt 1
7 SEAL, CRANKSHAFT ...ttt ettt 1
8 BOLT, 2-ENDED, M8 X 1.25 X BIMM  ......couruuimiriiriiiiineeiseeiessesssstsssssessessesssssessssesenseens 2
9 BOLT, FLANGED, M8 X 1.25 X 45MM .......ccvumivrriieieieceeieisie st 6
10 COVER, CRANKCASE ......ooouiuiiiiaeimeieeteeiseese ettt ss e 1
11 GASKET, CRANKCASE COVER ...ttt 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM ....ccoiouiimeeneioeiseeissisesesse sttt 2
13 BRACKET, OIL LEVEL SWITCH ..ot ssess st 1
14 1016494 SENSOR, OIL LEVEL ..veuueueirueiseiseesseeseesesssesssssss st esss sttt esssasssassssssseees 1
15 SCREW, CROSS PAN HEAD, M4 X .7 X BMM ......ocuviuiiiirimeierinnisineise e 3
16 BOLT, FLANGED, M5 X .8 X 8MM ......ouiuiiiiiiriiseisesssensisesessessesssstestsss st esseens 2
17 PLATE, OIL FILTER SCREEN ......c.iiiiieiieieieie ettt 1
18 SCREEN, OIL FILTER .....cuiuiuticeeseeeesessseeseeseissse s sesss st ssess st essesssse st essesnsenssnes 1
19 CAMSHAFT, COMPLETE ....cuiiuiiueiiaeteesetseeieessssesssse st sssesessesssssesssseessees 1
20 1016453 TAPPET ..ottt es sttt 2

Page 8-11


.?sku=1016535
.?sku=1016538
.?sku=1016506
.?sku=1016544
.?sku=1016564
.?sku=1016567
.?sku=1016584
.?sku=1016458
.?sku=1016520
.?sku=1016446
.?sku=1016510
.?sku=1016496
.?sku=1016454
.?sku=1016472
.?sku=1016521
.?sku=101915401

n FE 290 ENGINE

Page 8-12



FE 290 ENGINE—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTy
1 2 3 4
1 SEAL, OIL oottt ettt anans 1
2 CRANKCASE, COMPLETE, OHV  ....covuitiieiireeeinensessessesesesssessssssese s sssssesssess st essesssesens 1
3 RING, SNAP ..ottt s s ettt 2
4 1016460 PIN, PISTON .oooiiiteiecieeieiss ettt 1
5 PISTON, STANDARD ......oouiuiuiitineeseiseesessssisee s ss st siss sttt 1
5 1016459-02 PISTON, .25MM OVERSIZED ......oooiiierieeereeeiseesesse sttt 1
5 PISTON, .50MM OVERSIZED .......cooiuiuiuereereeneseeseeseenesseseeseessssssesssessssssessesssssssessssssensensens 1
6 RING SET, PISTON, STANDARD .......coiuiiiiiiiteieeeneseeaeesessessesssssessses s essessessssssesseeos 1
6 1016461-02 RING SET, PISTON, .25MM OVERSIZED .......covvuiiiieeeeeseiessseseseessseesesssesseseesssssesens 1
6 RING SET, PISTON, .50MM OVERSIZED .........cooviumiuiiiieeeeneeseeenesseeseessesessessessesssseseeseens 1
7 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ....couiuiuiieteeeieiseiseeteeaeese sttt 1
8 BOLT, HEX HEAD, M7 X 1 X 36MM ..ottt 2
9 1019223-01 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) ...oooiiiiiieeciecieeeeeeeeseseenes 1
10 GEAR, HELICAL ..ottt 1
11 GEAR, SPUR ...ttt ettt 1
12 ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) ....ccoiiieiieieiieneneeneeneeeneenns 2
13 1016580 BEARING, PLAIN ..ottt 2
14 KEY oottt 1
15 SHIM, CRANKSHAFT, 1.13MM THICK ...t sseeeennees AR
15 SHIM, CRANKSHAFT, 1.18MM THICK ..ot eeeesnees AR
15 SHIM, CRANKSHAFT, 1.23MM THICK ......ovuieieiiiicieieieieiesiess s AR
15 SHIM, CRANKSHAFT, 1.28MM THICK .......cuiuiiiieiieeeneeeineeereeeseeieeseessses s essseeesees AR
15 SHIM, CRANKSHAFT, 1.33MM THICK ......ocoiiiiriieinreeiriieeseieeseeseseeeesssesseeseesessssesseeeensees AR
15 SHIM, CRANKSHAFT, 1.38MM THICK ..ot AR
15 SHIM, CRANKSHAFT, 1.43MM THICK .......ovuverieieircieieieie s AR
15 SHIM, CRANKSHAFT, 1.48MM THICK ......coviiiiiieimriiereeneseeeeseesseeeessssssess e esseesensees AR
15 SHIM, CRANKSHAFT, 1.53MM THICK ......ooiuriiiriieinrieiriereseieeneeeeseeeessssssessesessssesseesensees AR
16 1016559 SPACER ...ttt 1
17 BOLT, STUD, MB X 1 X 22MM ....oueiieirieiieeineeiseeises st 4
18 1016547 NUT, FLANGED, MB X T ..ociuiuiteeeeeiseisesssst st sa sttt 4
19 1016470 SHAFT, GUIDE COUNTERBALANCE .......oouiiiiiiiieieeee et 1
20 O RING ..ottt 1
21 WEIGHT, COUNTERBALANCE ........oumtmivaiiaieioeieeseiess e 1

Page 8-13


.?sku=1016568
.?sku=101915501
.?sku=1016558
.?sku=101645901
.?sku=101645903
.?sku=101646101
.?sku=101646103
.?sku=101647501
.?sku=1016509
.?sku=1016533
.?sku=1016532
.?sku=1016516
.?sku=1016562
.?sku=101655001
.?sku=101655002
.?sku=101655003
.?sku=101655004
.?sku=101655005
.?sku=101655006
.?sku=101655007
.?sku=101655008
.?sku=101655009
.?sku=1016541
.?sku=1016571
.?sku=1016469

n FE 350 ENGINE

Page 8-14



FE 350 ENGINE—

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTy
1 2 3 4
FE 350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR

(WITH COMPRESSION RELEASE) (DOES NOT INCLUDE ITEMS 13- 16) w...covvvvveveerressssossneeennees 1

1 BOLT, 2-ENDED, MB X 1 X 29MM ...ccooovvvovovveeeeeeevsssssssssssssssssssseseeeeeeessssssssssssssssssssssssssssssssssssssssesessseseseseee 3
2 WASHER, FLAT, B MM ....cooouimimiiiinieiineieteee sttt 3
3 SHROUD, CYLINDER HEAD .....coiuiiiiiiieeaeeeereaeesseeessssssesseessssssesseessssssessseesnssessesnsensenes 1
4 1016456 BOLT, FLANGED, MB X 1 X T2MM .......ovuuiiieeiieeiieese s 14
5 HOUSING, FAN ..ottt 1
6 SHROUD, LOWER CYLINDER .....cutriritieeeaeeeineseeseessesssseseessssssssses e sssssesssesessssessesnsensenes 1
7 1016547 NUT, FLANGE, MB X T oottt ettt 3
8 SPACER ...ttt 2
9 SHROUD, UPPER CYLINDER ......coiuitiieiaeieieiseseeses s 1
10 O-RING ..ceeereeteetees ettt 1
11 TUBE, OIL FILLER ...ttt et aneen 1
12 1016531 DIPSTICK .ooieeieeeeise ettt 1
13 NUT, MB X T oottt 1
14 WIRE ASSEMBLY, #10 BLACK .....cuiuiiriicieeseeseeeeseseeseesesessesssssssessse s sssss s ssssessesscessssens 1
15 SHROUD, FAN ... eoteitirceeteeteeseeee s s es s se s st ess e e s e s e st es s see et eneas 1
16 SCREW, PAN HEAD, MB X 1 X 14 MM ....coiuiiiiieiiieieieieice e 4

Page 8-15



.?sku=101953801
.?sku=1016507
.?sku=1016512
.?sku=1017474
.?sku=101916101
.?sku=1017476
.?sku=1017500
.?sku=1017475
.?sku=1016539
.?sku=1017486
.?sku=1011114
.?sku=1015332
.?sku=1015649
.?sku=1015969

n FE 350 ENGINE




FE 350 ENGINE—

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 FLYWHEEL ..ottt sttt 1
2 FAN, FLYWHEEL—GREY ....eouttttiieimeiseetneineeseee s sse sttt ess st et tessessssseeas 1
3 SCREW, FLANGED HEX HEAD, M6 X 1 X TOMM ....cccuiirimiirieiniieireieiesieseseeneee e 3
4 NUT, HEX, T8MM FINE ..ottt sttt 1
5 WASHER, FLAT, 1T8MM ......couiuiuiiiieieeisieieie et 1
6 PLATE, FLYWHEEL FAN ..ottt sttt 1
7 KEY ettt ettt R ARkt 1
8 SCREW, HEX HEAD FLANGED, M5 X 0.8 X 25MM .......ccvuuiimrieiieeeeneeseeseseesenceneneesennns 2
9 COIL, IGNITION (WITH INTERNAL IGNITER) ..ot 1
10 GROMMET ..ottt 1
11 TUBE, 7MM 1.D. X 10MM O.D. X 7OMM ......vuimrireieiineieeeeseesssessesessesseseessessesessssssse s 1
12 ASSEMBLY, PLUG CAP ...ttt 1
13 PLUG, SPARK (AUTOLITE) ...cvouviurermrieneisenssessssessessesssssssessssssessssssess s sssssesssesssnes 1
13 PLUG, SPARK (NGK) ...cuiuiuieiieeeiseiseeseetssese ettt tesssseseseeas 1
14 1016445 BRACKET, RPM LIMITER  ....oovuuieueeseeseesseesseesseeseessesssessssessssssesssssssssssssessssssssssesssnes 1
15 1019094-01 LIMITER, RPM ..oooioitmiiseese sttt 1
16 BAND, RPM LIMITER MOUNT ....cooouuimiiiiiieieieisessessessssss e sssesssssssesssssssesssssnssesos 1
17 CLAMP ..o 1
18 1016456 SCREW, FLANGED HEX HEAD, M8 X 1 X 12MM .....cuvuuierremmeeeeeseesneeseseensssessessssenenes 2
19 1016586 DAMPER ... ctoetteese et ss st 1
20 1019095-01 CLAMP ..ottt 1
21 SCREW, CROSS PAN HEAD, M5 X .08 X 8MM .......cuiuiiiiimiaeineeeeseeeesessesseseseeseeseseenns 1
22 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM ......ccvuururrirerinnenieneereneenenens 1
23 CLAMP ..ottt 1
24 CLAMP ..ottt 1
25 WIRE, LEAD ...ttt 1

Page 8-17



.?sku=101916201
.?sku=101916301
.?sku=1017448
.?sku=1017467
.?sku=1017490
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1017463
.?sku=101881101
.?sku=AM10724
.?sku=1016579
.?sku=1012981
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

n FE 350 ENGINE

Page 8-18



FE 350 ENGINE—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 OIL FILTER ..ottt ettt sttt 1
2 BRACKET, OIL FILTER ....iuiuiiiteieieisees ettt ettt 1
3 BOLT, FLANGED HEX HEAD, M8 X 1 X 40MM .....ccevuiuiuirirrinrinsineseeeesessssensinesseessees 2
4 PLUG oottt e 1
5 O RING ..ottt 1
6 GASKET, DRAIN PLUG ..ottt sttt 1
7 1016576 PLUGS, DRAIN ...eeeeaeeaceseese st eess st ess st es st 1
8 SCREW, FLANGED HEX HEAD, M6 X 1 X 1T2MM .....cvuiiimiimiinninineineieeesseseseeseesensesennns 6
9 COVER, PUMP ..ottt 1
10 GASKET, OIL PUMP ...ttt sttt 1
11 PLATE, OIL PUMP ..ottt 1
12 PUMP, OIL, AND ROTOR  ....oiuuituiimimimesesieieee ettt st 1
13 FILTER oottt ettt sttt 1
14 1016429 SEAT, VALVE ...ooiemetaetaeeeseses sttt 1
15 BALL, STEEL, PRESSURE RELIEF .....coviniiiieiriierinsineieiesessessseeseses et ensees 1
16 SPRING ...ttt bbb 1

Page 8-19


.?sku=1016467
.?sku=1016502
.?sku=1016457
.?sku=1017507
.?sku=1016570
.?sku=1016432
.?sku=1017456
.?sku=1017460
.?sku=1017442
.?sku=1016473
.?sku=101648203
.?sku=1017458
.?sku=1016537
.?sku=1016581

n FE 350 ENGINE

Page 8-20



FE 350 ENGINE—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 CASE, ROCKER ....iuiiiiiteieie ettt 1
2 GASKET, ROCKER CASE ...ttt ittt ss st 1
3 BOLT, FLANGED, MB X 1 X 35MM ......couiuieriinrireireiisinsensisesessessessssissssssse s ssesssseesssssseseeens 2
4 O RING ..ottt 2
5 ARM, ROCKER ...ttt sttt 2
6 COLLET ittt 4
7 RETAINER, VALVE SPRING .....cotiuiiiiiiiieieisesiesisess e sssssssssess s stesssssseseeeos 2
8 SPRING, ENGINE VALVE ....vuuiiririmeieisinsieieeessesssssssises st sesenens 2
9 ASSEMBLY, CYLINDER HEAD, FE 350 (INCLUDES ITEMS 10 AND 11) w..ccoviuurreniinns 1
10 RING, SNAP ...ttt 2
11 GUIDE, VALVE ...ttt sttt 2
12 SEAT, SPRING ....ouerieirieeiseseee ettt 2
13 SEAL, VALVE ..ottt 2
14 VALVE, EXHAUST ..ottt ettt sttt 1
15 VALVE, INTAKE .....ceoiuiiietieteieesesse st 1
16 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .......ccccovurverirrirneeenneenn. 1
17 PLATE .ottt 1
18 VALVE ..ottt 8RR 1
19 PIN oottt 2
20 BOLT, STUD, M8 X 1.25 X 29MM .....coovuimriiiniireireinessesenstsesessessessessessssesessessessessessssesenseens 2
21 SHAFT, ROCKER .....ooiiiiiiieeieie et 1
22 ROD, PUSH ..ottt s bbb 2
23 WASHER, FLAT, M12 ..ottt 1
24 CIRCLIP, TYPE E ..ottt 1
25 BOLT, FLANGED, M8 X 1.25 X 45MM ........covvmiirriiriiieiscieieieiesssssesssssss et 6
26 GASKET, HEAD ..ottt sttt 1

Page 8-21


.?sku=1016442
.?sku=1016436
.?sku=1016583
.?sku=1016569
.?sku=1017446
.?sku=1016450
.?sku=1016449
.?sku=1017473
.?sku=1017435
.?sku=1016560
.?sku=1016519
.?sku=1016479
.?sku=1016566
.?sku=1017445
.?sku=1017444
.?sku=1016544
.?sku=1016474
.?sku=1016483
.?sku=1016563
.?sku=1016489
.?sku=1016452
.?sku=1017454
.?sku=1016549
.?sku=1016517
.?sku=1016458
.?sku=1017434

n FE 350 ENGINE

Page 8-22



FE 350 ENGINE—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 O RING ..ottt s 1
2 1017508 PLUG oooetoeeeetaees sttt 1
3 CONNECTOR, OIL SENDING UNIT ...cciiiiiriiiiinsinsieise et ssesessesssessssenens 1
4 O RING ..ottt 1
5 CLAMP ..ottt 1
6 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .....ccccoiuriurieneenceeieenenn. 1
7 PIN ettt ettt st eSS Rkt 2
8 BEARING, CRANKSHAFT ...ttt sttt 1
9 SEAL, CRANKSHAFT ..ottt sttt 1
10 BOLT, 2-ENDED FLANGED, M8 X 1.25 X BIMM ......c.ccumiurerierinennetneeeeeesesseessssesenseseeneens 2
11 BOLT, FLANGED, M8 X 1.25 X 45MM ......cuuiuuiuririirisieisiessessessssisssss s ssssesssssesenseees 6
12 COVER, CRANKCASE ......oouitiimiiiiiisissisire sttt 1
13 GASKET, CRANKCASE COVER .....oouiiiieiieieiseiets s 1
14 BOLT, FLANGED, M6 X 1 X T2MM .....ouiuiiieeirceeiieiseeeesesise ettt 2
15 BRACKET, OIL LEVEL SWITCH  ...couiiuiieeseeseeseessesssesssesssessessssssessssssssssssssssesesnes 1
16 1016494 SENSOR, OIL LEVEL .ooveuiereieeieeeseeseeseesessses sttt ssseees 1
17 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ......coovuiriieieiieiseisieie i 3
18 BOLT, FLANGED, M5 X .8 X 8MM .......ouiuiiiiiieineineisessesieeseeeeseesessestsees e ssesssseseeseens 2
19 PLATE, OIL FILTER SCREEN ......cotiiiiiiiriiiieiesiesiesissise sttt seeees 1
20 SCREEN, OIL FILTER ...oucuutiuteiiretieiseeiesisisee ettt 1
21 SHIM, 0.3MM THICK  ....ciuurirmirnrireeisesseeseesesses sttt AR
21 SHIM, 0.AMM THICK ...ttt AR
21 SHIM, 0.5MM THICK  ....couieiirieiireieeieeiesinsiseise ettt AR
22 CAMSHAFT (WITH AUTOMATIC COMPRESSION RELEASE)
(FOR ENGINES WITH SERIAL NUMBERS LOWER THAN 094171)
(INCLUDES ITEM 23) .....couoitaitmetseeseeesessesssessssssssesssesssasssssssssssesssesssssssesssassssssssssesssnes 1
22 CAMSHAFT (WITH AUTOMATIC COMPRESSION RELEASE) (FOR ENGINES WITH
SERIAL NUMBERS 094171 AND GREATER) (INCLUDES ITEM 23) ......vvrvvrrirceeeieene. 1
23 SPRING .ottt sttt s e s st 1
24 LIFTER, HYDRAULIC ...ttt 2

Page 8-23


.?sku=1016538
.?sku=1016538
.?sku=1016535
.?sku=1016538
.?sku=1016538
.?sku=1016506
.?sku=1016544
.?sku=1016564
.?sku=1017487
.?sku=1017504
.?sku=1016584
.?sku=1017514
.?sku=1017472
.?sku=1017443
.?sku=1017513
.?sku=1016510
.?sku=1016496
.?sku=1016454
.?sku=1016472
.?sku=1016521
.?sku=101751801
.?sku=101751802
.?sku=101751803
.?sku=101915901
.?sku=102271601
.?sku=1017511
.?sku=1017447

n FE 350 ENGINE




FE 350 ENGINE—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 SEAL, OIL .ottt 1
2 CRANKCASE, COMPLETE, FE 350 (CLOCKWISE ROTATION) ......covuuimiueeneeeeeeeennenne 1
3 RING, SNAP ..ottt bbb 2
4 1017450 PIN, PISTON ..ooetieaienieseese st esss s ss ettt 1
5 PISTON, STANDARD...........oovuiuitiisrieiniseseesses e esse sttt 1
5 PISTON, .50MM OVERSIZED ......cccuiuuimieieeeeesiseesessesaseseeessessessesssses s ssessessessssenssseens 1
6 RING SET, PISTON, STANDARD ......cvuiuiimimimeinsinsinsiessseessessssessssesssessessesessesssssseseeees 1
6 RING SET, PISTON, .50MM OVERSIZED .......c.eomiuieiiiueereeseinseneineseeessessessnsssssssesenseees 1
7 1017457-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) ...ouuiumiireiseisneeseessessssssessesssessssssesssesssssssssesssessones 1
8 BOLT, HEX HEAD, M7 X 1 X 3BMM .....vuuiuimiriiiieineieese e 2
9 1019223-02 CRANKSHAFT, FE350 (LEFT-HAND THREADS) (FOR ENGINES
WITH SERIAL NUMBERS LOWER THAN 094171)
(INCLUDES ITEMS 10 - 12 AND ONE EACH OF ITEM 13) ...ovvuuierriieieceneeneeseeeenennns 1
9 CRANKSHAFT, FE350 (LEFT-HAND THREADS) (FOR ENGINES
WITH SERIAL NUMBERS 094171 AND GREATER)
(INCLUDES ITEMS 10 - 12 AND ONE EACH OF ITEM 13) ...ovvuiioiriririneeeeeeseseeennes 1
10 KEY ottt e 1
11 N/A GEAR, HELICAL ....ooooitaieaieseese et es sttt 1
12 N/A GEAR, SPUR ..ottt 1
13 ROD e 2
14 SHIM, CRANKSHAFT, 1.18MM THICK .....covturuiriiiiireieieeeeiesisesei s AR
14 SHIM, CRANKSHAFT, 1.25MM THICK .....couvumrmiriiiirieiereeessesisseseeseseeessessssensesessssenens AR
14 SHIM, CRANKSHAFT, 1.32MM THICK .....couverimiriieiieneieieeeesesiesessiseseee s sesenens AR
14 SHIM, CRANKSHAFT, 1.39MM THICK .......corieririiieeesneisceseeses st AR
14 SHIM, CRANKSHAFT, 1.48MM THICK .....covurruiiiiiriiieireieeesiesissensise s AR
14 SHIM, CRANKSHAFT, 1.53MM THICK .....couvvrvmiriiririeineieeessssissensesesesessessssessesessssennas AR
14 SHIM, CRANKSHAFT, 1.60MM THICK .....covomvmiriieiieeieieeeesesiesessiseseese s AR
14 SHIM, CRANKSHAFT, 1.67MM THICK .......ooieuiiiiiiieeseieciseeses et AR
14 SHIM, CRANKSHAFT, 1.74MM THICK .....ccvumruririiniiiieireieeesiesiesessise e AR
14 SHIM, CRANKSHAFT, 1.1TMM THICK ......cruuiemrirrireiresseiseeeeseseeesseesessessseesasssessessesenes AR
14 SHIM, CRANKSHAFT, 1.8TMM THICK .....ouvuuiuiriieiiecieeeeeesesieseseiseseee e AR
15 SPACER ...ttt 1
16 BOLT, STUD, MB X 1 X 22MM .....euveuerrereenenseeseesnessesssessessesssssssssessessesssesssessesesesssssesens 4
17 1016547 NUT, FLANGED, MB X T ...ccuuuieuueemeeseeseeseesssesssesseesesssesss s ssssssssssessssssssssessssssssssesssnes 4
18 1016470 SHAFT, GUIDE COUNTERBALANCE .......cuvvuiiriemeisieseesneeseeeeesesiesssessesssssessasesssessesenes 1
19 O RING .ottt 1
20 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ...oivuieiiniieiieieeeeiesiseeseeseeseseeas 1
21 1017510 BEARING ...eooeteeeaeeseeseetseeesee sttt 1

Page 8-25


.?sku=1017503
.?sku=101916001
.?sku=1017502
.?sku=1017502
.?sku=101744901
.?sku=101744902
.?sku=101745101
.?sku=101745102
.?sku=101745702
.?sku=1017512
.?sku=102430901
.?sku=1016562
.?sku=1017471
.?sku=101773301
.?sku=101773302
.?sku=101773303
.?sku=101773304
.?sku=101773305
.?sku=101773306
.?sku=101773307
.?sku=101773308
.?sku=101773309
.?sku=101773310
.?sku=101773311
.?sku=1017502
.?sku=1017502
.?sku=1016541
.?sku=1016571
.?sku=1017453

ICAL
ACE

//, ,‘ /

TYPICAL
4 PLACES

Page 8-26



ENGINE MOUNTING

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 0007473 NUT, NYLON LOCK, 5/16 - 18 (TOURALL ONLY) .....ccoururrremirnrirerineerenesesssssesessesseseseseesenes 2
2 0001241 WASHER, FLAT, 5/16 - 18 (TOURALL ONLY) w...vuutiurerieiereeerieeesesessesseessessesssesssessssessanes 2
3 RETAINER, SNUBBER (TOURALL ONLY) ...cutvuriuireeseeseeseeseeseesaessesseesessssessssesssesssssesenes 1
4 0007818 BOLT, CARRIAGE, 5/16 - 18 x 1 1/2 (TOURALL ONLY) ....vuriuceeereeeeeeesneseeeeeseeseeseesenenes 2
5 1012164 SNUBBER ....couttuituiimctsiseiieeisesiese s 1
6 NUT, HEX LOCK, 5/16 = 24, UNF .....ovuiiiiriiiiiieeissinsinsissiseessssississ st 10
7 BRACKET, SNUBBER .....cottutimimimearisinsieie ettt 1
8 PLATE, MOUNTING .....coueuctritaeesetseesessesesess e sssessesssessess st ss st ess st sssssnsenes 1
9 1018330-01 | NUT, FLANGE, M8 X 1.25 .....ccuuuiiuiiriiiiiesieeisiessse st ssss bbbt 6
10 SCREW, HEX WASHER, 5/16 -24 X 7/8 ......cuuruiiiereeeeiiniinsieiseiesessssis s 10
11 SCREW, HEX HEAD CAP, M10 X 1.25 X 30MM ......uiuiiririeinirecieieereneseie e sessesnseseseesessenenes 4
12 STUD, M8 x 1.25 x B0MM (TOURALL ONLY) ....euiuimiiiinicireieieesstsssseesesseesessessesssseseneenes 2
12 STUD, M8 x 1.25 x 50MM (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ....... 2
13 SPACER (TOURALL ONLY) ..ceitttutteeseeseeseesesesssseeseessssessessesssssss st st asese s ssssssessesssssssssenes 2
13 WASHER, FLAT, 5/16 (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) .............. 2
14 STIFFENER, DRIVE CLUTCH SIDE .....ooutiiiiiiiiieiseineeseeesessseessse s st sesssssessssssessessnes 1
15 NUT, FLANGE, M10 X 1.25 ...ttt 4
16 1012571 WASHER, HEAVY FLAT, 5/16 ....cvvuuiuucereeiiereeesesnsssesesesssssssssessesssessssssessssssssssesssessssssessessanes 4
17 SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM ......cotuuiuieiiiieireeieessenssnseessessessesessssssesennes 4
18 STIFFENER, FLYWHEEL SIDE .......ovuiiuiereeeeseeesesneesessssesesssesssessesssssssssess s ssssessssssessessanes 1

Page 8-27



.?sku=101864601
.?sku=1013924
.?sku=101834601
.?sku=101827101
.?sku=101884801
.?sku=101833301
.?sku=101833201
.?sku=101833101
.?sku=101832101
.?sku=1011697
.?sku=101832601
.?sku=101832901
.?sku=101855901
.?sku=101832701

n FE 290 ENGINE

Page 8-28



FUEL, INTAKE,
AND GOVERNOR SYSTEMS




Page 9-2



FUEL SYSTEM

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2 - 9) ....oovvuurrmrirreerererenercnene. 1
2 CAP, FUEL TANK, NONVENTED  .....ooiuitiutireieiseiseissseese e sseesestesss st 1
3 N/A WIRE ASSEMBLY, #16 BLACK ......couierremeeseessnesseeeseessessesssssssssssssssasssssssesssssssssssssssnees 1
4 ASSEMBLY, FUEL TANK VENT ..ottt sssssess st ssssnes 1
5 GROMMET, INSULATION .....ocvuiiieiiieiteieie sttt 1
6 LINE, BULK VENT ..ottt AR
7 CLIP, STUD oottt 1
8 BARB, VENT ...ttt 1
9 1018969-01 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF ......cotiiiiirieieeieresnsesesesessessseseenenenes 1
10 1019877-01 | CLAMP, WIRE ......cuvturiumemaeetseesseaseeseessesss st st ssse sttt 1
11 ASSEMBLY, REAR FUEL STRAP .....cotiiiiiiieieieesestesenstse s ssssess st seeses 1
12 ASSEMBLY, FRONT FUEL STRAP ..ottt sttt sseees 1
13 PUMP, FUEL IMPULSE ..ottt ettt 1
14 KIT, REBUILD, FUEL IMPULSE PUMP .........coittiiuiiniinetnseeeseessesssstsssseese s essess st essssenes 1
15 SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 ....cvutureuuererereieineieeeessensissisesessessesisssnsssesssnes 4
16 BRACKET, FUEL PUMP MOUNTING: ......couuiumieaeeseiseeseeessessesssssesssessssesssessssesesssssssesesans 1
17 CLAMP, HOSE (BLACK) .....ceuurererirniiaeeesessssesesssesssessss st sttt sssessssssssssees 2
18 1013684 FILTER , PRIMARY FUEL (WHITE) ....couiiueiiueeseiseeseeseesseessesssssessssssessssssessssssssssesssnns 1
19 LINE, BULK FUEL (YELLOW) ...ttt ettt AR
20 LINE, BULK FUEL (BLACK) ..cuvuiuirririeeeseissesessessesssstsss st ssssnsnns AR
21 CLAMP, HOSE (RED) ....covuieieiecieiseie sttt ettt 3
22 1014522 FILTER, SECONDARY FUEL (BLUE) .....cuuuitueiueeseeseeeeessesssssssssessssssess s ssssesssnes 1
23 CLAMP, HOSE, 3/8 ....ouvuiriuiieitintieiesse s ssesisi sttt 1
24 NUT, U-TYPE SPEED, 1/4 = 20 ....eutiuiiiinieieeiseesesississtesise et 3
25 CLAMP, HOSE (GREY) .ocvuiuieiiiiiieie st sse sttt 1
26 TEFITTING oot 1
27 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 ....cvuvuieieiieineeseeessesenssssese s 3
28 CLAMP, HOSE (GREEN) ...cuiuiiceniieieiieeseeisistes sttt 4
29 BOLT, CARRIAGE, 1/4-20 X 1 ..oiuuiieieeiieeieteieie ettt 2
30 B233 NUT, NYLON LOCK, 1/4-20  ....oureuuriireeereeseseeesseessessssssesssessss st sssesssessssessessssssssssssssesssacs 2

Page 9-3


.?sku=1015188
.?sku=1015143
.?sku=1015139
.?sku=1015137
.?sku=1016059
.?sku=101824401
.?sku=1014928
.?sku=101955301
.?sku=1014523
.?sku=1014524
.?sku=1012285
.?sku=101929501
.?sku=101313401
.?sku=1012293
.?sku=1013692
.?sku=1012649
.?sku=1013687
.?sku=1014116
.?sku=1013746
.?sku=101955601
.?sku=1011988
.?sku=101313402
.?sku=1017203
.?sku=8233

Page 9-4



CARBURETOR ASSEMBLY, FE 290—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..ucuuiieieieeicieieiee e 1
2 ASSEMBLY, IDLE SCREW  .....couiuiuiieieeeeeesessesssssss s ssess st assessss et assssssssssaes 1
3 N/A ASSEMBLY, PILOT AIR SCREW ......couuiiiiiiieieeiecseeisee ettt esses 1
4 JET, PILOT, #40 ..ottt sttt 1
5 1016486 ASSEMBLY, FLOAT ....oouiuuitaiseeseesseeseesesssessessees st sss s ss s ss st et essessnes 1
6 @474 I = | OSSPSR 1
STANDARD JETTING:
7 016425-82 JET, MAIN, 0 = 3,000 FEET ...ooviuieiiieiieieeiesseisssssss st AR
7 JET, MAIN, 3,000 - 5,000 FEET .....cooiuiiiiirieieieeinseesesese st ss s AR
7 016425-78 JET, MAIN, 5,000 - 8,000 FEET .....couiuiireiretreeseeseesnsssessesssesssssssssssessess st ssessessnes AR
7 JET, MAIN, 8,000 - 10,000 FEET .....oovuiuiiriimreeinireeeneeiseneseeeie s sesseessesessssssssesessessessesensees AR
7 JET, MAIN, 10,000 FEET AND ABOVE ......cotimiiiiiieiieieeeesesssssssesssseeessessessesessssssesesses AR
8 GASKET, FLOAT CHAMBER .....cooiiiiitiieie ettt 1
9 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ..o 1
10 ASSEMBLY, SCREW .....cuiuiuiiiiiiiieieise sttt sssses 1
11 1016585 ASSEMBLY, BOLT ...ooiooieiiaieeieise ettt 1

Page 9-5



.?sku=101905601
.?sku=1016501
.?sku=101973101
.?sku=101973201
.?sku=101642582
.?sku=101642580
.?sku=101642578
.?sku=101642575
.?sku=101642572
.?sku=1016437
.?sku=1017461
.?sku=1016499

Page 9-6



CARBURETOR ASSEMBLY, FE 350—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..ucuuiieieieeicieieiee e 1
2 ASSEMBLY, IDLE SCREW ......cuiuiitiiiimeiseieeseseessessissssssessssssssse st assesssesssassesssssssssnns 1
3 N/A ASSEMBLY, PILOT AIR SCREW .....cuiiuiereiereeeeseeseesssesessssssssssssssassssssessssssasssssssnees 1
4 JET, PILOT, #40 ..ottt sttt 1
5 1016486 ASSEMBLY, FLOAT ....ooutvumierrimremesssessesssessssessesssesssssssesssesssesssss st ssessessssssssssseses 1
6 NOZZLE, MAIN ...ooerienireieeeseeeeeeeesee e ees sttt 1
STANDARD JETTING:
7 JET, MAIN, 0 = 3,000 FEET ....ctvuiiuiiiiieiteteeessessessseiessss e sssssess st sss e ssssssssessssnes AR
7 JET, MAIN, 3,000 - 5,000 FEET .....cooiuiiiiirieieieeinseesesese st ss s AR
7 JET, MAIN, 5,000 - 8,000 FEET .....covvuiuiiiimrirrinriniensieieesessssssssssesssssase s seseaes AR
7 JET, MAIN, 8,000 - 10,000 FEET .....covuiumimimireeierinseneieieesessesssssssessssessessessessesesssssssessssnes AR
7 JET, MAIN, 10,000 FEET AND ABOVE ......cotimiiiiiieiieieeeesesssssssesssseeessessessesessssssesesses AR
8 GASKET, FLOAT CHAMBER .....cooiiiiitiieie ettt 1
9 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ..o 1
10 ASSEMBLY, SCREW .....cuiuiuiiiiiiiieieise sttt sssses 1
11 1016585 ASSEMBLY, BOLT ....toieuieneeseeseeseesessseses sttt ettt ssseees 1

Page 9-7


.?sku=101905901
.?sku=1016501
.?sku=101973101
.?sku=101973301
.?sku=101642585
.?sku=101642582
.?sku=101642580
.?sku=101642578
.?sku=101642575
.?sku=1016437
.?sku=1017461
.?sku=1016499

Page 9-8



CARBURETOR INSTALLATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 GASKET, INSULATOR ...cuviuiireremmeieetsessssesessesssessss st ettt snssees 1
2 1016481-02 | INSULATOR, CARBURETOR ......coutiimrimrimmetneessessssesesssesssasssssssssssesssesssessssssessssssesssesssnes 1
3 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (TOURALL ONLY) ......... 1
3 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) ......coruuurermeemeeseeseesesssssssesssessssssessessssssssssesssasssseens 1
4 BRACKET, THROTTLE ...ttt sttt 1
5 1018202-01 | GUARD, GOVERNOR (TOURALL ONLY) ....couiiurimmrermeeernessesesssesssessssesessessssssssssesesesesnes 1
6 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 x 1/4 (TOURALL ONLY) .......ccocovurrennen. 2
7 WASHER, FLAT, 5/16 (TOURALL ONLY) ....couiiiiireiiiincensieieiessessesessssess e ssessssesssssseseeees 1
8 NUT, NYLON LOCK, M6 X 1 (TOURALL ONLY) ....couiemiereereeseesreseeisessesssessseesesssssesennes 1
9 CLAMP, HOSE ..ottt 1
10 GASKET, THROTTLE BRACKET TO CARBURETOR ......cooiuuiiiiiieeiineeeieeiessesissiseeseneeens 1
11 SPRING, THROTTLE RETURN .....cuuiimiiiiimiiiitieieiseisesessesseses ettt 1
12 ASSEMBLY, CARBURETOR (TOURALL ONLY) .....vuitiiiirereireisesiesenseeseeessessesssssseseeensenes 1
12 ASSEMBLY, CARBURETOR (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER).... | 1
13 CLAMP, HOSE ...ttt 2
14 LINE, BULK VENT ..ottt ettt AR
15 TUBE, CRANKCASE VENT ....oiuuituiimtimiisiieeieseesessess ettt sseneeens 1
16 GASKET, CARBURETOR TO INTAKE MANIFOLD ........oovuuririirinieceeseeee e 1
17 1016480 PIPE, INTAKE .....oouituceueeseesseesseseseessesssesss st 1
18 SCREW, 2-ENDED STUD, M6 X 1 X 90MM ......oiiimririririeireeereneeeeieeseses s sessessesseesseesssnenes 2
19 1016547 NUT, FLANGED, MB X T <..o.iuuiuuiireieeessees st ss sttt 2

Page 9-9


.?sku=1016440
.?sku=1016439
.?sku=101973401
.?sku=1016444
.?sku=1016103
.?sku=1011697
.?sku=101887601
.?sku=1013746
.?sku=1016441
.?sku=1016582
.?sku=101905601
.?sku=101905901
.?sku=1017466
.?sku=1015137
.?sku=1016572
.?sku=1016438
.?sku=101649002

Page 9-10



GOVERNOR AND ACCELERATOR CABLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 CABLE, ACCELERATOR? .......ititiiieieiieiseessssssss s ssessessss st sssssssssssssssess s 1
2 CABLE, GOVERNOR (TOURALL)® ......ouuiuitietieeeissiseesestsesseess st et essessss s 1
2 CABLE, GOVERNOR (RESORT VILLAGER,TRANS-PORTER/TRANS-SENDER)* ............. 1
3 CLAMP, CABLE RETAINING .....outtuituiresesesseseesessessessssss et st essessssssessssnes 2
4 NUT, FLANGED HEX, M8 X 1.25 ......oiuiuiireieiseiseisessessssses s ssessesss st sses s 2
5 1018323-01 | BRACKET, ACCELERATOR SUPPORT .......ccoiiturimmremmeeeriessessesssssssessssssesssssssasssssssesssesesnes 1
6 SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 .....vueurererereriieireesessessesesssssesesessessesssssssesesennes 4
7 E-RING ..ottt 3
8 PIN, GOVERNOR CABLE CLEVIS ......oouiiiiiiieieiieieesiseiee sttt 2
9 PIN, HAIR SPRING COTTER, 1/8 L.D. X 5/8 ......eueuuriiiiiiieereesesinsensisssssee e 2
10 1018322-01 | BRACKET, SUPPORT .......outituituritmretseesseeesessaessseessesessessssssesssssssssesssasssessssssassssssssssesssnes 1
11 BRACKET, GOVERNOR CABLE ENGINE .....cctuiiuiiiiiiiieieeieeieseseesesseesessessesssssssssseesesnes 1
12 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM .......crvumrerrirerieeireresseseesessesssessssssesssesesnes 1
13 0007174 WASHER, LOCK, 5/16 ..cuvereerersresseesseessessesseesesssassssssssssssses s ssessssssesssssssssesssesssssens 1
14 WASHER, FLAT, 5/16 ....uvuiuriieieeiseesessesiesessisesss st sss sttt seeeon 1
* ITEMS 1 AND 2 ARE NO LONGER AVAILABLE. WHEN ORDERING REPLACEMENT
PARTS FOR THESE ITEMS, ORDER THE FOLLOWING CONVERSION KITS:
15 102437801 | KIT, ACCELERATOR CABLE .....ouuuiiiriiriimeetenesessssesestsessssss st sessss st sssssesssesesnes 1
16 KIT, GOVERNOR CABLE ......cououiiiiiiiiiniireisicisissiste st 1

Page 9-11



.?sku=101832501
.?sku=101832401
.?sku=101832402
.?sku=1013700
.?sku=1016546
.?sku=1012285
.?sku=1016202
.?sku=1015408
.?sku=1014413
.?sku=1015845
.?sku=1011697
.?sku=102437901

Page 9-12



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 14) ..ottt ses 1

1 SCREW, HI-LO HEX HEAD, #8 - 1/2 ..ottt 2
2 WASHER, STAINLESS STEEL, #8 .....cvuiuiirieieeeineeneeeeseesessessessesssssssssessessessessessssssesssaes 2
3 LATCH, WIRE ..ottt bbb 2
4 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 11) .ecviiueieiiieieieie e 1
5 ErCLIP ettt 1
6 LEVER, CHOKE .....uiiiiuiiecisieieeeeeesese ettt sses sttt snnseens 1
7 1019443-01 DECAL, SERVICE ...ttt sttt 1
8 N/A O-RING, 5/16 (RED) .....coueuurerieareseeseeseeseessesssessesssessesse st s assssss s ssessesssssessssssesssessanes 1
9 N/A O-RING, 3/8 (GREEN) .......oruuitiirieseieeisetessessssse sttt sttt 1
10 N/A VALVE, CHOKE ......oomiiimiiiieeieeete ittt sttt 1
11 SPRING, RETURN ....couitmituiimiieiseeisiesee et ssest st 1
12 FILTER, AIR .oooooieieiteteie ittt 1
13 BOTTOM, AIR BOX ....eueriuireeeeeeseeseeseesesssssssee s st esass s ess st essessss s ssessesssssnssseens 1
14 SEAL, INTAKE ...euirieitietisesee ettt 1
15 CLAMP, HOSE (AIR INTAKE) .....oouiuieieeeeeeeeeeeeeee ettt ettt et ettt es e aen 2
16 HOSE, INTAKE ...ttt ettt 1
17 SCREW, HI-LO, #12 X 1/2 1.ttt 4
18 POSITIONER, CHOKE ......vuuitrimieemeinsensieaeseese sttt 1
19 ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) ......cceovienrinieneiercereennes 1
20 GUIDE, CHOKE LEVER ....oouitutirieeiiiieiseeie ettt 1
21 SPRING, COMPRESSION ......ccouiuiuiiiieteeeieiseesessess st ssess st seseenns 1
22 LEVER, CHOKE .....tutietieetseaeieeseeee s s se sttt ss s nss s esnesenns 1
23 0000332 WASHER, FLAT, 1/4 ..ottt 3
24 1015752 SCREW, HI-LO, #12 = 16 X 5/8 ....ouceuvemrereeneeseeseeseesssisessssssesssesssssesssssesss st sssssssssssessessees 3
25 ASSEMBLY, AIR DUCT ...ttt ssesessse sttt 1
26 0001606 RIVET, POP, 3/16 oueuiuiuieeeeeceeeeeessess ettt s st s et ss st 2
27 0000183 WASHER, FLAT, #10 ....eooiuieitieciseeseee ettt ss st s sttt 4
1019710-01 | AIR DUCT REPAIR KIT (NOT SHOWN) .....covuurimierrireiseieisneeesssesseesessseesessesssessesssssssesesenes AR

Page 9-13


.?sku=101821501
.?sku=101804301
.?sku=101881701
.?sku=101925701
.?sku=101972801
.?sku=101813001
.?sku=101917601
.?sku=101812301
.?sku=1015426
.?sku=101811901
.?sku=101921501
.?sku=101971301
.?sku=101837101
.?sku=101850301
.?sku=101917701
.?sku=101805701
.?sku=101811501
.?sku=101856201
.?sku=101811401
.?sku=101958101

Page 9-14



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 14) ..ottt ses 1

1 SCREW, HI-LO HEX HEAD, #8 - 1/2 ..ottt 2
2 WASHER, STAINLESS STEEL, #8 ......ccviuiiuiirieeeeesieeseeisesssessesssssss st ssensesses 2
3 LATCH, WIRE ..ottt bbb 2
4 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 11) .ecviiueieiiieieieie e 1
5 ErCLIP ettt 1
6 LEVER, CHOKE .....uiiiiuiiecisieieeeeeesese ettt sses sttt snnseens 1
7 1019443-01 DECAL, SERVICE ...ttt 1
8 N/A O-RING, 5/16 (RED) .....coueuurerieareseeseeseeseessesssessesssessesse st s assssss s ssessesssssessssssesssessanes 1
9 N/A O-RING, 3/8 (GREEN) .......oruuitiirieseieeisetessessssse sttt sttt 1
10 N/A VALVE, CHOKE ......oomiiimiiiieeieeete ittt sttt 1
11 SPRING, RETURN ....couitmituiimiieiseeisiesee et ssest st 1
12 015426 FILTER, AIR oooeitetaeeteeseetseese sttt ss sttt 1
13 BOTTOM, AIR BOX ....eueriuireeeeeeseeseeseesesssssssee s st esass s ess st essessss s ssessesssssnssseens 1
14 SEAL, INTAKE ...euirieitietisesee ettt 1
15 CLAMP, HOSE (AIR INTAKE) .....oouiuieieeeeeeeeeeeeeee ettt ettt et ettt es e aen 2
16 HOSE, INTAKE ...ttt ettt 1
17 SCREW, HEX HEAD HI-LO, #8 X 1/2 ..ottt 1
18 CABLE, CHOKE ...ttt 1
19 0001631 SCREW, PAN HEAD, 10 = 24 X 3/4 ....ovvuieeieeieeieieneiessss s 3
20 0000183 WASHER, #10 ...couiteereeeeseeseeteess sttt 3
21 NUT, NYLON LOCK, #10 = 24 ....ciiuiieieiieeeeeeeeeiseesssess s essesse st ss s essessess s sssssnes 3
22 GROMMET ...ttt bbb 1
23 0008168 TIE, WIRE ooovooieettise ettt st 2
24 0000332 WASHER, FLAT, 1/4 ...ttt 3
25 1015752 SCREW, HI-LO, #12 = 16 X 5/8 ...eeueuiemereeneiseeseeseesneisssse sttt ssnes 3
26 L Y | OO PR PSSR 1
27 0007973 RIVET, POP, 3/16 x .19 (TRANS-PORTER/TRANS-SENDER) ........cccvvtrerrumeereereeseeseesnnenns 2
27 0001606 RIVET, POP, 3/16 x .44 (RESORT VILLAGER) ......ceoriuiieereesneeeesneesesneesesissssessesssssssssesenes 2
28 0000183 WASHER, FLAT, #10 1....ituiueiaiteisceeeseeses sttt sttt 4
29 BRACKET, RETAINING .....covuiveiaitneiee ettt sttt 1
1019710-01 | AIR DUCT REPAIR KIT (NOT SHOWN) ......ovvmiiiiiarireiieceseiseeissssssses s AR

Page 9-15



.?sku=101821501
.?sku=101804301
.?sku=101804301
.?sku=101881701
.?sku=101925701
.?sku=101972801
.?sku=101813001
.?sku=101917601
.?sku=101812301
.?sku=1015426
.?sku=101811901
.?sku=101921501
.?sku=101971301
.?sku=101837101
.?sku=101804301
.?sku=101804301
.?sku=101926802
.?sku=1012438
.?sku=1015139
.?sku=101811301
.?sku=101825701

Page 9-16



EXHAUST SYSTEM E
G



Page 10-2



EXHAUST SYSTEM, FE 290—

TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 SYSTEM, EXHAUST ....iiiuiiiiiiitesie sttt 1
2 BRACKET, MUFFLER MOUNTING ......ccuuituirinreriseeseesessseseeeesessessssssssssse s essessessssssssenes 1
3 | 0000332 WASHER, FLAT, 1/4 ...ooioteeeereeeeenseeeesseses e ses sttt ssessessnes 2
4 | 0000451 WASHER, LOCK, 1/4 ...iotieeeeeeiceeeiseees sttt 2
5 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 ....couevuurieerireeeressiessseesesssss s sssssssessssssssssesssesssssssssseses 2
6 1017689 CLAMP, MUFFLER ....couvtuitueessesesseessessses sttt sttt 1
7 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 2AMM .....covumrumeerrerermeceeesesesesssessessesssessssssssssssesenns 1
8 | 0007174 WASHER, LOCK, 5/16 ...eueuuruucenrereeseseesaeesesssessssssssssssssssssssessessessssssssssessasssasssessssssessessanes 1
9 1015075 WASHER, FLAT, 5/16 ....couverrereimeiseesseessessssssessessessss sttt sttt ssssses s 1
10 NUT, HEX, M8 X 1.25 ...oieieiicineesceseesesteetseee e sse sttt 2
11 WASHER, LOCK, BMM .....cuuitieriirisiseiisineensiesseesse sttt 2
12 GASKET, EXHAUST ...ttt ettt 1

Page 10-3


.?sku=101859301
.?sku=1015814
.?sku=1012528
.?sku=1013734
.?sku=1015330

Page 10-4



EXHAUST SYSTEM, FE 350—
RESORT VILLAGER, TRANS-SENDER/TRANS-PORTER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 SYSTEM, EXHAUST ....iiiuiiiiiiitesie sttt 1
2 BRACKET, MUFFLER MOUNTING ......ccuuituirinreriseeseesessseseeeesessessssssssssse s essessessssssssenes 1
3 | 0000332 WASHER, FLAT, 1/4 ...ooioteeeereeeeenseeeesseses e ses sttt ssessessnes 2
4 | 0000451 WASHER, LOCK, 1/4 ...iotieeeeeeiceeeiseees sttt 2
5 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 ....couevuurieerireeeressiessseesesssss s sssssssessssssssssesssesssssssssseses 2
6 1017689 CLAMP, MUFFLER ....couvtuitueessesesseessessses sttt sttt 1
7 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 2AMM .....covumrumeerrerermeceeesesesesssessessesssessssssssssssesenns 1
8 | 0007174 WASHER, LOCK, 5/16 ...eueuuruucenrereeseseesaeesesssessssssssssssssssssssessessessssssssssessasssasssessssssessessanes 1
9 1015075 WASHER, FLAT, 5/16 ....couverrereimeiseesseessessssssessessessss sttt sttt ssssses s 1
10 NUT, HEX, M8 X 1.25 ...oieieiicineesceseesesteetseee e sse sttt 2
11 WASHER, LOCK, BMM .....cuuitieriirisiseiisineensiesseesse sttt 2
12 GASKET, EXHAUST ...ttt ettt 1

Page 10-5


.?sku=101859401
.?sku=1015814
.?sku=1012528
.?sku=1013734
.?sku=1016904

Page 10-6



TORQUE CONVERTER m
G






DRIVE CLUTCH

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
ASSEMBLY, DRIVE CLUTCH (TOURALL ONLY) (INCLUDES ITEMS 1 - 17) wevvvveeeereeenn. 1
ASSEMBLY, DRIVE CLUTCH (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER)
(INCLUDES ITEMS 1 = 17) oouiiteeteiiecieese it st ssses sttt 1
1 KIT, DRIVE CLUTCH WEIGHT ..ottt 1
2 ASSEMBLY, FIXED FACE (TOURALL ONLY) (INCLUDES ITEMS 3 AND 4) .....c.coevurrunnns
2 ASSEMBLY, FIXED FACE (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 3 AND 4) ....cooveurireieeinrireeenns 1
3 N/A PULLEY ..ottt 1
4 N/A SCREW, WASHER HEAD HEX MACHINE ......ccootuiiiriimreieeeensesesesseeeesssessssssseens 3
5 1014049 BEARING, IDLER ......iouieumeitaeitaeeeseessesessseessesssse st esss sttt 1
6 SPRING, RETAINER .....oiuuituiuaiiriserseeesessssee sttt 1
7 SPRING, DRIVE CLUTCH—BLACK (TOURALL ONLY) ....ccvuuieierrereeseneseeseesessneennes 1
7 SPRING, DRIVE CLUTCH—DARK GREEN (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) .....ccotriuririimmremmerseesssssessssssessssssesssessssssssssesssenes 1
8 SPACER, FIXED FACE SHAFT ..ottt sttt 1
9 RING, RETAINING .....cvuirieriieiteeeee ittt 1
10 1014059 ASSEMBLY, DRIVE HUB .....couiiumitmeineissese st ssss st sssssneees 1
11 PLUG, DRIVE CLUTCH ...ttt 1
12 KIT, DRIVE CLUTCH BUTTON ..coiuiuiuitiieieeeessise sttt 1
13 1014058 WASHER, THRUST ...ooooiemeeseeseeseesseesseses sttt sss st esssesssssssssnnees 1
14 RING, SPIRAL BACK-UP ..ottt sttt 2
15 1014052 ASSEMBLY, MOVEABLE FACE (INCLUDES ITEMS 16 AND 17) w...couiiiierricieneeerinnes 1
16 N/A BUSHING ..cvtueteeeseeseeseess sttt 1
17 RETAINER ....ooioititctceee e es sttt s bbbt 1
18 BELT, DRIVE (TOURALL ONLY) ..cuiuiiiitiriiseessesessessssesssseseeessessessssssss s essesssssssssssenssesnes 1
18 BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) .......ccccvvrerrernnenn. 1
19 BELT, STARTER/GENERATOR ......couiuiuieriueeseeseisessesess s essessessss st essessessssssssssnes 1
20 SCREW, HEX HEAD CAP (LEFT HAND THREADS), 3/8 - 24 X 5 1/2 ...cootueunineireiieireeennns 1
21 WASHER, MOUNTING—GREEN .......eoiiiiuiiiiiemiineiiensiesessessesssssssisess e ssessssessssssessenes 1

Page 11-3


.?sku=101833902
.?sku=101833904
.?sku=1016801
.?sku=1019298-01
.?sku=101738301
.?sku=1014050
.?sku=1014051
.?sku=1016901
.?sku=1016289
.?sku=1014057
.?sku=101925601
.?sku=1014453
.?sku=1014056
.?sku=1014055
.?sku=1016203
.?sku=1017188
.?sku=101916701
.?sku=101916501
.?sku=1017328




DRIVEN CLUTCH

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) ....ovuiuiiieeieieieieieesssesss e 1
2 RING, RETAINING ....euiuiuieieceeeeeeesees sttt 1
3 KEY oottt e 1
4 CAM o 1
5 SPRING—GREEN .......coituitiiiieiieieieeeteesess sttt 1
6 KIT, BUTTON (INCLUDES 3 BUTTONS AND 3 SCREWS) .....ccoviuiuiieirennereceneineeneeeenees 1
7 ASSEMBLY, MOVEABLE FACE, WITH BUSHING .....c.cootuiiieieniieieieeseeissiseenssneeesesas 1
8 ASSEMBLY, FIXED FACE ....ccouiuuriimeiseeseeseesssssesesesssssssssssssssssessssssesssss st ssssassssssneees 1
9 KEY, SQUARE TRANSMISSION ......covuiuiimiimientimeeseesnsenssneseseesessessesssssssssesssssessessassssssesseses 1
10 BELT, DRIVE (TOURALL ONLY) ...ectuititiereeeeseeseesessessssssesseesessessessestesssssessessessessesssssssssssnes 1
10 BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) .......ccccvuuriuernrenne 1
11 0007173 SCREW, HEX HEAD CAP, 5/16 = 18 X 3/4 ...ouvuueereereeieeeeeisssisessssssssesessssssssssssssssasssssssnees 1
12 WASHER, MOUNTING—YELLOW ........ceoriuriririnieniresesss e ssesssssssss s seson 1

Page 11-5


.?sku=101834001
.?sku=1014080
.?sku=1014078
.?sku=1017686
.?sku=101836201
.?sku=1014454
.?sku=1014072
.?sku=1014070
.?sku=101833401
.?sku=1016203
.?sku=1017188
.?sku=1017327

Page 11-6



UNITIZED TRANSAXLE—
GASOLINE VEHICLE o



Page 12-2



UNITIZED TRANSAXLE—GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 BRACKET, TRANSMISSION CABLE SUPPORT ......oouiiiiiiniiiieeesssssiesessessssssssss s 1
2 SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 .....eutuueuurieririiieeeseeieesssensissise s isesseanes 3
3 NUT, NYLON LOCK, #10 = 32 .oeeeeeienreeeeerecieee e sesesete s ss s ssesssses s ssesessesesesssessssesssssens 1
4 0000183 WASHER, FLAT, #10 1.o.ceueucereeseeseeseessesesssesssessesssesssess s st ssesss s sssesssessasssesssesssssessessanes 1
5 STUD, BALL, 174 = 28 X 9/16 ...ooceeiureeeieieieeieeieeise ettt 1
6 LEVER, TRANSMISSION SHIFTER ......coiuiueieiieiteeseeeinetesseeseeseesssesssessssesessessssssssssessssssses 1
7 SCREW, HEX WASHER HEAD, #10 = 32 X 3/4 ....euutvueiuieriieieesesiessssesssssesesessessssessssssnesennnes 1
8 0008717 NUT, NYLON LOCK, 1/4 = 28 .....ooeureeeemerereesnsesessseesasssesssessssssssssssesssssssssesssesssssessssssssesenes 1
9 KEY, WOODRUFF ......ooimiiiiiieieieie ettt sttt 1
10 ARM, GOVERNOR LEVER .....ouiuiiuiimimiteieisieeeis sttt ss st 1
11 SCREW, SQUARE HEAD, 1/4 = 20 X 1 ..cutuiueeiieeireseereeesessesessseesssessssessssesssssssssssssssssssssssssesnes 1
12 WASHER, FLAT, TYPE B, 1/4 ..ottt 1
13 0008233 NUT, NYLON LOCK, 1/4 = 20 ...corvoriererireereriesesessiessssseessessssessesssessssssessesssssssssssesssesssnes 1
UNITIZED TRANSAXLE (INCLUDES ITEMS 14 - 90) ....couiuurimiririieeeeneeeeseesessssssesseeseeeenes 1

14 SHAFT, SHIFTER .....vuitieiiieieeiseeiesissisisee sttt 1
15 RING, SNAP ..ottt 1
16 WASHER, FLAT ...ttt sttt 1
17 SEAL, OIL 1oeieiteieseeeeeie ettt s e 1
18 LEVER, SHIFTER ....cutuuiiiiiiiiiniteieie sttt 1
19 PIN, ROLL .ottt 1
20 PIN, HAIR SPRING COTTER .....cotiuiimiieeieiiesieeieiiesssesiss it 1
21 WASHER, FLAT ...ttt ettt st st b bbb 1
22 SEAL, OIL .ottt 1
23 WASHER ...ttt 1
24 ARM, PIVOT .ottt 1
25 GEAR CASE (PASSENGER SIDE) ....c.cocvoveieieieieieie ettt sttt bbb seaesesene 1
26 GEAR CASE (DRIVER SIDE) .....cvuiuiiiiiiieeieeiesissiesse et 1
27 BOLT, FLANGED, M8 X 1.25 X 40MM ....c.ccuuiuimiriiriseetseeesessessnsssssese s ssssissssseesseees 15
28 PIN, DOWEL ..ottt st 2
29 PLUG, DRAIN (INCLUDES ITEM 30) ....ucutuuieuereeseiseseesneaseeeeseesessessessssessesessessessessssesesseens 2
30 GASKET ..ottt 1
31 BREATHER ..ottt 1
32 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) .......ccuuiimimiireeieiiesiesissiesise s AR

Page 12-3



.?sku=1019226-01
.?sku=1012285
.?sku=1013061
.?sku=1010954
.?sku=1016341
.?sku=1017082
.?sku=1017231
.?sku=101834801
.?sku=101886101
.?sku=1014007
.?sku=101833601
.?sku=101890201
.?sku=101927301
.?sku=101892901
.?sku=101927201
.?sku=101890101
.?sku=1012752
.?sku=101928601
.?sku=1016513
.?sku=101927101
.?sku=101893801
.?sku=101891301
.?sku=101890601
.?sku=101890501
.?sku=101926901
.?sku=1012896
.?sku=1013759
.?sku=1016432
.?sku=1012711
.?sku=101928701

Page 12-4



UNITIZED TRANSAXLE—GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
33 1018920-01 ROD, SHIFT ..ottt sttt 1
34 FORK, SHIFT ..oiuieeeeiseeseeeesesses ettt eese st s et 1
35 SPRING ...ttt 1
36 BALL, STEEL ..oueuttuttuetseeseeseeseeesetee sttt 1
37 018894-01 GUIDE ..ottt 1
38 BEARING, BALL ..ottt 4
39 WASHER, SPRING ..ottt sttt 2
40 GEAR, SPUR ..ottt 1
41 PLATE, THRUST ..oovuiteiiiieiiieete ettt 3
42 GEAR ASSEMBLY, 28 TOOTH, INPUT (16°) .....cuiueuevererereeererereverete et veve v sesese e seaeseseaesenas 1
43 1019276-01 BEARING, NEEDLE ......ouciuiiuiueeseeteeseeeeesesseseeessesssss st st ssesssessessesssessssssesssessssssens 3
44 BEARING, NEEDLE ..ottt sttt 1
45 RING, SYNCHRONIZER (16°)......cuuuiuieieeieiieisisessessssssss st ssseson 2
46 SPRING, SYNCHRONIZER .....cotuiuimririieieeseereissieessessessssssesessss s ssassesssesessssassesnssnsenes 2
47 HUB, SYNCHRONIZER CLUTCH .....cuuiiiiiiiieiiesinsiseisieee st een 1
48 INSERT, SYNCHRONIZER .....ouvuiuiiiiieeieiseesessesssese st tsss s esse st enssens 3
49 SLEEVE, SYNCHRONIZER .....cuuiiiiiireiisiesieiesieesse ettt 1
50 PIN, DOWEL ..ottt ettt 1
51 SHAFT, INPUT oottt 1
52 GEAR ASSEMBLY, 25 TOOTH, INPUT (16°) ...uvuureuierrereisseeeesseeseessesseesesssessassesssessesenes 1
53 WASHER, THRUST ..ottt ettt 1
54 BEARING, BALL ..ottt 1
55 SEAL, OIL, INPUT SHAFT ..ottt 1
56 GEAR, 17 TOOTH .ottt 1
57 KEY oottt 1
58 GEAR, 81 TOOTH .oucueuieiiiiseisceeeseseee sttt es sttt nees 1
59 1019281-01 BEARING, BALL ..coceoeeeereeeeseeeseesees e ses sttt ss st asssess s esesessssssens 1
60 GUIDE, OIL FLOW.....ouitirtieiiteiesetresetsessts e essse s eass st et sss s ssesessessssesassnsessees 1
61 SCREW, M8 X 1.25 X 10 MM ...ttt 1
62 WASHER ..ottt s et s et 1
63 GOVERNOR ASSEMBLY  .....cutuiuteeetesseeeseesessesesssasssessssesssssessssssesssessssesssesasssssssssssssssssees 1
64 SLEEVE ..ottt 1
65 GEAR, CLUSTER IDLER  ....coivuuiuiiiiiieeieiesie ittt 1
66 0007335 BEARING, BALL ..eoieuieireiiicteeteese ettt 2

Page 12-5



.?sku=101890001
.?sku=1012748
.?sku=1012747
.?sku=101889401
.?sku=AM10080
.?sku=1016338
.?sku=101892401
.?sku=101892201
.?sku=101980901
.?sku=101927501
.?sku=101981001
.?sku=1012741
.?sku=101928001
.?sku=1012740
.?sku=101927901
.?sku=101927701
.?sku=101889901
.?sku=101980801
.?sku=1016337
.?sku=AM10081
.?sku=1012714
.?sku=101892601
.?sku=101893201
.?sku=101892501
.?sku=101889501
.?sku=101928201
.?sku=101893901
.?sku=101892301
.?sku=101891601
.?sku=101891901

Page 12-6



UNITIZED TRANSAXLE—GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
67 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 69 - 73) ......ccovurieirerereineieieinians 1
68 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 69 - 73) ....covvnruiineeneieieenne 1
69 STUD, LUG oottt 4
70 RING, RETAINING ....ouiuuirimiiiieiseeiseiesse sttt 1
71 BEARING, OUTER AXLE TUBE .....covvuiiiiieiieisieeie s i 1
72 1014207 BUSHING, 25 MM L. D, w.coovireiiieiseeesseseesesssesessses sttt esssassssssanees 1
73 RING, RETAINING ....ottuiririiiieinsisirese it 1
74 SEAL, OIL .ottt 2
75 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......c.ooiiiiiiieieieieeseessessssse s 1
76 ASSEMBLY, AXLE TUBE, PASSENGER SIDE .......ccovuiiiiireeineeneineeneeeesssessesesseseesesseaes 1
77 BOLT, M10 X 1.5 X 30MM ....cocuietiiceceeteireeeeeete e sesss e se et sesns e 14
78 WASHER, LOCK, MT0 ..eeiiieeieteiriceieee ettt sesese s ees et s e snnes 14
79 0007330 BEARING, INNER AXLE TUBE .....ovouuiiumrirriieeseeseesessssssessssssessssssessesssssssssesssessones 2
80 BOLT, M8 X 1.25 X B7MM ....ouiiemiirceriniseeeee ettt 8
81 GEAR, OUTPUT .ottt 1
82 PIN, DOWEL .cooeitutnineseeseesesistee st 1
83 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) .....ccovvuiunrierireinrieeeenes 1
84 1013768 CASE, GEAR CARRIER ......cooiimiiiieimeiisesssiesss sttt 1
85 PLATE, THRUST (IDLER GEAR) ....covuiimiieieineiiereie it seees 2
86 PLATE, THRUST (DIFFERENTIAL GEAR) ...t seeessessesesseseseesesseees 1
87 1013769 COVER, GEAR CASE .....couiimiiirieiesiseesesiesss sttt 1
88 PIN, DIFFERENTIAL .ooouiuieieieeeeee sttt ettt 1
89 GEAR, DIFFERENTIAL IDLER ..ottt 2
90 1013771 GEAR, DIFFERENTIAL ....couiuiereeeeseseseessesessessessess s ssss st ssesssesssssasssssssssessnns 2

Page 12-7


.?sku=101891501
.?sku=101891401
.?sku=1013787
.?sku=1013792
.?sku=1011291
.?sku=1016672
.?sku=1013794
.?sku=101891001
.?sku=101890901
.?sku=1013790
.?sku=1013791
.?sku=101928301
.?sku=101892701
.?sku=1014193
.?sku=101910501
.?sku=1013774
.?sku=1013773
.?sku=1013772
.?sku=1013770

Page 12-8



ELECTRICAL SYSTEM—
ELECTRIC VEHICLE L



Page 13-2



FORWARD AND REVERSE SWITCH—
POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 ASSEMBLY, FORWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-9) ....ccccovvrinnnnee. 1
2 SWITCH, LIMIT .ottt ettt 1
3 SWITCH, LIMIT oottt 2
4 | 0008057 NUT, HEX, #4 = 40 1..ooovoriereireiteeeseses sttt 2
5 | 0008058 WASHER, LOCK, #4 .....couuierrirrimeieneeesesesesesesssesssessss st sssss st ssess s sssssseses 2
6 SCREW, HEX WASHER HEAD, #4 - 40 X 2 ....ouuiiuiuieeeeieeeessstsseseese et seseenns 2
7 BAR, BUS ..ottt 2
8 | 0000451 WASHER, LOCK, 1/4 ..ottt 4
9 | 0001028 NUT, HEX, 1/4 = 20 w..ouvorrireieeieeeesesesesese sttt sttt 4
10 HANDLE, FORWARD AND REVERSE SWITCH ..ot eeesessssssssseeseeesaes 1
11 SCREW, PHILLIPS HEAD MACHINE, #8 = 32 X 5/8 .....ccvtuiuiureriereneirisneiessessessssenssssesenennns 1
12 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 1/8 ..cvvuureerreereeserineeeeeseesesesssesssesssssssssnnees 3
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oorvoriereiireererieseeessssssseessssssssessessessss s sssssssssesssesssnes 3

Page 13-3


.?sku=101753005
.?sku=1014807
.?sku=1014808
.?sku=1014871
.?sku=1017799
.?sku=1012987
.?sku=1013198

Page 13-4



MULTI-STEP POTENTIOMETER—

TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1019320-03 | ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 = 37) ..ouvuuirirrireieeienisesseeeeeesssseenes 1

1 ASSEMBLY, WIPER SWITCH CASE, 6 SPEED .....cc.ccuiuiirieiineineeneiseeeessesessesesseseesesssaes 1
2 1019580-02 ASSEMBLY, 5-WIRE AND RECEPTACLE (INCLUDES ITEMS 3 = 8) ....ccvverereeeeeneerenenes 1
3 KIT, 8-PIN RECEPTACLE .....ouvuiriiiiiieieieieesesssstssie st 1
4 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .....cooirimriiieiereeesesessessesesesssessssesessesssssenns 1
5 N/A WIRE ASSEMBLY, #18 BLUE ......ctiuiiuiiireieeesesessesessessesssesessssssesssesssssssesesssesssnns 1
6 N/A WIRE ASSEMBLY, #18 BLACK/WHITE .......cooiiimreueemeeeeeeeeesneesessesssesessssssssssssssesnes 1
7 N/A WIRE ASSEMBLY, #18 PURPLE ........oooiiiuriteieeeseeseesssiessseessesssesssessss s ssesesennes 1
8 N/A WIRE ASSEMBLY, #18 YELLOW........evuuirirrirrerressesenssesssessssesessesssessssssssssesssesssnes 1
9 | 0000451 WASHER, LOCK, 1/4 ...ooiieriereeiieeieeiseeesesese sttt sttt sssenes 17
10 | 0001014 NUT, BRASS HEX, 1/4 = 20 ...oouiereereieeeseeeseeesesseessessssssssessssssessssssess s sssssssssesssnes 15
11 PROTECTOR, WIPER SWITCH RESISTOR ......cceuiiuiiiuieeinerieeenssnsseeessessesessesssseessenes 1
12 KIT, RESISTOR ASSEMBLY ....ouiirrirmiimeriserssessesseesesssssssessesssesssssssessesssssssssesssesssnes 1
13 | 0008056 SCREW, ROUND HEAD MACHINE, #4 - 40 X 3/4 ..ocooiiuiieeeeieeeeeesneeseseensssssssesessenenes 2
14 | 0008058 WASHER, LOCK, #4 ....ouiieeeereeaeeseesseeesesesessssssesssssss st esssasss st st esssssssesssssssassssssnnees 3
15 SWITCH, LIMIT oottt 1
16 | 0008057 NUT, HEX, #4 = 40 ....oovoriereieieeeesesesesssessesse sttt st 2
17 1014414 BUMPER, WIPER SWITCH ....couiiuiirriaeeeseessesesesseesesssessssssssessessssss st st ssssesssnes 1
18 PIN, HAIR SPRING COTTER ....cotuiimiiiiieiteeeiesiesssseseiss e sttt ssees 1
19 | 0007893 NUT, HEX, #10 = B2 1.o.oouieiiteiteeeeeeseesess sttt 1
20 CARRIER, WIPER SWITCH ARM ..ottt 1
21 SPRING, WIPER SWITCH BRUSH ......cuiuiiiiiiiieineeneie et 1
22 BEARING, BRONZE .......couiuiiiiieiseiieeensiseisese sttt 2
23 STUD, WIPER SWITCH ADJUSTING ....cucuuirimiicieinieiesseesessssisesssse s sesenens 1
24 GROMMET, SPLIT ..ottt sttt 1
25 SCREW, SELF-TAPPING, #4 - 40 X 3/8 .....cecturiueiireiriieireieeesissieseseese s 1
26 ARM, SPEED SWITCH ....otuuimiuiieiiiiineieieee st seesses 1
27 ASSEMBLY, SWITCH BRUSH .....cvuuiiriereieeieneiseseseesssssesss st sssssssssssssssssssssssnnees 1
28 SCREW, HEX HEAD HI-LO, #10 - 16 X 1/2 .o 2
29 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 ...vuuiirieieniinsisieire et 1
30 NUT, BRASS HEX JAM, 1/4 = 20 ....couiuieniireieieeeeiesensiseieie et 3
31 0008990 WRAP, TIE o.coooeteetaetseese s ses ettt 1
32 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....ccourerureumerimrsssiseeseesessssssessssssesssssssesssesssesssssssesssessones 1
33 STUD, SHORT BALL, 1/4 = 28 .....couvuiiriiiiieieie ettt 1
34 CRANK, BELL ..ottt st 1
35 | 0008449 NUT, DIMPLED LOCK, 1/4 = 28 ....c.vuuiieeeieeeseeesneessessssssesssessssssessssssssssse s sssssssssesennes 1
36 DECAL, WIPER SWITCH WARNING .......oovuiiririiiicieieieie st ssssssssssos 1
37 COVER, WIPER SWITCH ..ottt ittt 1
38 BOLT, CARRIAGE, #10 = 24 X 1 .ouvuieiiriiiieieieee sttt 2
39 SHIM, WIPER SWITCH ....covuiuiiiiriiiieeseeseeisesse sttt sssssnes 1
40 WASHER, LOCK, #10 ..ottt sttt 2
41 0001017 NUT, HEX, #10 = 24 ..ottt ettt 2

Page 13-5



.?sku=1014999
.?sku=101932601
.?sku=101946901
.?sku=101971101
.?sku=1014807
.?sku=1014413
.?sku=1014017
.?sku=1013998
.?sku=1012903
.?sku=1014000
.?sku=1014010
.?sku=1014019
.?sku=1013887
.?sku=1013860
.?sku=1013461
.?sku=1014189
.?sku=1014253
.?sku=1012353
.?sku=1014003
.?sku=101610901
.?sku=1013886
.?sku=1014109
.?sku=101949201
.?sku=1016175

0/-\ KEY
& TCH
o \ swiTe
W
N\ e\ -
QQO\N A\ o an
L (@
WARNING
LIGHT

FUSE AND
RECEPTACLE

BATTERY

Page 13-6

@

TYPICAL
5 PLACES

MULTI-STEP
POTENTIOMETER

CONNECTOR

.

THREE PIN
CONNECTOR

ON-BOARD
COMPUTER

Movig

FORWARD /
REVERSE
SWITCH

MOTI3A

GTIEI

Loswirches

<
Z
Z \- _N\OTIEI}\—/

JLIHM
ang
JIONVHO

ERCENE]

3LHWA3d

MOTOR



WIRING—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

WIRE HARNESS (INCLUDES ITEMS 1 = 20) ....oooiuieiiiieieieieieseessssse e snes 1

1 N/A WIRE ASSEMBLY, #18 BROWN ......c.ciuuriuiemmeeeaessneseeseesesssssssessesssasesessessessssssssssenes 1
2 1019327-01 KIT, 6-PIN PLUG ASSEMBLY .....couierriumeeseeeseeeseeseesesssessssessssssessssssesssessessssssssssesssnes 1
3 N/A WIRE ASSEMBLY, #18 BLUE ......coiuuiieriereeeeeeeeiseseseesssesesss st sessse st sssnenes 1
4 N/A WIRE ASSEMBLY, #18 PURPLE .......ccotriuiiierieiiriseeesessessssesssessesssesssesssessss s ssssssenes 1
5 N/A WIRE ASSEMBLY, #18 YELLOW .....c.vuururmirmmeeemessreseesseesesssessesssesssesessssssesssessssssssssssenes 1
6 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .....oouiiuuiemrereeeeeseseseeseeseessssesesssessseesssssssssnenes 1
7 N/A WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ............ 1
8 N/A WIRE ASSEMBLY, #18 GREEN .......ceviiriuieerieeisreseessessesssssssessesssessse s sssssesssenes 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .....oouiviuiimrerreeeeseseseessesesssesessssssesssesssssssssssenes 1
10 WIRE ASSEMBLY, #6 BLUE ......couiiuiiiiriieiceseeiesinsineie s ssessssessssess e seesanes 1
11 WIRE ASSEMBLY, #6 ORANGE .......cuiuiiriieirerieriseneieseeessessesssss st ssesses 1
12 1019111-01 WIRE ASSEMBLY, #8 WHITE ......ocviiiiriereieeeeesssesesesssessessssssssessesssesssesssesssesssssssssssenes 1
13 N/A WIRE ASSEMBLY, #18 RED/WHITE .....couiiuiieuiimeeneeeseeseseseessesesssssesssssesssssssssssssssenes 1
14 N/A WIRE ASSEMBLY, #18 RED ......otiuuierreseeseeesessesesessssssesssssssssssssssessssessesssssssassssssnnees 1
15 N/A WIRE ASSEMBLY, #18 GREEN .......ciiuiereieeieeeiseeeseessees s sesssesssessesssesss s essssssssssnenes 1
16 N/A WIRE ASSEMBLY, #18 RED ......otiiuirirrereeseresessssiseessessesssssssessesssesssesssessses s ssssssenes 1
17 N/A WIRE ASSEMBLY, #18 ORANGE .......ccivuuiireieaeisreseesseesesssssssssssesssesesssssesssesssesssssssenes 1
18 N/A WIRE ASSEMBLY, #18 RED ......otiuuierreseeseeesessesesessssssesssssssssssssssessssessesssssssassssssnnees 1
19 WIRE ASSEMBLY, #6 BLUE ......ouuiuuiereeseeseeseessesesesssesssssssssssssssssssessse s ssssassssssnnees 1
20 N/A WIRE ASSEMBLY, #18 YELLOW .....ccvuurirmiemeremrssresesssessesssessssssesssesssesssesssssssssssssssenes 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
22 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) .......ccc...... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ......c.ccc...... 1
24 WIRE ASSEMBLY, #6 BLACK .....ooiuiiiieiriieieteieiessessssss st 5
25 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) w...oovvoeieciericeieens 1
26 ASSEMBLY, RESISTOR ......ovuiimiirimemiesiieseresessessestssessise s ssssess e ssesessssessssesseses 1
27 WIRE ASSEMBLY, #6 RED  .....cuuuiiuueiueiseessesessesssesessessssssssssesssess st ssssesssasssssssesssesssssens 1
28 1014948 ASSEMBLY, DIODE ....ouccouverrimneisneseesessssssessessesssassse sttt st esses s ssssens 1
29 WIRE ASSEMBLY, #6 YELLOW ......cuiiuiuiiieieseieeseiseesesesses e ssess st ssesssssssssssessnses 1
30 WIRE ASSEMBLY, #6 GREEN ........coieiiuueeueereesseeesaeessessssssesssssssssssssssssssssssssssssesssssssssens 1
31 WIRE ASSEMBLY, #8 WHITE .....couivuiiuiuiirieieieeseesessssessene s ssessssisss s ssessssessssssessenes 1
32 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
33 KIT, 3-PIN PLUG ASSEMBLY .....cutiuiiieiisiinestineeeseeeessesesssse st sseesssesssssssssesessessssessne 1
34 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK .......couiiurrimrereeeneeseessesesssesesesssessssssssssssssesssesesnns 1

Page 13-7


.?sku=101911002
.?sku=101901401
.?sku=101901201
.?sku=101901301
.?sku=101795701
.?sku=1014947
.?sku=101902801
.?sku=101903001
.?sku=101902901
.?sku=1014856
.?sku=101920101

Page 13-8



ELECTRICAL COMPONENTS, FRONT BODY—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....cooovuiiimieeieieie e 1
2 BUZZER, REVERSE .....cuiuitiiiieieeeisecs sttt 1
3 SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 .....covvueierririireireieeesinsinseseise e 2
4 1018306-01 | ASSEMBLY, SCREW AND WASHER ........criuiumrimiemeeeeeeseesssssssesesessssesssssssssssssssesssesesnns 2
5 SWITCH, KEY .ottt sttt et 1
6 WASHER ..ottt ettt 8 e 1
7 NUT, KEY SWITCH ...oooitaiereeseeseessesss s sss s ss st ssss sttt sssssesssas 1
8 CAP, KEY SWITCH (BLACK) ..ueuituiriireiieiseieiseseiessessestssssi sttt ssessssisssssnes 1
9 KEY (PAIR) ..oocvoitiitiioeiaeie e sseess sttt sttt bbbt 1
10 | 0008990 TIE, WIRE ...eooetuetaeeseees st 2
11 LIGHT, BATTERY WARNING (AMBER) .......vuuitueemeemneeeseessessssssesssssesssessssssesessssssssesssnes 1

Page 13-9


.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=101935501

TYPICAL
3 PLACES

TYPICAL
2 PLACES

5 PLACES

TYPICAL

PLACES

TYPICAL

3

6
@%
\

TYPICAL
4 PLACES

TYPICAL
6 PLACES

TYPICAL
6 PLACES

Page 13-10



BATTERIES, CHARGER RECEPTACLE—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ...ooiuiuiieieieie e 1
2 BEZEL, RECEPTACLE ...ttt sttt 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ......coooiiumrirremneseseseessssesssassssssesssssssassssssnenes 1
4 N/A WIRE ASSEMBLY, #10 RED .....oouuituiiiriereeseieeesseseseesssesssses st sessssss s sssessssssassssssneees 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......oouiirrirrieereersieseseessessesssssssessesssesssssssessessssssssssseses 1
6 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEM 7) ...cvvuuiemrerreieeeeessnsesenesessssssssssesesenes 1
7 NUT, NYLON LOCK, #10 ..euierireriirireeieiesessessssesssses et seeens 2
8 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ......cccocniiiiieieeinsinsenseseseesesseseeseseeses e 3
9 FUSE, 3/8 AMP .....ouuiuiiieieieete et 1
10 PLATE, RECEPTACLE BACKING ......cuiuieiiuiineiseiseesesissineseesessessessess st essessess s 1
11 SCREW, PHILLIPS PAN HEAD, #7 = 18 X 3/4 ..eiiituteeeririeeeeeireseeieteisenes s ssese e 4
12 BATTERY, 8 VOLT POWERDRIVE .....ccoovuiiiiiiriireiieeiesineissseiessessesssstessssse e sssssssssessenns 6
12 BATTERY, 8 VOLT POWERDRIVE, DRY .....c.vuiieieiiiieieieieisesesssssssssssse s ssessessss s 6
13 CAP, BATTERY, 4 PORT GANG ....cccuuituiiuiirinetnteeese et ettt ssessessssssenes 6
14 WIRE ASSEMBLY, #6 BLACK .....coituiimieeiieiieteiessessesessisess et seeees 5
15 NUT, HEX, STAINLESS STEEL, 5/16 = 18 ....ctutieiieriieeieieieesessesssesssseesessessessssssssssesessenes 12
16 HOLD-DOWN, BATTERY  .....coiuuiuimiirremresessessseessssssesssesssesss st ssesssesssesssesssssssesssacs 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 = 18 ...ccvvurrurrreeeeereseeseeeeessseseesesssesennes 6
18 WASHER, FLAT, TYPE B WIDE, 5/16 .....cvuiuiiiirireiieiniensinesssessessesessissss e ssessssesssssseseeees 6
19 1013683 JBOLT oottt 6

Page 13-11


.?sku=101802101
.?sku=101796501
.?sku=101796801
.?sku=1013061
.?sku=1017705
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=101797701
.?sku=101797702
.?sku=101797801
.?sku=101795701
.?sku=1014304
.?sku=101803001
.?sku=1011578

TYPICAL
2 PLACES

2 PLACES

TYPICAL

TYPICAL
) 2 PLACES

YPICAL
2 PLACES

-
-

TYPICAL
2 PLACES
TYPICAL
4 PLACES

CONTROLLER

TYPICAL
2 PLACES

TYPICAL
2 PLACES

2 PLACES

TYPICAL

Page 13-12



COMPUTER, CONTROLLER, AND SOLENOID—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1019652-01 | PLATE, COMPONENT MOUNTING ....ccuuiimiirirrieeiiiesieesseie e esssessessesssessesssssss s 1
2 014288 SCREW, THREAD-FORMING, 5/16 = 18 X 3/4 .....cvvururreirineererisesesissessessesesessssssessesssssessnes 4
3 0007893 NUT, HEX, #10 = B2 1.ooceeecereeeeeseeeessessesee st ees sttt eas sttt sensssssssesenes 2
4 1014948 ASSEMBLY, DIODE ....ituiuueeseeseeseeseeseessesesssesssssessessasssssssessessessssssessesssssasssessssssessessanes 1
5 0001242 NUT, HEX, 5/16 = 18 .ottt 5
6 0007174 WASHER, LOCK, 5/16 ...ceuvuuiurireeeiseeeeessesesesesssssesssessasssssssessesssesssssssssessssssesssessessessessanes 5
7 BOOT, WIRE ...cvutriaiieeei ittt 1
8 ASSEMBLY, RESISTOR .....ovtuieuiiriisiemessieeseesssesessessasssssssss s ssessssissss s ssessssssssssssesssses 1
9 SOLENOID, 48 VOLT ..ottt sttt 1
10 SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 .....cectuuiuuriiiiiieireieeeeiesississiseseeasssesississ s 8
11 CONTROLLER, 48 VOLT (300 AMP) .....cuvuieieriiririseeiessesssesesessessesssssssese e ssesssssnsssessssnes 1
12 0001241 WASHER, FLAT, 5/16 ....coueuueeueeneeseeseeseesasesessseesesssesssssasssessssssesssesssssesssssasssasssssssssessessanes 6
13 0007173 BOLT, HEX HEAD, 5/16 = 18 X 3/4 ...vuuiurirrieiesieeietesiesssse st 3
14 0001218 BOLT, HEX HEAD, 5/16 = 18 X 1 1/4 ..cuuivurieieeeeeieeieiesiesssessessss sttt sssesssssenes 1
15 COMPUTER, ON-BOARD (INCLUDES ITEMS 16, 17 AND 18) ....c.ecviurierreiierenreneineerenennns 1
16 FUSE, 3/8 AMP ....couiiiiiieitistie ettt 2
17 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK ......cuuiieiiiiniierisiesiesise s 1
18 KIT, 3-PIN RECEPTACLE ..ottt 1
19 NUT, FLANGE, 5/16 = 24 ..ottt 2
20 BRACKET, MOUNTING ....cvuuitrimimimesesinseesesssese sttt 1
21 WASHER, FLAT, 5/16 ....ouuiiciiciiiiieiciicissiessiei st 2

Page 13-13


.?sku=1014288
.?sku=101902601
.?sku=1014947
.?sku=101883601
.?sku=1012285
.?sku=101840203
.?sku=101909901
.?sku=101894901
.?sku=101942301
.?sku=1017237
.?sku=101957901
.?sku=101934401




CONTINUOUSLY VARIABLE POTENTIOMETER—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
ASSEMBLY, POTENTIOMETER HOUSING WITH GREY PLUG

(INCLUDES ITEMS 1 = 18) 1ooocieitiireiseese sttt 1

1 N/A HOUSING, POTENTIOMETER ....cvuuuiimeimeiieeseeeesssessssssessssssessssssessesssssssssesesesssnes 1
2 SWITCH, LIMIT .ottt 1
3 SCREW, HEX HEAD, #4 = 24 ......ooiieiiieieeineieee sttt 2
4 LEVER, POTENTIOMETER  ...cuituiiutimiiiensineieieeesie sttt 1
5 SCREW, HEX HEAD, #6 = 32 X 3/4 ......ooviueeeieieieeeseiee s 1
6 NUT, LOCK, “K”, #6 = B2 ..ottt 1
7 N/A WIRE ASSEMBLY, #18 BLUE .......ovuiierrereeeeeeeesseeesesssessesessssssessssssessssssesssssssssssssnenes 1
8 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .....ooiiuiirireeieeieeesceseessssesese s 1
9 N/A POTENTIOMETER ....ccouitumitaitaeesseseesesssessse sttt ettt 1
10 0008990 WRAP, TIE ..ceooetaeesetseeeseesesssessse sttt 3
11 N/A CONDUIT, ELECTRICAL ....cooieuiireeseeseeseessesesasesseesessessseses st ssssssssassssssesssssssassssssneees 1
12 BEARING, PIVOT SUPPORT .....ctuuimiiiiiieieiseissssessesessaese e ssess sttt essenes 1
13 RECEPTACLE, 3-PIN ..ottt sttt 1
14 KIT, B-PIN PLUG ...ttt 1
15 SCREW, HI-LO HEX HEAD, #8 = 18 X 1/2 ....ciuutiiireiieiiniensisireietesessisssssese e 2
16 COVER, ACCELERATOR .....coituituitmiereiieesessestseese sttt 1
17 0008233 NUT, NYLON LOCK, 1/4 = 20 ....oeuriireririeseeiesesesssssssssesssss st ssssessssssessessssssssssesssesssnes 4
18 0000332 WASHER, FLAT, 1/4 ....cooteoreeereeseeeseeeeess s ssss sttt 4
19 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 1/8 ..ttt 4

Page 13-15


.?sku=101739201
.?sku=1017830
.?sku=101822601
.?sku=101809001
.?sku=1017853
.?sku=1011229
.?sku=1017424
.?sku=101895101
.?sku=101920101
.?sku=101804301
.?sku=1017743
.?sku=101861901

Page 13-16



WIRING—
RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 - 22) ......cciiiiiciieiniieeineiesieeeseesesiesieseees 1

1 N/A WIRE ASSEMBLY, #16 BLACK 1
2 N/A WIRE ASSEMBLY, #16 BLACK 1
3 N/A WIRE ASSEMBLY, #14 BLACK 1
4 N/A WIRE ASSEMBLY, #16 WHITE 1
5 N/A WIRE ASSEMBLY, #18 BLUE ......cccccoevorrrinrinnnes 1
6 N/A WIRE ASSEMBLY, #16 BROWN ........c.ccoornrinnne 1
7 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE 1
8 N/A WIRE ASSEMBLY, #16 ORANGE ........orvurremmreemeesseesessesssasessssessssesssssesssssssssssasssssssssssssssnns 1
9 N/A WIRE ASSEMBLY, #18 BLACK ......couuriuueimreseeiseessssesessessssssssssesssssssssssesssssssssssesssssessassssssnns 1
10 N/A WIRE ASSEMBLY, #16 BROWN ........c.ccoconruenns 1
11 N/A WIRE ASSEMBLY, #18 RED .......ccocoonvvurrinrinnns 1
12 N/A WIRE ASSEMBLY, #16 RED/WHITE 1
13 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE ......cooriuieeueireeteeeseesseseseessesssessesssessesssesssssssesesans 1
14 N/A WIRE ASSEMBLY, #16 GREEN/WHITE ......cuiuuriereeseeseeeeeeseesesssesssesssessesssssssesssssssssssesssnns 1
15 N/A WIRE ASSEMBLY, #14 YELLOW 1
16 1016698 WIRE ASSEMBLY, #10 RED ......coutiuuriimeeimreseeesesssssesesssessssssssssesssssssesssesssssssssssssssesssassssssnns 1
17 N/A WIRE ASSEMBLY, #18 YELLOW 1
18 N/A WIRE ASSEMBLY, #18 WHITE .....cuuiiuurierieseiseesseeesessesssessssessesssse sttt ssssssssssssans 1
19 N/A WIRE ASSEMBLY, #18 RED .......ciiuuiiureeiseeseieeessseesesssssssssssessessssssssss st sssssssssesssssssssssssssans 1
20 N/A WIRE ASSEMBLY, #18 ORANGE 1
21 N/A WIRE ASSEMBLY, #16 BLACK ......couuriuureimeeseeeeessseesessessssessssesssssssssssessssssssssssasssssssssssssssnns 1
22 N/A WIRE ASSEMBLY, #16 BLACK ......couuiiuueirresreereessssssessesssssesssssesssssssssssessssssssssssessssesssasssnessnns 2
WIRE HARNESS, POWER (INCLUDES ITEMS 23 - 32) 1

23 N/A WIRE ASSEMBLY, #18 GREEN ........ooiiieuriieiieeeseiseeeseessessesesessesss st ssessseees 1
24 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 25) .............. 1
25 N/A WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ..........c......... 1
26 N/A WIRE ASSEMBLY, #18 ORANGE .......orvuurimreemeessneeseesseessasessssesssssssssssessssssssssessssssssssssssssnns 1
27 N/A WIRE ASSEMBLY, #18 WHITE/BLACK 1
28 N/A WIRE ASSEMBLY, #18 RED ........iiuuiiuriireiseiseesseisssssssss sttt 1
29 N/A WIRE ASSEMBLY, #18 GREEN ........cooriuiieeeieeeieiseiteessesss sttt 1
30 N/A WIRE ASSEMBLY, #18 RED/WHITE .......oiiuiiueiirieeseiseeteeesseessessses st ssssesss s ssssesssans 1
31 [[019308-01 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW AND #18 RED) ........cc.ee.... 1
32 N/A WIRE ASSEMBLY,#18 GREEN/WHITE ......couruuiitmieemeemeesseeeseessesssesssessssssssssssssesssssssssssnsesnns 1
1019101-02 | WIRE HARNESS, POWER (INCLUDES ITEMS 33 = 39) .....vvuuiremrirreiresseeseesesessesssssesssesssssenns 1

33 1019099-03 COMPUTER, ON-BOARD (SEE PAGE 12-25) (INCLUDES ITEM 34) .....ccocoooniiniiniereiineienins 1
34 1018278-04 KIT, WIRE AND TERMINAL, #6 BLACK 1
35 [1019045-03 WIRE ASSEMBLY, #6 RED .....c.ccoovvovverrereercireinns 1
36 1019089-04 WIRE ASSEMBLY, #6 WHITE ......c.cocovrerrerrirnens 1
37 1019044-03 WIRE ASSEMBLY, #8 GREEN ..ottt sttt ess ettt ssesssese e 1
38 1019046-029 WIRE ASSEMBLY, #6 BLUE ..ottt sttt 1
39 1019047-0 WIRE ASSEMBLY, #6 ORANGE 1
40 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .....coccovvvvnrivnnenne. 1
M N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ......ccccovvuenne. 1
42 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ........covveurrerenne. 1
43 N/A WIRE ASSEMBLY, #18 RED .......cuuritureiueeseeeseesseesesseessessssssesss st essssssssesssassssssssssasssnssssesssneees 1
44 N/A WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) 1
45 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE .....cooriiriremremeeereeeseesesssesssesssssssesssssssesssssssesssesssans 1
46 N/A WIRE ASSEMBLY, #18 RED .......oiiuuiiuuiereiseieeessseesesssess sttt 1
47 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) 1
48 1019088-01 WIRE ASSEMBLY, #6 BLUE .......ccovoonrrereirnriies 1
49 1016729 WIRE ASSEMBLY, #6 WHITE 1
50 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) .......ccccccu.... 1
51 WIRE ASSEMBLY, #6 YELLOW .......ouivuiiriereieiseiseessesseesessessse st ssssssensnes 1
52 1014948 ASSEMBLY, DIODE ....ccoomirmirrirrieneieniseeiees 1
53 1014947 ASSEMBLY, RESISTOR .....coooorierrerreieirneiees 1
54 [1017957-01 WIRE ASSEMBLY, #6 BLACK 5

Page 13-17


.?sku=101969301
.?sku=101911601
.?sku=101865106
.?sku=101930801
.?sku=101909903
.?sku=101827802
.?sku=101904502
.?sku=101908902
.?sku=101904402
.?sku=101904602
.?sku=101904702
.?sku=101908801
.?sku=1016729
.?sku=1016732
.?sku=1014947
.?sku=101795701

Page 13-18



ELECTRICAL COMPONENTS, FRONT BODY—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 0008639 WRAP, TIE ..oeoeeuetueeseesessessseesse st 2
2 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) .....cooiiuiunieiieeneeeeseesessnssneeseeseesenes 1
3 BUZZER, REVERSE .......ouiuuituitmeeeseesessesss st esss sttt esssessssssssssesssnes 1
4 SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 .....covvueiireiriireieieieesssiesensise s sesennns 2
5 BLOCK, TERMINAL ..ottt sttt 1
6 RIVET, ALUMINUM POP, 5/32 ......oovuuiiiiiiiiiisiesississississise et 2
7 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) ...cucuuceuierereerrenneesneeeesseesesssesseeseneanes 1
8 0007820 WASHER, INTERNAL TOOTH, 5/16 .....c.vvuurumrirreneeseeseesneessssssesssssssssssessesssssssssssssassessnes 1
9 NUT, MB X 1 /4 oottt 1
10 BRACKET, HORN ...ttt sttt 1
11 0000304 BOLT, HEX HEAD, 1/4 = 20 X 1 o.eueeueeeieeeereeseeseesseessessessseeseesssssssssesssessesssesssesssssessssessssesenes 2
12 0000332 WASHER, FLAT, 1/4 ..ottt 2
13 0008233 NUT, NYLON LOCK, 1/4 = 20 ...ooriorieriririererieeeessssssesesesssssssessessesssss s ssesssesssnes 2
14 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 16 - 25) ....c.coovinieniinrineeeenees 1
15 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 16 - 24 AND 26) ........... 1
16 HARNESS, HEADLIGHT WIRE .......cvuiuiiiiiicieiesiesinsissieie et sssstesssseesseees 1
17 1017059 LOCK, BULB COLLAR .....ouvuuiimimitnetsenssesssesssss s sssse sttt 1
18 BULB, HALOGEN ..ottt 1
19 1017061 LENS, HEADLIGHT ..cooieteeeteets st eess sttt 1
20 BRACKET, MOUNTING: .....ouvuuiiuiiaiirireiseesestseieie sttt 2
21 0007893 NUT, HEX, #10 = B2 1...veuiirciiieeeisesesesise sttt sttt 2
22 SCREW, HIFLO, #10 = 16 ...euieeiirieeieeiicteeiees ettt 2
23 RETAINER, HEADLIGHT ..ottt sttt 1
24 ASSEMBLY, TURN SIGNAL LENS .....couiiiiiiiriniineieiseessessssssssses e ssessessessssssesessesnnes 1
25 BEZEL, HEADLIGHT, DRIVER SIDE ........ovuiuiirieiiieeieieieie st 1
26 BEZEL, HEADLIGHT, PASSENGER SIDE ..ottt essesssstesssees s 1

Page 13-19


.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1016356
.?sku=1013357
.?sku=101955101
.?sku=1011825
.?sku=101689701
.?sku=101689702
.?sku=1017066
.?sku=1017060
.?sku=1017064
.?sku=1013461
.?sku=1017065
.?sku=1017062
.?sku=1016880
.?sku=1016879

Page 13-20



SWITCHES AND GAUGES—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 LIGHT, BATTERY WARNING (AMBER) .........coiieimiiiieieieisiessessssssssssse e ssessss s 1
2 INDICATOR, BATTERY  ....uitiiuiiseisceseeseetesssets e ss sttt st 1
3 RETAINER, PUSH ON ...ttt 2
4 WASHER, LOCK, #8 ...euvuiuiiiecieiseeseesesissessisss sttt 1
5 SCREW, PAN HEAD MACHINE, #8 = 32 X 7/16 ....cvuevuieirereieieieissessssssieisssssssssssss s 1
6 1018306-01 | ASSEMBLY, SCREW AND WASHER .......cooviuiiieeiieineeeesneisssse s sessse st 1
7 SWITCH, KEY .ottt 1
8 WASHER ..ottt s s s ettt 1
9 NUT, KEY SWITCH ..ottt 1
10 CAP, KEY SWITCH .ottt s ettt 1
11 KEY (PAIR) ...ceceettetseeseeseesesseessees e e ssess st s s e s s s e s s s sttt en s 1
12 0004034 SWITCH, LIGHT (INCLUDES ITEM 13) ....cuiiueieiieieeieeise et 1
13 KNOB, LIGHT SWITCH ...ttt 1
14 SWITCH, LIMIT .ottt ettt ese sttt 2
15 SCREW, HEX HEAD MACHINE, #6 = 32 X T ...cutuiireieerineineieiseie et sessessesesssssssesesnns 4
16 NUT, NYLON LOCK, #6 = 32 ...oeeueeeeriemeeeeetreesseeesesesessesssesesssssessssssessessesssssessssessssessssessaseesns 4
17 BRACKET, BRAKE LIGHT SWITCH .....couiuiiiieiiiiieiisetes ettt 1
18 NUT, LOCK, 5/16 = 18 ....euceceercercieieiseeeeseesessessess sttt ss et 1
19 SWITCH, DIMMER .....iuuirimiiiiiiiereiesseesessestssese sttt 1
20 STAND-OFF, DIMMER SWITCH ...c.euiuiiuiriiieiireieeseeseesssissesese sttt 2
21 SCREW, MACHINE, #10 = 32 X 1 ..cuiueiiieiiieinieineeise ettt 2
22 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ...t ssessesses 2
23 0007893 NUT, HEX, #10 = B2 1.oooieiecieitcieteee ettt sttt 2
24 BUTTON, HORN  ....ecetieieeeteeeseesesee e ese sttt s e nsenes 1

Page 13-21


.?sku=101935501
.?sku=101814201
.?sku=101814701
.?sku=1011610
.?sku=1016092
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=1013857
.?sku=1011439
.?sku=1011557
.?sku=101932201
.?sku=101957101
.?sku=1011280
.?sku=101969801
.?sku=101871301
.?sku=101871201
.?sku=101969701

SOLENOID

-

D00 FI= emH 09

m@\\w/\ov /,val/ g @

|
o
o

MOUNTING

ON-BOARD
COMPUTER

Sk

g@@w

Page 13-22



COMPUTER, CONTROLLER, AND SOLENOID—
RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 0007174 WASHER, LOCK, 5/16 ...cuveureueimnesmeeereessessssssesssesssessssssssssssses s sssessesssesssesssssssesssesssssens 4
2 0001241 WASHER, FLAT, 5/16 ....couveueiueeseesseesseessesssesssessesssesssesss st st s s essssssesssessssssesssesssssens 8
3 0007173 BOLT, HEX HEAD, 5/16 = 18 X 3/4 .....vuuriueereeeeereeeseesesseeseessessessssssessessssssessessesssesssessssesenes 3
4 0001242 NUT, HEX, 5/16 = 18 .ooieeeeereeteeseteesessesse sttt ss sttt sssesenes 4
5 0001218 BOLT, HEX HEAD, 5/16 = 18 X 1 1/4 ...vuuiiueiierireiieeiieeeeesss sttt 1
6 CLAMP, WIRE ..ottt 2
7 SCREW, HEX HEAD THREAD ROLLING, 1/4 = 20 X 5/8 ......ccvueuuerereriureieeeeiesessenesnseesenees 10
8 0000451 WASHER, LOCK, 1/4 ...ootiieeieeieeneieeesess e ee st essees 10
9 CONTROLLER, 48 VOLT (300 AMP) ......ovuiuieiieiaeieieiseesssssse et ssssssesssssssessesssssssnsas 1
10 BUSHING, SNAP ...ttt es st s e s bbbt 6
11 PLATE, MOUNTING ...ccutuitiiieiiicisieeese s 1
12 BOOT, WIRE ..ooeuirtuiseiaeisteeet ettt 1
13 NUT, FLANGE, 5/16 = 24 .....ouiiiieieeieieeiieeee ettt 2
14 ASSEMBLY, RESISTOR ......ccuiuieuiiseimeiseeseesseesteesess st essssss s ssessesses s essessessassesssssessseas 1
15 0007893 NUT, HEX, #10 = B2 1.eoeeeeeereeeeeseeseese e st ettt sss sttt ssensssssssesenes 2
16 1014948 ASSEMBLY, DIODE ....cccouiumiiaeeseeseesesssesese st esss sttt 1
17 SOLENOID, 48 VOLT ....vuuiiuiiriiiereseeisesee st stsessss st 1
18 0000332 WASHER, FLAT, 1/4 ...tootioeeiaeeeieeeseee sttt 5
19 WASHER, FLAT, 5/16 ....ovuvuriieeieiseeseesesiesessesessee sttt st seeen 2
20 COMPUTER, ON-BOARD (INCLUDES ITEMS 21, 22 AND 23) ....c.ccvuuierirrrieninneneeneeenennns 1
21 FUSE ASSEMBLY, 3/8 AMP .....ccouuituiimiiaeeieiiesiesesesesssests st 1
22 KIT, WIRE AND TERMINAL, #6 BLACK  ......coiuiiriiiicieieeeeseeseesssssstseessesessessessesssseseeseens 1
23 KIT, 3-PIN RECEPTACLE  ....ooiiuiimeiseeaeeieeesee sttt 1

Page 13-23


.?sku=101918301
.?sku=1012285
.?sku=101840203
.?sku=101924301
.?sku=101911701
.?sku=101902601
.?sku=1017237
.?sku=1014947
.?sku=101883601
.?sku=101934401
.?sku=101909903
.?sku=101894901
.?sku=101827802
.?sku=101942301

LIMITER

VOLTAGE
MOUNTING

q\\FUSEBLOCK
MOUNTING

MOUNTING

GROUND
BLOCK

W W &
/
D98 W
2
N\,

=
%@‘Wﬂ

TYPICAL
2 PLACES
g;

Page 13-24



ELECTRICAL COMPONENTS, CENTER BODY—
RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ...ooiuiuiieieieie e 1
2 BEZEL, RECEPTACLE ...ttt sttt 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ......coooiiumrirremneseseseessssesssassssssesssssssassssssnenes 1
4 N/A WIRE ASSEMBLY, #10 RED .....oouuituiiiriereeseieeesseseseesssesssses st sessssss s sssessssssassssssneees 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......oouiirrirrieereersieseseessessesssssssessesssesssssssessessssssssssseses 1
6 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEM 7) ...covvuiirieremeeeeeeeseseesssessesssessnseenenes 1
7 NUT, NYLON LOCK, #10 ..euierireriirireeieiesessessssesssses et seeens 2
8 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ......cccocniiiiieieeinsinsenseseseesesseseeseseeses e 3
9 FUSE, 3/8 AMP .....ouuiuiiieieieete et 1
10 PLATE, RECEPTACLE BACKING ......cuiuieiiuiineiseiseesesissineseesessessessess st essessess s 1
11 SCREW, PHILLIPS PAN HEAD, #7 = 18 X 3/4 ..eiiituteeeririeeeeeireseeieteisenes s ssese e 4
12 BLOCK, TERMINAL ...cooeeoieaeireeseeseesseeesee st sss sttt 1
13 RIVET, ALUMINUM POP, 5/32 X 1/4 ....oovuveeeeieieieiesiseiesiss s 2
14 BLOGCK, FUSE ...ttt ettt 1
15 FUSE, 20 AMP ...ttt 3
16 NUT, NYLON LOCK, #10 = 24 ..oioieieiirieeeeeerincesee ettt ses et ssss s sessse s sesnsseens 2
17 0000183 WASHER, FLAT, #10 ...cvuuieuiereiieiseeeesssesssessse sttt sttt 4
18 1016363 COVER, FUSE BLOCK ....cvtuiiuremaeisaeetseesseseseesseessessss sttt ssssasssasssssssnees 1
19 0001017 NUT, HEX, #10 = 24 ...oooieieeeeeeseesees et ss sttt 2
20 0001016 WASHER, LOCK, #10 1.euuiuuiereeseeseeseessesesessssees s sssses sttt sss st ses e 4
21 NUT, PUSH ettt s 2
22 SCREW, ROUND HEAD, #10 = 24 X 3 ....coiuiuieieeeeeseiseesesssesseeseess sttt ess s 2
23 0008233 NUT, NYLON LOCK, 1/4 = 20 ...c.ruueerreeermeeereesneeseesseesesssesssssessssssasssesssessasssesssssssssessssssssesenns 2
24 LIMITER, VOLTAGE (INCLUDES ITEM 25) ....c.viiuiiieieeieeeesessessnsesssssesesssssesssssesssseessenes 1
25 1018367-02 COMPOUND, HEAT SINK ....coouiirrimiemesseeesesesesssessessesssesessess st sssesssesssssssssssenes AR

Page 13-25


.?sku=101802101
.?sku=101796501
.?sku=101796801
.?sku=1013061
.?sku=1017705
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=1016356
.?sku=1013357
.?sku=1015741
.?sku=1016423
.?sku=1012438
.?sku=1016631
.?sku=1016366
.?sku=101810801

Page 13-26



ELECTRICAL COMPONENTS, REAR BODY—
RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 BATTERY, 8-VOLT POWERDRIVE ........couiiuiieiiriiieiiesiseis st ssessss s 6
1 BATTERY, 8-VOLT POWERDRIVE, DRY  .....cctutiiuiiiineineeeeeesessessssssssseesessessessessessssssessnes 6
2 WIRE ASSEMBLY, #6 BLACK  ......ouuriuueereeseeseesseessasesesssssssssssssssss st ssssssssasssssssesssasssssens 5
3 NUT, HEX, STAINLESS STEEL, 5/16 = 18 ....etuutieiiriniireireieeeesessessseisesssesessessesssssssssseessenes 12
4 WASHER, FLAT, TYPE BWIDE, 5/16 .....cvuiuiueieieieeitesiseis e senson 8
5 HOLD-DOWN, BATTERY, SHORT .....ccviumiiiiimririinrinsinsiseieeessesissississs e 2
6 HOLD-DOWN, BATTERY, LONG .....ctvuieiirureisiereeinsisinsssesesessessesessssss s ssessessssssssss e sesssnes 2
7 ROD, BATTERY HOLD-DOWN  .....ciuuiiuiereiineeseeseeisesssesssss st ssssssses s sssssss s 8
8 CAP, BATTERY, 4 PORT GANG .....oououuiuirieiineieie sttt ss s 6
9 KIT, REVERSE BUZZER (INCLUDES ITEMS 10 - 13) ..coiiiiiiiiiieineiseeeeeesessseeseeseeeieenes 1
10 BUZZER, REVERSE .......couiuuiititmeeseeesesssssseessse sttt sss st et ss st ssssssssssesssnes 1
11 0008056 SCREW, MACHINE, #4 = 40 X B/4 ....oooeeoeeeeeeseeseesesssssssesessesssess s sssss s sssssssenes 2
12 0008057 NUT, HEX, #4 = 40 ....oovoriereieieeesiesesesese sttt sttt 2
13 0008058 WASHER, LOCK, #4 .....coureeriereeiseeseesseeesesessssssesssesssessssssss s esss st sssssesssasssssseses 2
14 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 15 - 18) w....euurieurereereeseeseessesessesessesssessseeens 2
15 KIT, HARDWARE .....outtutmimimceseeieeessees sttt 1
16 N/A BASE, TAILLIGHT .ottt sttt 1
17 BULB .e-ctctsesetse s st ee et s st s R 1
18 LENS <ottt e 1
19 SCREW, MACHINE, #8 = 32 X 1/2 ...coutuiuueiueirisireeeeeiestessssisese ettt 4
20 WASHER, LOCK; #8 .....otuiriuciriiciiseteeisesise ettt bbbt 4
21 NUT, HEX, #8 = 32 ..ottt ettt sttt 4
22 SCREW, MACHINE, #6 = 32 X 1 ..cuuitiirrieeieieesieiesessestesssss st 4
23 0007591 WASHER, FLAT, #B .....oceoureeueeaeeseesessesssesssessseessssssesssesss sttt sssesssesses s ssssens 4
24 NUT, HEX, #6 .ooeovoeeiieieiee ettt sttt sttt 6
25 BEZEL, TAILLIGHT ..ottt ittt 2
26 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 = 18 .....cccrvuurureeeeerneereeeneesesseeseesesseessessesenns 8

Page 13-27


.?sku=101797701
.?sku=101797702
.?sku=101795701
.?sku=1014304
.?sku=1011578
.?sku=101803001
.?sku=101803002
.?sku=101668201
.?sku=101797801
.?sku=1016859
.?sku=1016851
.?sku=1017699
.?sku=1011582
.?sku=1011843
.?sku=1011498
.?sku=1011610
.?sku=1011571
.?sku=1011557
.?sku=1011558
.?sku=1011497

Page 13-28



WIRING—
TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 = 21) ..ouiiiiieeeiieeeeieesseeesssesseeeesenes 1

1 N/A WIRE ASSEMBLY, #16 BLACK .....cvvuiuuieriireeseeseesesseesssessssesssssssssssessessssssssssessessessees 1
2 N/A WIRE ASSEMBLY, #16 BLACK .......couivuiereieeieiesiesssises s ssss s 1
3 N/A WIRE ASSEMBLY, #14 BLACK .....coouiuuiieeiriieiesieeseises s sss st 1
4 N/A WIRE ASSEMBLY, #16 WHITE ......ooiuiuiieeiiieeieeieesseisee s ssss st esses 1
5 N/A WIRE ASSEMBLY, #18 BLUE ......cuiiuiuuiineireteiseesesssessee st st essessnes 1
6 N/A WIRE ASSEMBLY, #16 BROWN ......ccoiuuiiuiiriereeieesessseesesessssessessessssssesssessss st ssessessnes 1
7 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE ........evuurieiieieeieeseeiesissss s 1
8 N/A WIRE ASSEMBLY, #16 ORANGE ..........ovuiiiiiieieeiiesseiseesssses st 1
9 N/A WIRE ASSEMBLY, #18 BLACK ......oouiiuiiereieieieieeieeseisesissss st ssss st 1
10 N/A WIRE ASSEMBLY, #16 BROWN ......cooiuuiiiiriieiaeiseetseiseessssse sttt essesses 1
11 N/A WIRE ASSEMBLY, #18 RED ......oiuuiiuiiuieeisetseeseesesssesses st ssesss st sses s ssessessnes 1
12 N/A WIRE ASSEMBLY, #16 RED/WHITE ......oooiiuiiiiueereieesneesssneesssessssessesse st sseessees 1
13 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE ........ovvuiieiieireieseeiisisssss s 1
14 N/A WIRE ASSEMBLY, #16 GREEN/WHITE ......ovuuiiiiiieieieeieiieiesis s esses 1
15 N/A WIRE ASSEMBLY, #14 YELLOW .....comvuieniriieieeieeseeisee st 1
16 1016698 WIRE ASSEMBLY, #10 RED ......oiuuriuiiaieeisieeeseeesssesses st ss st enssssnes 1
17 N/A WIRE ASSEMBLY, #18 YELLOW ......coouuitririirieceseeteesesesssse sttt esesssnes 1
18 N/A WIRE ASSEMBLY, #18 WHITE ......cviuiuuieneirieeeseesesseeseeessssessssssssssssessessssssesssssssssessnes 1
19 N/A WIRE ASSEMBLY, #18 RED ......ovuuivuiieieaeieeiesssiessssses s enssssnes 1
20 N/A WIRE ASSEMBLY, #18 ORANGE .........covuuiiiiirieeiieeieisee it 1
21 N/A WIRE ASSEMBLY, #16 BLACK .......couiuuiereiriieieeieeseisessesse st esses 1
WIRE HARNESS, POWER (INCLUDES ITEMS 22 - 31) ...oviiiieeeeeceeeeeetee et 1

22 N/A WIRE ASSEMBLY, #18 GREEN ......c..cooiieeieeiieieeiesseises s 1
23 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 24) ...... 1
24 N/A WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
25 N/A WIRE ASSEMBLY, #18 ORANGE .......cuuiiuuiiriieieeesestneeseeessssessessssssessesse s esssesseseensees 1
26 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ........ovvuierireiieieeissse s ssesssssnes 1
27 N/A WIRE ASSEMBLY, #18 RED ......oouiiuiieieeioeieessiessssses s ssss st ensessnes 1
28 N/A WIRE ASSEMBLY, #18 GREEN .......c..ouiieiieiieiecieeieisee sttt 1
29 N/A WIRE ASSEMBLY, #18 RED/WHITE ......oooiiuiiiieeireieeseeeesssessesss st ssessesses 1
30 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
31 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .......ovuiiuiiriieeineisseneesseeessse st essessees 1
1019101-02 | WIRE HARNESS, POWER (INCLUDES ITEMS 32 = 38) .....cvuriueireieieeseeeesseesesessseesenenns 1

32 COMPUTER, ON-BOARD (SEE PAGE 12-30) (INCLUDES ITEM 33) ......cocvvvnrinierirenn. 1
33 KIT, WIRE AND TERMINAL, #6 BLACK .......vvuiiiirrireineteeseeesesessesessssessesesssssssesenes 1
34 1019045-03 WIRE ASSEMBLY, #6 RED .......cooiuiiuiereeeeeseteeseesesssessesssssssssessssssssss st esssssssssssssessessnes 1
35 1019089-0 WIRE ASSEMBLY, #6 WHITE .......oiuiuitiiieieieiieiieeie st 1
36 1019044-03 WIRE ASSEMBLY, #6 GREEN .........cooiuiiiieieiieiineieie et 1
37 1019046-03 WIRE ASSEMBLY, #68 BLUE ......couiuiiiiiieiieseesesississiesssee sttt sssnees 1
38 1019047-0 WIRE ASSEMBLY, #6 ORANGE ..ottt sesaes 1
39 1018291-01 | DC CORD, #10 BLUE, #10 RED, #10 BLACK (PART OF CHARGER) .......cceveveeeeeerceeecenan. 1
40 101494 ASSEMBLY, RESISTOR ....ccouiuiiuireiseseeseesesseesssssessse sttt ssessessnes 1
41 1017957-011 | WIRE ASSEMBLY, #6 BLACK .......ovuivrieeienieseieeiieessisesisssss s sses st 5
42 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
43 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................ 1
44 N/A WIRE ASSEMBLY, #18 RED .......evuuiiuiirireisceseississsse s isssss s sss st ssnes 1
45 N/A WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .......ccccovivrrirniennes 1
46 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ......cotiuiiiireimneesneeeesseeeseeessesssssssssssssesssessessessaees 1
47 N/A WIRE ASSEMBLY, #18 RED .......eiuuiiiieuireisceeississese st ss st ssees 1
48 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ......ccceoooniuinnnee 1
49 1079088-01 | WIRE ASSEMBLY, #6 BLUE ......cooiuuieriteeseeseeseeseeseesssiessse st essssssesss st esssssssssesenes 1
50 1016729 WIRE ASSEMBLY, #6 WHITE ......ouiiiiuiieiseeeeseteeseeseesessesessessessssssse s sesssesse s ssssessesseessssens 1
51 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
52 WIRE ASSEMBLY, #68 YELLOW .....ouiiuiuiiiiiieieeseesessesessie sttt ssisssssesseses 1
53 1014948 ASSEMBLY, DIODE .....ovoiiiieiieieeiseese ettt 1

Page 13-29


.?sku=101969301
.?sku=101911601
.?sku=101865106
.?sku=101930801
.?sku=101909903
.?sku=101827802
.?sku=101904502
.?sku=101908902
.?sku=101904402
.?sku=101904602
.?sku=101904702
.?sku=101829101
.?sku=1014947
.?sku=101795701
.?sku=101908801
.?sku=1016729
.?sku=1016732

40

<

© ¢
o

@wm

e oil)
! 9995 )9+ )/\\

SOLENOID
FUSE BLOCK
MOUNTING

~

@@9@ @N@ / m@b 2

A AN y /
9P L%%@\@V,//,/ ? @W ™
NN
Qv
&Y 24

BLOCK
MOUNTING
MOUNTING
PLATE

T TERMINAL

Y
,@W 7 ﬁ@m O\
m&«\w%r
X

C

/ N ‘ ® NWI@// mﬂg
| \\\§ @@@@ﬁ%@\é@% eIV P99
@ —

é@w 4 §$&w/ o

Page 13-30



ELECTRICAL COMPONENTS, CENTER BODY—
TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 0007174 WASHER, LOCK, 5/16 ...cuveureueimnesmeeereessessssssesssesssessssssssssssses s sssessesssesssesssssssesssesssssens 4
2 0001241 WASHER, FLAT, 5/16 ....couveueiueeseesseesseessesssesssessesssesssesss st st s s essssssesssessssssesssesssssens 8
3 0007173 BOLT, HEX HEAD, 5/16 = 18 X 3/4 .....vuuriueereeeeereeeseesesseeseessessessssssessessssssessessesssesssessssesenes 3
4 0001242 NUT, HEX, 5/16 = 18 .ooieeeeereeteeseteesessesse sttt ss sttt sssesenes 4
5 0001218 BOLT, HEX HEAD, 5/16 = 18 X 1 1/4 ...vuuiiueiierireiieeiieeeeesss sttt 1
6 CLAMP, WIRE ...ttt 2
7 SCREW, HEX HEAD THREAD ROLLING, 1/4 = 20 X 5/8 ......ccvueuuerereriureieeeeiesessenesnseesenees 8
8 0000451 WASHER, LOCK, 1/4 ...ootiieeieeieeneieeesess e ee st essees 8
9 CONTROLLER, 48 VOLT (300 AMP) ......ovuiuieiieiaeieieiseesssssse et ssssssesssssssessesssssssnsas 1
10 BUSHING, SNAP ...ttt es st s e s bbbt 6
11 PLATE, MOUNTING ....cueutteateeeeseeeseeeessesesessesessesesessesessssssssssssssssessssesssesssssssssssssssssssssesnsesnes 1
12 BOOT, WIRE ..ooeuirtuiseiaeisteeet ettt 1
13 NUT, FLANGE, 5/16 = 24 .....ouiiiieieeieieeiieeee ettt 2
14 ASSEMBLY, RESISTOR ......ccuiuieuiiseimeiseeseesseesteesess st essssss s ssessesses s essessessassesssssessseas 1
15 0007893 NUT, HEX, #10 = B2 1.eoeeeeeereeeeeseeseese e st ettt sss sttt ssensssssssesenes 2
16 1014948 ASSEMBLY, DIODE ....oiuuiuueeseeseeseeseeseesssssesseesssssesssessasssssssessesssesssssesssessssssssssessssssessessanes 1
17 SOLENOID, 48 VOLT ....vuuiiuiiriiiereseeisesee st stsessss st 1
18 0000332 WASHER, FLAT, 1/4 ...tootioeeiaeeeieeeseee sttt 4
19 WASHER, FLAT, 5/16 ....ovuvuriieeieiseeseesesiesessesessee sttt st seeen 2
20 BLOCK, TERMINAL ....cooiuiuiitiieetneseesiseeeeseeseseseesseesssesssssss st st sssesssessssssssssssssssessssesssesnes 1
21 RIVET, ALUMINUM POP, 5/32 X 1/4 ....covuieeeeieieieieesiseiss st 2
22 BLOGCK, FUSE ...ttt sttt 1
23 FUSE, 20 AMP ...ttt 3
24 NUT, NYLON LOCK, #10 = 24 ..ottt ss e ssses et ssea e esnseaens 2
25 0000183 WASHER, FLAT, #10 ...iuuierriaeiieiseesesssesssesse sttt sttt 4
26 1016363 COVER, FUSE BLOCK .....ccturtmrismeetaeesseeessesessseessessss st st essses st sessesssesssssssesssasssasssssssnees 1
27 0001017 NUT, HEX, #10 = 24 oottt sttt sssesene 2
28 0001016 WASHER, LOCK, #10 .. ceuiuueeucesreseeseeseesssesessseesssssssssessasssessssssesss st sssssssesssssasssesssssessessanes 4
29 NUT, PUSH ettt 2
30 SCREW, ROUND HEAD, #10 = 24 X 3 ...cuiuiuieiieieieiseetessseeseeeeessess st sessssessens s 2

Page 13-31


.?sku=101918301
.?sku=1012285
.?sku=101840203
.?sku=101924301
.?sku=101911701
.?sku=101902601
.?sku=1017237
.?sku=1014947
.?sku=101883601
.?sku=101934401
.?sku=1016356
.?sku=1013357
.?sku=1015741
.?sku=1016423
.?sku=1012438
.?sku=1016631
.?sku=1016366

APPLY HEAT SINK
COMPOUND TO BACK
OF VOLTAGE LIMITER

P
TYPICAL BEFORE INSTALLING
2 PLACES M

S (@

VOLTAGE
LIMITER
MOUNTING

Page 13-32



ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED—
TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 COMPUTER, ON-BOARD (INCLUDES ITEMS 2 = 4) ....co.oouiiririeieceeieee e 1
2 FUSE, 3/8 AMP .....utuiuiiiieiieeteee e 1
3 CONNECTOR, B-PIN ..oiiiiiieeiseieseeessieeseieesse s eess st et e ssesssesessesssseeassnensseen 1
4 KIT, WIRE AND TERMINAL, #6 BLACK ......ouivuiiriiirirereicieiesiessnsiseseeessessessssessssss s 1
5 ADAPTER, TWO-WAY (INCLUDES ITEM B)........coeiuirieeieieieisessessssssssss s senses 1
6 FUSE, 3/8 AMP ......oueieteseeeeeie sttt 1
7 0008990 TIE, WIRE oottt 1
8 ASSEMBLY, COMPONENT COVER .....coviiuiirimimiietnsensieseeessessesessisss s ssessssessssssessenes 1
9 SCREW, HEX HEAD THREAD-ROLLING, 1/4 = 20 X 5/8 ....vuvueieieeeeeireieisisissieesseiseisinns 2
10 0000451 WASHER, LOCK, 1/4 ..ottt 2
11 0000332 WASHER, FLAT, 1/4 ..ottt 1
12 SCREW, HEX HEAD MACHINE, #6 = 32 X 3/4 ...vuutiiiiiereieeneeeeeesesenssssesesessessessssssseesssaes 2
13 NUT, K LOCK, #B = B2 ....ocoooiveiiriaisie ettt 2
14 BLOCK, TERMINAL ....ciuititetiaeiseeseiseesesteses sttt 1
15 LIMITER, VOLTAGE (INCLUDES ITEM 16) .....cuiuiiuiirieeieeieeeeiseessesseesess s 1
16 1018367-02 COMPOUND, HEAT SINK ....ocoomiiiiieieiieiesiesse st AR
17 0008233 NUT, NYLON LOCK, 1/4 = 20 ...o.couierrieeeresereisneesssssessesssessessessssssssssesssessssssesssssssssessssssssssenes 2
18 GROMMET, 5/8  ....eutiueueseereteseeseeeessseeseesees s sese s e s ss st s st s e s et 1

Page 13-33


.?sku=101909903
.?sku=101894901
.?sku=101894901
.?sku=101942301
.?sku=101827802
.?sku=101957501
.?sku=101894901
.?sku=101894901
.?sku=101931601
.?sku=1012285
.?sku=1017853
.?sku=1011229
.?sku=101966801
.?sku=101810801
.?sku=101802401

TYPICAL
2 PLACES

t TYPICAL
‘ 2 PLACES
TYPICAL
‘ V - ‘ 12 PLACES
- &
MR g .
$
)

BATTERY
MOUNTING

BRAKE LIGHT
MOUNTING

REVERSE BUZZER
MOUNTING

Page 13-34



ELECTRICAL COMPONENTS, REAR BODY—
TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 BATTERY, 8-VOLT POWERDRIVE ........couiiuiieiiriiieiiesiseis st ssessss s 6
1 BATTERY, 8-VOLT POWERDRIVE, DRY ......cctutiiuiiieetneeeesesessesssessssseesessessessessessssesssssnes 6
2 WIRE ASSEMBLY, #6 BLACK .......ccuurvumieereemeeseesseessasesessssssssssessssesssssssssasssasssssssesssassssssns 5
3 NUT, HEX, STAINLESS STEEL, 5/16 =18 .....tutiiririniereineieieesesieseneisesssesessessesssssssssssenssnes 12
4 WASHER, FLAT, TYPE B WIDE, 5/16 ......vvuuiiiieereersesessesisesssessssssessesssssssesssessesssssssesens 8
5 HOLD-DOWN, BATTERY, SHORT ......cutuitiireimeeeeniseeseestsssesseessesssessesssesssssssssesssssssssessssssses 2
6 HOLD-DOWN, BATTERY, LONG .....ctvuieiirureisiereeinsisinsssesesessessesessssss s ssessessssssssss e sesssnes 2
7 ROD, BATTERY HOLD-DOWN  .....ciuuiiuiereiineeseeseeisesssesssss st ssssssses s sssssss s 8
8 CAP, BATTERY, 4 PORT GANG .....oououuiuirieiineieie sttt ss s 6
9 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 = 14) ..ot sseesssieseseeeeeees 2
10 N/A HOUSING, TAILLIGHT o.ceteteteeeseeeseeeseeseessesssss st esssesss st ssess s s sssssssesssnes 1
11 BULB .o.tututstses ettt 1
12 N/A GASKET .coiirceseess sttt 1
13 N/A LENS oottt 1
14 N/A SCREW, LENS .....oooieueeaeeseeseessessseesseess s ss sttt nssenes 2
15 SCREW, HI-LO, #12 = 16 X 5/8 ...eueuvuiriieereisetireieissesessessssisssssesse st essess s issssnes 4
16 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 AND 18) .....ovuiiuieiiiieieieieeessiseise e 1
17 BUZZER, REVERSE ......coouiuitiiieaeeeteeeese st ess et sse st essessessssssanens 1
18 SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 .....coeuueirririeriirereiesiesinseneise e sesessessineseseenens 2
19 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 = 18 ...coivuiereireeeeeeneessessseeesseesesssssesenans 8

Page 13-35


.?sku=101797701
.?sku=101797702
.?sku=101795701
.?sku=1014304
.?sku=1011578
.?sku=101803001
.?sku=101803002
.?sku=101668201
.?sku=101797801
.?sku=1016717
.?sku=1011582
.?sku=1015752
.?sku=1016859
.?sku=1016851
.?sku=1016849

Page 13-36



BATTERY CHARGER m
_E



Page 14-2



POWERDRIVE BATTERY CHARGER,
DOMESTIC—TOURALL AND RESORT VILLAGER

ITEM PART NO. DESCRIPTION QTY

12 3 4

CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH MALE GROUNDED PLUG: ......ovumiireereeneeseesseeesseesssseseesssesseeens 1
CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .....couviuiimrimneneeieneenssessseseseessssssenns 1
CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG ....oouuiemireireeeeseeeesnseseeeesseeesseesesenes 1
1 ASSEMBLY, CASE (INCLUDES ITEM 2) ......oeieeeeeeeeeeeeeeeee et es e seeese e nenanen 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 = 16 X 1/2 ...cvuveerereeereerneeerineeseneeeseeeeneees 10
3 ASSEMBLY, TRANSFORMER .......coiiiiriimimisriesinsensiesesessesssssssssssss e ssessessssessssssessesses 1
4 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 AMMETER (INCLUDES MOUNTING HARDWARE) ......ovuuiimmeimeemreseeseneensssssseseesenenes 1
6 KIT, WIRE ASSEMBLY ....ouuiiiiiirieiesiesississ sttt 1
7 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .....c.ceccvverrrnenn. 1
7 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ......ccceeorrurrrnn. 1
7 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ........ccocnrurennnn. 1
8 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ......ccvviurrireerennesersnseenenes 1
9 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ......cccvverereimeemeeseseeesnsesesssssssesessseseens 1
10 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ......couiimiirrereisinesesesessesssessesssessssssssssssssssnenes 1
11 1018287-01 BREAKER, CIRCUIT, 15 AMP .....ooiimiiierimeiseiseeseesessssessssssssse st sssssssesssnes 1
12 RELAY, POWER, 48 VDC .....covuuituiuireiiensireie ettt 1
13 CORDSET, AC, 80 INCHES LONG  ......ccuvuureurerieeesnessesneessessssesssessssssesssssssssassssssnsssesenns 1
13 CORDSET, AC, 116 INCHES LONG ....coutuuiiriuiicieisieieiseeseessstsssesse e 1
14 BUSHING, STRAIN RELIEF, AC CORD ......coovuuieeirieeeieesesesssisesssessssesesssessesesessssssens 1

Page 14-3


.?sku=101802201
.?sku=101802202
.?sku=101802203
.?sku=101828301
.?sku=101819701
.?sku=1015914
.?sku=101828501
.?sku=101831101
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=1012101
.?sku=1012098
.?sku=101828601
.?sku=101828801
.?sku=101828802
.?sku=1015917

Page 14-4




POWERDRIVE BATTERY CHARGER,
EXPORT—TOURALL AND RESORT VILLAGER

ITEM PART NO. DESCRIPTION QTY

12 3 4

018315-0 CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH NO PLUG ... e e e 1

1018315-04 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH NO PLUG ....oovvuieiaiieiecteie et 1
1 ASSEMBLY, CASE (INCLUDES ITEM 2) ....ooviiotieeeeeeeceeeeeee ettt 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ..o 10
3 1018382-01 ASSEMBLY, TRANSFORMER .......coouiuuieniiiieieeisesssses st 1
4 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ........oiuuiiiiriieeseesssssessssssssessesssssssssssssessessessnes 1
6 1018385-01 KIT, WIRE ASSEMBLY ......ituiriiriteiseeeise ittt 1
7 AMMETER (INCLUDES HARDWARE) .........ovuuiumiiiiiniseiessessesssssss s ensnssnes 1
8 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) ........ccccocosuniuniunirnereenen. 1
9 BRACKET, POWER RELAY MOUNTING ....cccuiueiiiiriminereinieieseeessesssssessesesesssssss s 1

10 1018386-01 SWITCH, 4-POSITION, SLIDE .....oouiuiiieeeeeeeseeseeseeeseeseseesessessessssssessessessessesssssssssssseenns 1

11 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ......ccccvvrerieenee 1

11 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .........ccccevurunnece. 1

11 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .........cccceeurnnn.n. 1

12 ASSEMBLY, FUSE (INCLUDES HARDWARE) .......cvuiuuiieireiersieiseessessssinsissssssseseesaes 1

13 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......cciurieerineeneeeeeeeeeesseesseesseseeseeneees 1

14 1018384-01 BREAKER, CIRCUIT, 10 AMP ......ovvuieiieieeioeeie et 2

15 CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) ....ccovvurveririeereieieieieen. 1

15 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) .....ccvvurirriueeneeneereeeeneenn. 1

16 BUSHING, STRAIN RELIEF, AC CORD ......cccuiiueiuieeeeneseesseeensseeseesensssesesssessssssesseessensens 1

Page 14-5


.?sku=1018315-03
.?sku=101838101
.?sku=1015914
.?sku=101828501
.?sku=101838301
.?sku=101838701
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=1012101
.?sku=1012098
.?sku=101831701
.?sku=101831702
.?sku=1015917

Page 14-6



POWERDRIVE BATTERY CHARGER,
EUROPEAN—TOURALL AND RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)
103" DC CORD WITH MALE 3-PIN PLUG, 12 AWG .....ceuuerreereeseeseeseeeeesssesssesessssssesesnes 1
CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)
144" DC CORD WITH MALE 3-PIN PLUG, 12 AWG .....cocvvuriirrirereeseieeseiseeseeseseess s 1
1 ASSEMBLY, CASE (INCLUDES ITEM 2) ....couiiuiemrereeseessesesssesessssssasesesssessessssssssesnenes 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ....oooieirieeeseereeeseeieeeseeesseeeeeens 10
3 1018382-01 ASSEMBLY, TRANSFORMER .......ooouiiiieaieiiieiesissssssessessses s ss s 1
4 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ......ccouiuurimremmeseesesessessssssssasssssssessssssssessssssenes 1
6 1018385-01 KIT, WIRE ASSEMBLY ...ttt sttt 1
7 1019766-01 AMMETER (INCLUDES HARDWARE) .......coovuuiuiiieiseisesisssssesssssss s ssssssssnes 1
8 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .......cccouvuureereeerreneeene. 1
9 BRACKET, POWER RELAY MOUNTING .....ooiuuitiieieieeieiesss st 1
10 1018386-01 SWITCH, 4-POSITION, SLIDE ......ouuieuremnieereeseeseesesssessesessessssssssssssssssssesssessssssssssseees 1
11 CORDSET, DC, 103" LONG WITH MALE 3-PIN PLUG, 12 AWG .......ovoorieriereineiineies 1
11 CORDSET, DC, 144" LONG WITH MALE 3-PIN PLUG, 12 AWG .......cccovurrrerrrineereieenenns 1
11 CORDSET, DC, 250" LONG WITH MALE 3-PIN PLUG, 12 AWG .....c.ooorierereeeercireineeeneen 1
12 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......covuuiuuuuirriresenseessesessessessesessssssessesnnns 1
13 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......oouuririineireeseeseeeneeseeeseessseseseones 1
14 1018384-01 BREAKER, CIRCUIT, 10 AMP .....oiuuimiieieeeseieesseieesse sttt 2
15 1019735-01 RECEPTACLE, AC CORD ....covvumiuitiioceeeee ettt 1
16 1019583-01 | CORDSET, AC, CONTINENTAL EUROPE, 96" LONG (WITH MALE 2-PIN PLUG) ............... 1
17 CORDSET, AC, U.K., 96" LONG (WITH MALE 3-PIN PLUG) .....covvuierrereereeienesseesessseeees 1

Page 14-7


.?sku=101956201
.?sku=101956202
.?sku=101838101
.?sku=1015914
.?sku=101987501
.?sku=101838701
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=1012101
.?sku=1012098
.?sku=101958201

/

'

Q

ey,
/ /
/
7/
/
\,;
7 )
{
/ v/
0
O
-

A

Page 14-8



ON-BOARD POWERDRIVE BATTERY CHARGER,
DOMESTIC—TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ON-BOARD

120VAC 48VDC 60 HZ (INCLUDES ITEMS 1 - 20) ...ooouiionieneiseesecseeeeeeseesseeseseeseenennns 1

1 1018161-01 ASSEMBLY, CASE (INCLUDES ITEM 2) .....cotviuiimrinreeeesesissesessesssesesssssessesssssssssssenes 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ....cctrereeieeerereeeseeeereeessseeeeeens 12
3 ASSEMBLY, RETRACTABLE CORD REEL .....ccuriuiiiiieiesenseneineseeessessssessesssssseseesans 1
4 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES HARDWARE) ..........cooouriiieniennes 1
5 ASSEMBLY, TRANSFORMER .......ooouiiiiiiriainieeeeesiess s 1
6 KIT, WIRE ASSEMBLY ..ottt 1
7 BOARD, CONTROL ....cuiuiieiiienineieesesiessssese sttt 1
8 BRACKET, RELAY AND RESET BOARD MOUNTING .....oouiumierrinceeeeeeeiseeseesseesneenes 1
9 BRACKET, MOUNTING ..ottt ettt 2
10 | 0008233 NUT, LOCK, 1/4 = 20 ...ooiereeeieieeeseeesesesesseess s ssssssesss st sss st ssesesssnes 4
11 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 ...vouieueeieeeseeesneeieeisessesesssssssss s 4
12 BUSHING, STRAIN RELIEF, AC CORD ......cuuiuimiirieieieieiessesssstsssee st esseees 1
13 CORDSET, AC, 24 INCHES WITH GROUNDED PLUG ......cc.otvimrimrenreiereenenssssseenenenes 1
14 1018287-01 BREAKER, CIRCUIT, 15 AMP .....ouiiuiiieeieeeseeiseeseesesssssssssssssssessssss st sesses st 1
15 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ......cvvuuerrimeeseeseeseessssseeesesssseseseanes 1
16 CORDSET, DC, 90 INCHES LONG WITH LEADS, 12 AWG ....c.cvuuremrereeeneeerneeeeeneeseeenes 1
17 ASSEMBLY, FUSE (INCLUDES HARDWARE) .......co.ruuiiriaeiiieessesesess e 1
18 AMMETER (INCLUDES HARDWARE) .....o.ouoiiiiieeee ettt 1
19 RELAY, POWER, 48 VDC .....c.vuuiumiereiseesseeeseesssesssessesssesssss st st s sssessssssessssssssssessanes 1
20 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .......couiumiimrirneesineseeeseesesseessesssessessssssssesssesneees 1
21 0007479 BOLT, HEX HEAD, 1/4 = 20 X 1 1/4 ..eoutvueeereiieeieeiee ettt 4
22 WASHER, FLAT, 1/4 ..ottt 4
23 | 0000451 WASHER, LOCK, 1/4 ...ooiiiieieiaeiieeieee sttt 4
24 | 0001028 NUT, HEX, 1/4 = 20 ..ottt 4

Page 14-9


.?sku=101814301
.?sku=1017187
.?sku=1015914
.?sku=101819701
.?sku=101841701
.?sku=101841901
.?sku=101838701
.?sku=1011707
.?sku=1015917
.?sku=101829001
.?sku=1012098
.?sku=101829101
.?sku=1012101
.?sku=101828501
.?sku=101828601
.?sku=1014306

Page 14-10



ON-BOARD POWERDRIVE BATTERY CHARGER,
EXPORT—TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ON-BOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(INCLUDES ITEMS 1 = 21) 1ooociuiteiieeiseeeseese et sss sttt 1
1 1018416-01 ASSEMBLY, CASE (INCLUDES ITEM 2) ....coriimiiirireernnesseeseesesseessesesssssessssssssssssseees 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 = 16 X 1/2 ....ccvvunrreereerereeseeeeneeessseseeeens 12
3 1018382-01 ASSEMBLY, TRANSFORMER .......couiimremremeesnnessesesesssessasssssssssssssssasesssssesssssssassssssnnees 1
4 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ........... 1
5 ASSEMBLY, RETRACTABLE CORD REEL ......couiiiiiirieieiiesieinsenesseeessessessssessssesessesnes 1
6 RELAY, POWER (INCLUDES MOUNTING HARDWARE) .......ccccniuurerieeseessessenessnenss 1
7 BOARD, CONTROL ....cuvuiuuiiiiriiseiseesesiessssiss ettt 1
8 BRACKET, MOUNTING, RELAY AND RESET BOARD ......coouiierrerreeeeseeseeseesesesneones 1
9 1018386-01 SWITCH, 4-POSITION, SLIDE .....ouuiirrirniereesseeseesessssessesessessssssse st ssesssssssssssssnnees 1
10 BRACKET, MOUNTING ....coieuieiiritneeseesesseisssse sttt sttt 2
11 0008233 NUT, LOCK, 1/4 = 20 ..oooeereeeeeeeeiseeesesesesseess st esss sttt sssssssssesssnes 4
12 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 ...vouieueeeeeeseeesne st ssesss st 4
13 BUSHING, STRAIN RELIEF, AC CORD ......cuuiuuirimieeeeieieeseesessesssssseessessessssssssseesseens 1
14 CORDSET, AC, 3 x 1.5MM x 24 INCHES LONG, WITH GROUNDED PLUG .......c.c.coucennce 1
15 1018384-01 BREAKER, CIRCUIT, 10-AMP ......coiiuiiieireeeseeeseeseesesssssssssssssssesssssssesss s sssssssssesssnes 2
16 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ......cvvuurereeneiseeseessessesseeesesssseseseones 1
17 CORDSET, DC, 90.5 INCHES LONG WITH LEADS, 12 AWG ....ccovumrereerreeerneerseeneeseeenns 1
18 ASSEMBLY, FUSE (INCLUDES HARDWARE).........ovuiitiirieeeseeeeseesessesssessssssesssseessees 1
19 AMMETER (INCLUDES HARDWARE) .......oouituiumremreseessesessssssssssssesessssessssssssssssssnenes 1
20 1018418-01 KIT, WIRE ASSEMBLY ...otittitmetseeseeessessessseesssessess s sss st sssesssess s sssssssssesssnes 1
21 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .......couiumiimrirneesnessseseesesssessesesesssessessssssssssnenes 1
22 | 0007479 BOLT, HEX HEAD, 1/4 = 20 X 1 1/4 ..cootvuuiiereeieeieeieeeseeeessssss st 4
23 WASHER, FLAT, 1/4 ..ottt 4
24 | 0000451 WASHER, LOCK, 1/4 ..ottt 4
25 | 0001028 NUT, HEX, 1/4 = 20 .eoiooieieeeiseeseisessss sttt 4

Page 14-11


.?sku=101814302
.?sku=1015914
.?sku=1017187
.?sku=101838301
.?sku=101841901
.?sku=101838701
.?sku=1011707
.?sku=1015917
.?sku=101829001
.?sku=1012098
.?sku=101829101
.?sku=1012101
.?sku=101828501
.?sku=1014306

Page 14-12



ELECTRIC MOTOR E
_E



Page 15-2



MOTOR—POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 = 20) ....cocvourumrvrneereeererireeenes 1
1 SHIELD, END ....coeuieuiuieiaeeeeseeeise s eese st sttt 1
2 ASSEMBLY, STATOR SHELL AND WINDING .....cccvtuiurumeremienieneineseeessessesessenssssesessenanes 1
3 PACKAGE, HARDWARE (INCLUDES ITEMS 4 = 7) ...ocuiitieereeieeeneineteieeessesesseseseeeeseees 1
4 N/A BUSHING, INSULATOR .....couvumiireerrireesessesssesssssssessessssssssssssesssssssssesssessssssssssanees 2
5 N/A WASHER, FLAT, 5/16 ...veueeuucesaresneesseessessessesssesssessssssssssesssessssssssesssessssssssssssssesssnes 4
6 N/A NUT, HEX, 5/16 = 18 .eoceuieeerreieeseeeeeseesesseeseesessees s st ssess st sssessssssasssesenns 4
7 N/A BUSHING, INSULATOR ......ouuuiumimreresneesesseesessesssessssssssssssesssssssssesssssssssssssssasssesenes 2
8 SCREW, CLAMP, UNF, #10 = 32 X 8 5/8 .....cvuuiuiieieeieieie e 4
9 SCREW, BEARING RETAINER, #8 - 32 X 7/8 ......covvuiuiirereeierinsinsisese e 2
10 SHIELD, END ..ottt 1
11 SCREW, BRUSH HOLDER, #6 = 32 X 1/2 ....cctuuiiieiineiniieiereeesissiesessise e ssessssssssessssennns 2
12 017948 RIGGING, BRUSH ....ccouiiriiiaiieeisenissise sttt sttt 1
13 PACKAGE, BRUSH (2 PIECES) ....oouiueteieeectete et eete et ee sttt eseste et s st en s sssensnseanas 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .....ovuuierirreeeeeesesseesnessessessssesessessssesessseseens 1
15 BEARING, BALL ..ottt 1
16 RETAINER, BEARING .......oouiuiiiiiieiieieecisete sttt 1
17 N/A ARMATURE .....otoetuetseeseesessseses sttt 1
18 RING, GUIDE ...oiuuiriieieeeieeetse et 1
19 ADHESIVE, GUIDE RING, 3 GRAM TUBE .......cotiiiririeneieesseeessesessesssessesssessssssessnes AR
20 RING, INTERNAL RETAINING .....cvuuiimiiiiiiirieeisiesi et 1
21 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 ...otvuueeeeeeeeeeeieeesseeess st ses s esssaes 3
22 0000451 WASHER, LOCK, 1/4 ...couteeeereeeceeeeeceseeseseeeessesssssssss s esssess s sss s esssesssssessessnes 3
23 BOLT, HEX HEAD, 5/16 = 18 X 1 ..euiuiericeriieisesesiesissesetssse sttt 1
24 0007174 WASHER, LOCK, 5/16 ...ouverreumeumnrismeeressessssssesssesssesssessssssssssses s sssessesssesssessssssesssesssssens 1

Page 15-3


.?sku=1017944
.?sku=1017958
.?sku=1017947
.?sku=1017961
.?sku=1017953
.?sku=1017951
.?sku=1017949
.?sku=1017948
.?sku=1017946
.?sku=1011290
.?sku=1017950
.?sku=101789101
.?sku=101813202
.?sku=101822801
.?sku=1010934

Page 15-4



TRANSAXLE— pP=
ELECTRIC VEHICLE §is




Page 16-2



TRANSAXLE, TYPE G—
POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
TRANSAXLE, TYPE G (INCLUDES ITEMS 1= 36) ....covvuiieieriiiriieeieieie e seees 1
1 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3 - 7) ..covvuvrureeerenereeeneeenenes 1
2 1018959-01 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 - 7) ...covuuiererneereeeneeseeeensneeenenes 1
3 STUD, LUG ..ottt 8
4 1019723-01 SLEEVE .ooueeueereeesseseteesse s ss sttt 1
5 BEARING, OUTER AXLE TUBE ....cuiuiiriiiieeseeseeeinssseseesesesessesssesss s essessesssees 2
6 RING, RETAINING ....ctuuitrimiiierinsesiese st 2
7 RING, RETAINING ....couiimiieetrincteisieesie s ssee sttt sessesessees 2
8 BOLT, M10 X 1.5 X B5MM ..ottt sttt 10
9 WASHER, LOCK, 20MM ....cotiuiiiainieeeeseeseesessssessesssssssses s ssssse st essesssesesassessssnsenssnns 10
10 1019235-01 SEAL, OIL, INPUT SHAFT ..oeuiiuiieimceseeseesesssesessesssessssssssessessessssssesssesssssessssessssesenns 1
11 GEAR CASE, PASSENGER SIDE .....ccottiiiiriiiieinseneines st 1
12 BREATHER .....cuuiuuuiumetsetssssestsessessssss st 1
13 0007330 BEARING, DIFFERENTIAL .....couiiuiemreieeeseesseseseesesssesssessssessssssessssesesssessssssssssssssesssnes 2
14 ASSEMBLY, AXLE TUBE, PASSENGER SIDE .......cceeuiuieireienieneieeessessesessensssseessesaes 1
15 SEAL, OIL, AXLE SHAFT ..ottt ettt 2
16 0007335 BEARING, INPUT GEAR .......ouiimiimremeimeeiessses s ssessesssss sttt ssssessenes 3
17 SHAFT, INPUT ..ottt sttt 1
18 0007336 BEARING, INTERMEDIATE GEAR ......cuuiieiumeereeeeseesessneessessesssssessessasssessssssesssesssssanens 1
19 ASSEMBLY, INTERMEDIATE GEAR ......couiiiiiiiinieneieeeeessessessssssesse e sssssessessssssssessssnes 1
20 GEAR CASE, DRIVER SIDE .....cotviiiiiieiisieeieiesieesse sttt 1
21 PLUG, FILL oottt 1
22 PLUG, MAGNETIC ...ocvuiuiiiiieiieieie sttt 1
23 GASKET, PLUG ..ottt 2
24 BOLT, M8 X 1.25 X BOMM .....ccouvuiaiiieieceese ettt 11
25 PIN, DOWEL ..ottt 2
26 HOUSING, DIFFERENTIAL ....coutuiririeiensireieeeeesse sttt sesseeen 1
27 GEAR, DIFFERENTIAL ..ottt sttt 2
28 PLATE, THRUST (IDLER GEAR) .......ovuimiieieieie ittt 2
29 GEAR, DIFFERENTIAL IDLER ..ottt 2
30 PLATE, THRUST ...ecettiettiseteeseieeeeeesessesss sttt ss s snesennes 2
31 PIN, DIFFERENTIAL oottt sttt 1
32 GEAR, OUTPUT .ottt 1
33 BOLT, M10 X 1.5 X 25MM ....couuiieiiciniceeesesetseseis ettt 4
34 PIN, DOWEL ..ottt et 1
35 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......c.ovuuiuririreeseeisessssessesessessssssesssessaseessnes 1
36 GASKET, LIQUID, 8.8 OZ. (250 GRAM) ......ccviuuriiiriireeieiieeiessnsiesesesssssesssessesiessse oo AR
37 0000451 WASHER, LOCK, 1/4 ....ooovoriieiieeieeieeesessssssss sttt 3
38 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 ...ooiieeeereeeeereeeneeseeseeteessess s ssess s ssssess st ssesssessssesenes 3
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS.
THE TYPE G TRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD THE
PASSENGER SIDE OF THE VEHICLE.

Page 16-3


.?sku=101896001
.?sku=101895801
.?sku=101922201
.?sku=1011291
.?sku=101897101
.?sku=101975401
.?sku=101976001
.?sku=101897901
.?sku=101895501
.?sku=101897201
.?sku=101895601
.?sku=1013794
.?sku=101923701
.?sku=101906901
.?sku=101895401
.?sku=101972201
.?sku=101972101
.?sku=101923201
.?sku=101897001
.?sku=101897601
.?sku=101923601
.?sku=101923901
.?sku=101903601
.?sku=101923001
.?sku=101903701
.?sku=101922101
.?sku=101906201
.?sku=101897401
.?sku=101972401
.?sku=101895701
.?sku=101928701




TRANSAXLE, TYPE K—
POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
N/A TRANSAXLE, TYPE K (INCLUDES ITEMS 1 = 41) ..oioiiiiierireiiesiesseesssesessessessssessesens 1
1 1013785 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3 - 7) ..coovviieriericeeeeeeninenes 1
2 1013786 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 = 7) ...covveremremereenesesesseeeneenes 1
3 STUD, LUG .ottt 8
4 1014207 BUSHING, 25 MM L. D, 1.cooeeueriteetneeesseessees s sees et ses s sss st ssssassssssnees 1
5 BEARING, OUTER AXLE TUBE ..ottt sseens 2
6 CIRCLIP, TYPE C ..ottt 2
7 RING, RETAINING .....oouuiuiaieieieeceeese sttt 2
8 BOLT, M10 X 1.5 X B0MM ...ttt 10
9 WASHER, LOCK, 13/32 .....uuiuiuirriniiiieieteee it 10
10 SEAL, INPUT SHAFT OIL .cuiiuirieiiiieisieise sttt 1
11 1013756 GEAR CASE, PASSENGER SIDE ....oouriiiemieieiseeteeseessesesesssssses s ssssssssessssssssssssssneees 1
12 BREATHER ..ottt sttt 1
13 GASKET, CASE ..ouirieiiieeitetiets et 1
14 0007330 BEARING, INNER AXLE TUBE ......ovouuiiuiireimniseeseesessssssssssssssessssssess s sssssesssesssnes 2
15 GASKET, AXLE TUBE .....cuuituittireiseeseeseteetesese sttt 2
16 1017704 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ......cooouriuitreemeeieeeeessasesssssesssssssssssssenes 1
17 SEAL, AXLE SHAFT OIL oottt ssss ettt 2
18 0007335 BEARING, INPUT GEAR ....ooiiimiimiereiseeseeeseeese sttt 3
19 SHAFT, INPUT .ottt 1
20 0007336 BEARING, INTERMEDIATE GEAR ......cotiiiimriiieeeiesissssessesssessssssessessssssssssesssessenes 1
21 GEAR, INTERMEDIATE, SMALL ......coitiiumiirieneiseiseeeesssessssesses st ssesse st 1
22 KEY, SUNK ...ttt 1
23 1013765 GEAR, INTERMEDIATE, LARGE .....ccoooutitmrrireireeseeseessessssessessssssssssesessss s sssssssssssnenes 1
24 1013757 GEAR CASE, DRIVER SIDE ......ciiiiiuriieeeeeeeeseeseessess s ssssess s sssss s sssssssssssnenes 1
25 PLUG, FILL, WITH GASKET ...cctuieuimiieieieeeeeeeesessesssssse et sssss sttt esseens 2
26 BOLT, MB X 1 X BOMM ..ottt 10
27 PIN, DOWEL ..ottt 2
28 BOLT, M8 X 1.25 X B7MM ...couiuiiriteirceeeseeseese sttt 8
29 PLATE, LOCK ..ottt 4
30 GEAR, OUTPUT .ottt 1
31 PIN, DIFFERENTIAL oottt sttt 1
32 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 36) ....ccorvvmeeueereereesnnesneone. 1
33 1013768 GEAR CASE, DIFFERENTIAL (DRIVER SIDE).......cooriiirieeeeseeeeeseesseesseesssseseeens 1
34 PLATE, THRUST (DIFFERENTIAL GEAR) .....oovvmivrrieieieieesieess s snee 2
35 PLATE, THRUST (IDLER GEAR) ....ouiuuiiiiiieeiieeieeneeseie et 2
36 1013769 GEAR CASE, DIFFERENTIAL (PASSENGER SIDE).........ccoirieeneemeeseeeereensseeeeeens 1
37 1013771 GEAR, DIFFERENTIAL ..c.ooooiuueireeseeseeseesseeesessss st ssss st st ss s sssssssssssanees 2
38 GEAR, DIFFERENTIAL IDLER .....oituiiiiiiieieieirsiseee ettt 2
39 SHIM ottt 1
40 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......c.oiiiiiieieieieieieeessessesse s 1
41 PIN, DOWEL ..coetitaitaiscteise ettt 1
42 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 ...o.tvuueereeieeieeeeeesseeeesssssss st ssssesssas 3
43 0000451 WASHER, LOCK, 1/4 ...ooioeeaeiieeseeieee sttt 3
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS.
THE TYPE K TRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD THE
DRIVER SIDE OF THE VEHICLE.

Page 16-5


.?sku=1013787
.?sku=1011291
.?sku=1013792
.?sku=1016672
.?sku=1013790
.?sku=1013791
.?sku=1013775
.?sku=1012711
.?sku=1013758
.?sku=1013789
.?sku=1013794
.?sku=1013764
.?sku=1013766
.?sku=1013780
.?sku=1013759
.?sku=1013763
.?sku=1012710
.?sku=1013779
.?sku=1013782
.?sku=1013767
.?sku=1013772
.?sku=101910501
.?sku=1013773
.?sku=1013774
.?sku=1013770
.?sku=1013781
.?sku=1017703
.?sku=1014193

Page 16-6






Transportation and Utility Vehicles
Club Car Inc.

P.O. Box 204658

Augusta, GA 30917-4658

i




	Using the Illustrated Parts List
	Contents
	Maintenance and Service�Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued

	Body and Trim
	FRONT BODY
	REAR BODY AND FENDER—
	TOURALL
	SEAT BACKS, REAR SEAT BOTTOM AND SUPPORT STRUCTURE—TOURALL
	REAR FOOTREST AND HANDRAILS—TOURALL
	CENTER BODY AND TRIM—RESORT VILLAGER
	Rear Body and fender—resort villager
	seats and support structures— resort villager
	FIRST SEAT AND SUPPORT STRUCTURE—
	TRANS-PORTER/TRANS-SENDER
	SECOND SEAT AND SUPPORT STRUCTURE—
	TRANS-PORTER/TRANS-SENDER
	THIRD SEAT AND COMPONENTS—
	TRANS-SENDER
	TRANS
	REAR FOOTREST AND HANDRAILS— TRANS-SENDER
	FRONT SEAT BOTTOM AND ARMRESTS—
	Tourall
	REAR COVER—
	TRANS-PORTER/TRANS-SENDER
	REAR CARGO BED—TRANS-PORTER

	Wheels and Tires
	WHEELS AND TIRES

	Safety Decals
	SAFETY DECALS—
	TOURALL
	SAFETY DECALS—
	TOURALL, CONTINUED
	SAFETY DECALS—
	RESORT VILLAGER
	SAFETY DECALS—
	RESORT VILLAGER, CONTINUED
	SAFETY DECALS—
	TRANS-PORTER/TRANS-SENDER
	SAFETY DECALS—
	TRANS-PORTER/TRANS-SENDER, CONTINUED
	SAFETY DECALS—
	TRANS-PORTER/TRANS-SENDER, CONTINUED

	Brakes, Pedal, and Cable Assemblies
	REAR BRAKE ASSEMBLY, SELF-ADJUSTING—
	TOURALL
	BRAKE PEDAL AND CABLE ASSEMBLY—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	ACCELERATOR PEDAL ASSEMBLY—
	Electric tourall and all gasoline vehicles
	rear brake assembly, manually adjusted—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	brake PEDAL AND CABLE assembly—
	TOURALL
	FRONT BRAKE ASSEMBLY—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	ACCELERATOR PEDAL ASSEMBLY—electric
	resort villager, Trans-porter/trans-sender

	Steering, Front and Rear Suspension
	STEERING COLUMN
	STEERING GEAR ASSEMBLY
	FRONT SUSPENSION, UPPER—
	TOURALL
	FRONT SUSPENSION, LOWER—
	TOURALL
	REAR SUSPENSION
	front suspension, upper—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	front suspension, lower—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	stabilizer baR, gasoline VEHICLE— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

	Electrical System— Gasoline Vehicle
	WIRING—gasoline TOURALL
	electrical components, rear body—
	gasoline trans-porter/trans-sender
	ELECTRICAL COMPONENT BOX, FE 290—TOURALL
	eLECTRICAL COMPONENTS, FRONT BODY—
	GASOLINE TOURALL
	STARTER/GENERATOR ASSEMBLY
	Starter/generator mounting
	Battery—gasoline vehicle
	electrical components, front body—
	resort villager, trans-porter/trans-sender
	ELECTRICAL COMPONENTS, REAR BODY—
	GASOLINE resort villager
	FORWARD AND REVERSE SHIFTER ASSEMBLY— GASOLINE VEHICLE
	WIRING—GASOLINE
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	ELECTRICAL COMPONENT BOX, FE 350—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	SWITCHES AND GAUGES—GASOLINE
	resort villager, trans-porter/trans-sender

	Engine
	FE 290 ENGINE—
	TOURALL
	FE 290 ENGINE—
	TOURALL
	FE 290 ENGINE—
	TOURALL
	FE 290 ENGINE—
	TOURALL
	FE 290 ENGINE—
	TOURALL
	FE 290 ENGINE—
	TOURALL
	ENGINE MOUNTING
	FE 350 ENGINE—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	FE 350 ENGINE—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	FE 350 ENGINE—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	FE 350 ENGINE—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	FE 350 ENGINE—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	FE 350 ENGINE—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

	Fuel, Intake, and Governor Systems
	FUEL SYSTEM
	GOVERNOR AND ACCELERATOR CABLES
	CARBURETOR ASSEMBLY, FE 290—
	TOURALL
	CARBURETOR INSTALLATION
	INTAKE DUCT, CHOKE, AND air Box Assembly—
	TOURALL
	CARBURETOR ASSEMBLY, FE 350—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	INTAKE DUCT, CHOKE, AND air Box Assembly—
	RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

	Exhaust System
	EXHAUST SYSTEM, FE 290—
	TOURALL
	EXHAUST SYSTEM, FE 350—
	RESORT VILLAGER, TRANS-SENDER/TRANS-PORTER

	Torque Converter
	DRIVE CLUTCH
	DRIVEN CLUTCH

	Unitized Transaxle— Gasoline Vehicle
	UNITIZED TRANSAXLE—GASOLINE VEHICLE
	UNITIZED TRANSAXLE—GASOLINE VEHICLE
	UNITIZED TRANSAXLE—GASOLINE VEHICLE

	Electrical System— Electric Vehicle
	WIRING— TOURALL POWERDRIVE ELECTRIC VEHICLE
	forward and reverse switch—
	powerdrive ELECTRIC vehicle
	multi-step potentiometer—
	TOURALL powerdrive ELECTRIC VEHICLE
	computer, controller, and solenoid—
	TOURALL POWERDRIVE ELECTRIC VEHICLE
	ELECTRICAL COMPONENTS, FRONT BODY—
	TOURALL POWERDRIVE ELECTRIC VEHICLE
	BATTERIES, CHARGER RECEPTACLE—
	TOURALL POWERDRIVE ELECTRIC VEHICLE
	continuously variable potentiometer—
	resort villager, trans-porter/trans-sender
	wiring— resort villager powerdrive electric vehicle
	SWITCHES AND GauGES—
	resort villager, TRANS-PORTER/TRANS-SENDER
	electrical components, front body—
	resort villager, TRANS-PORTER/TRANS-SENDER
	ELECTRICAL COMPONENTS, REAR BODY—
	TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES
	computer, controller, and solenoid—
	resort villager powerdrive electric vehicle
	WIRING—
	TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES
	electrical components, center body—
	resort villager powerdrive electric vehicle
	ELECTRICAL COMPONENTS, CENTER BODY—
	TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES
	electrical components, center body, Continued— TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES
	electrical components, rear body—
	resort villager powerdrive electric vehicle

	Battery Charger
	POWERDRIVE BATTERY CHARGER,
	DOMESTIC—TOURALL AND RESORT VILLAGER
	ON-BOARD POWERDRIVE BATTERY CHARGER,
	DOMESTIC—TRANS-PORTER/TRANS-SENDER
	ON-BOARD POWERDRIVE BATTERY CHARGER,
	EXPORT—TRANS-PORTER/TRANS-SENDER
	POWERDRIVE BATTERY CHARGER,
	EXPORT—TOURALL AND RESORT VILLAGER
	POWERDRIVE BATTERY CHARGER,
	European—TOURALL AND RESORT VILLAGER

	Electric Motor
	motor—powerdrive ELECTRIC vehicle

	Transaxle— Electric Vehicle
	TRANSAXLE, TYPE G—
	POWERDRIVE ELECTRIC VEHICLE
	transaxle, TYPE K—
	POWERDRIVE electric vehicle


